
1. This parts catalog is the last edition of Yanmar crawler backhoe Model B37- 2 for 

Japan & Overseas (except Europe & Australia). 

2. Part catalog history 

parts catalog No. published Remarks 

1st edition 0 0 0 Y 0 0 K 2 8 2 0 Dec., 1992 Disuse old edition 

Last edition 0 0 0 Y 0 0 K 2 8 2 1 Apr., 1996 

3. Model name 

SECTION Column Model name Remarks 

(A) B 3 7-2 C (R) F cabin, front lever spec. 

(B) B 3 7-2 C (R) s cabin, side lever spec. 

(C) B 3 7-2 p (R) F canopy, front lever spec. 
I (Vehicle) 

(D) B 3 7-2 p (R) s canopy, side lever spec. 

(E) B 3 7-2 C (R) EX cabin, overseas. 

(F) B 3 7-2 p (R) EX canopy, overseas. 

II (Engine) (A) 3TNC88L-RB 

4. Machine No. 

Model M/# Manufactured 

B 3 7-2 00501~21996 92/ 7 ~94/12 

3TNC88L-RB 00466~02724 92/ 5 ~94/11 

5. Your understanding is asking that this parts catalog is not a technical data manual 

setting forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Y anmar Genuine Parts in your maintenance servicing of Y anmar 

product. 

Be careful not to use the simple parts available in the market otherwise their use in 

repairing causes such as an early breakage, for instance. 

I 

silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name Y ANMAR CRAWLER BACHOE 

Model 837-2- P[R] B37-2-C[R] 

Model Vertical 3-cyl inder water -cooled diesel 
Engine 

Type 3TNC88L-RB 

Transport length mm 4810 

Dimensions Transport width mm 1520 1540 

Transport height mm 2360 2410 

Std. bucket capacity l 0.10 (0.17 old) m 

Std. bucket width(Outside) mm 590 

Max. digging depth mm 3150 (Blade 3350) 

Max. cutting height mm 5100 4600 

Max. dump height mm 3700 3200 

Max. reach at ground level mm 4920 

Min. swing radius mm 1700 (Swing 1300) 2000 (Swing 1500) 

Boom swing angle degree Left 50 & Right 90 

Max. digging force(Std. bucket) kgf 2400 

Travel speed(High/Low) km/h 4.3[4.5]/2.2[2.3] 

Gradabi lity degree 30 

Average ground pressure kgf/cnf 0.25 [0.24 J 0.26 [0.25] 

Track shoe width(Std.) mm 370 

Width x height mm 1520 X 350 
Blade 

Capacity l 0.19 m 

Machine mass kg 3150 [3080] 3300 [3230] 

[ ] shows to the specification of rubber crow I er. 

silv
erh

orn
.co

.uk



[*ti~~~ ] 1 VEHICLE PAINTED COLOR =~ CQOR: M/# 00501--00559 

ffi~~~ •• M/# 20560 --NEW COL~ 

Operational Part 

[
~~~-j[~ ] 

2 PAINTED COLOR LIST 
{$m ~~ Desc-Part ription 

CD -
CD -
~ 

:-:-:-:-:-:-:-:--:-:-:-:-:-:-:-: 
·•·•·········•·• 

® 
@ -
@ -(~1 )18~~~ 
(~2)ffi~~~ 

~~~ Painted Color 
1:ttitacis- Pt\Jnse I No. 

?✓?-fr/~-?*✓ I-;( .J:. □- YANMAR New Permanent Yellow 
5. 2Y8. 5/11 5. 2Y8. 5/11 
?✓?-~ ✓ 1-?'IJ- ✓ YANMAR Mint Green 
100 7/8 1BG 7/8 
-p:.,?--ffi-r-<-7'?'1J-:., YANMAR New Deep Green 
0.6B2.2/4. 2 0.682.2/4.2 
-\7 ✓?-ffi?' v-1' ":I ~ .i ?' IJ - :., YANMAR New Grayish Green 
2.9BG4.8/3.0 2 9004. 8/3. 0 
-\7:.,?-¥-?~IJ-""f?'v- YANMAR Dark Olive Gray 
5.39Y2. 97/0. 78 5. 39Y2. 97 /0. 78 
-p:.,?-r-y:::i-11,?'"v- YANMAR Charcoal Gray 
N2 N2 

(Note 1) Previous Painted Color 
(Note 2) New Painted Color 

~!&~ 
Color 
Code 

87 

85 

88 

86 

72 

71 

(;.t1) 

(~.i2) 

B37-2(.JP) 

silv
erh

orn
.co

.uk



$m 18,( I. □-
Part Previous Yellow 

CD ?✓?-/~-?* ✓ t,.,( .:I:. □-

YANMAR Permanent Yellow 

® 
-\7:.,?-T-( --j''flJ-;., 
YANMAR Deep Green 

@ -\7:.,?-'fv-<-:, :/ .::z. 'f lJ-;., 
YANMAR Grayish Green 

@ -\7;.,?-~-?:.tlJ--J'fv-
YANMAR Dark 01 ive Gray 

@ -\7:.,?-:r-v ::i-Jl,'f v-
YANMAR Charcoal Gray 

4 [ ~f4$~-~ ] 
PAINT PART NO. 

f$m ~~f! 
Part Paint Color 

CD -y:.,?-ffil~-?*;., 1--1.::I:. □-
YANMAR New Permanent Yellow 

CD ?✓?-~:., 1-'f•J-:., 
YANMAR Mint Green 

® 
-v:.,?-ffiT°-< --f 'f IJ -:., 
YANMAR New Deep Green 

@ -v:.,?-ffi'f v-<-:, :/ .::z. 'f lJ -:., 
YANMAR New Grayish Green 

@ -\7:.,?-~-?:.tlJ--J'fv-
YANMAR Dark 01 ive Gray 

@ -V ✓?-:r-v ::i-Jl,'f 1,,-

YANMAR Charcoal Gray 

ffi,( I. □- ffi~U-/ 
New Yellow New Green 

-V ✓?-ffil~-?*:., t,. ,(.:I:. □ - ?✓?-~;., 1-?"IJ-;., 
YANMAR New Permanent Yellow YANMAR Mint Green 

- -v ;., ?-ffi7-< -7' If IJ - :., 
~ YANMAR New Deep Green 

-\7;., ?-ffi'f v -1 -:, :/ .::z. If IJ - ;., -
YANMAR New Grayish Green -

- -- -
- ~ - -

~~$cffic I • • i:, RR "15" (Paint Part No.) 
16Lffi(16L Can) 4Lffi(4L Can) "J.7°!1-(SPRAY) 

981101-09519 977620-40870 977620-30871 

981101-09700 977620-40850 977620-30851 

981101-09588 977620-40880 977620-30881 

981101-09616 977620-40860 977620-30861 

------- 977620-40720 TOR-90460003 

981101-09516 977620-40710 977620-30371 

O.t1) 

(it2) 

C~l )18~~1! 
( ~~ 2 )ffi~!tf! 

(Note 1) Previous Painted Color 
(Note 2) New Painted Co·I or 

5 [ ~~$~0)~~~ ] 
COLOR OF MAIN PARTS 

HBm ~!if! 
Part Paint Color 

CD 
-\7:.,?-ffi/~-?*:., 1--1.::I:. □-
YANMAR New Permanent Yellow 

CD 
?✓?-~:., 1-'fl)-:., 
YANMAR Mint Green 

® 
-v:.,?-ffiT°-< --f'flJ -:., 
YANMAR New Deep Green 

-v :.,?-ffi'f v-< -:, :/ .::z. If IJ - :., @ YANMAR New Grayish Green 

@ -\7;.,?-~-?:.t IJ --J'f v-
YANMAR Dark 01 ive Gray 

@ -\7:.,?-:r-v ::i-Jl,'f v-
YANMAR Charcoal Gray 

±.~$~ Main Parts 

t'FU$ work equipment part 
*":ti,~ bonnet 
FOt:t? fuel tank 
f'Fih;1M:t1 hyd, oi I tank 

I\.,.,~. J'ld"(:,9:,9') bucket. blade(cyl inder) 
').I4 ~. 'J..0?":,9:,9' weight, swing cylinder 
~5,171,-J., ht":,,f7 track frame, cabin door 
t-:.:,f Jlr-.1., 70)~1)1\· - turning frame. front cover 
*,t·:,, hlt0

, 7..'f,7" cabin, canopy, step 
7..0?0 :,9:,,9· 1)1\" - swing cvl inder cover 
fjf'F$ operational part 

tt?o-5 iron crawler 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§~(1) • ••• ·--~~$~ 
PICTURESQUE INDEX(l) ••·MAIN PARTS 

jgfi Fig. 1 ~6 
LABEL 
I~ Fig. 7 
TOOL I 

c.lrli.lfl=t=- -:1 I--~ Fig. 88 
KIT PARTS FOR REMJDB.. 

;lllJHc~ Fig. 67~75 
HYO.OIL PIPING 

5~~ Fig.20 
RADIO 
'f- v c::., Fig. 38. 39 
CABIN 
'f-v c::., J:7 Fig. 40 
CABIN OOOR 
'f-v.lcFig.41 
CANOPY 

1:::-9 & -r7 □ A9 Fig. 19 
HEATER & ~TER 
:'.,,- I- & :'.,,- l-7?::., I- Fig. 35. 36 
SAET & SAET MOUNT 

775- Fig. 8 
r.t.lFFLER 
:x..771)--J- Fig.9 
AIR CLEANER 
:x..::.,~::.,7?::.,I- Fig.11 
ENGINE QJNT 
5 ~:x..-9 & 7?::., I- Fig. 12 
RADIATOR & PtllOO 
FQ9::.,7 & FOr(-(-:f Fig.13 

FUEL TANK & FUEL LINE 
;f{::.,*-.:, I- Fig. 37 
BONrfl 
;r-::.,":f & H-¥ Fig. 42 
HYO.OIL PUM> & JOINT 

fl=:ib;lll 9 ::., ? Fig. 66 
HYO.OIL TANK 

::J::., I- □ ~JI,~~ Fig. 76~81 
CONlROL PIPING 

-eJI, Fig. 

?-?5 ::.,"j' Fig. 18 
WORK L.MP 
"1-h. & "1-h. "15'T-.:, I- Fig. 83 
BOClt & BOClt BRACKET 

"1-h.:'.,,IJ '"./~ Fig.43.44 
BOClt CYLINll:R 

~AA 
l...t"" FRONT 

~ftls: Fig.23~30 
CONlROL EOUIF\ENT 
IJ ~::J '"./J'<Jl,"j Fig. 62 

REMOTE CONlROL VAL VE 

A'r-.:,-:1 & -( :;,~* Fig.33,34 
STEP & I NSTRUr.ENT PMEL 

□ -5 & 7~"1-A I- Fig. 21 
ROLLER & ADJUST 
'J □ -5 Fig.22 
CRAWLER 

"fv- t'":'.,,IJ ::.,~ Fig.48 
BLAa: CYLINDER 

1'<-.:,'TIJ Fig.14 
BATTERY 
7 v-h. & !i1E@I---C71J :;If Fig. 31 
FRAME & TURNlt«, BEARING 

l'<'T-.:, I-:'.,, IJ ::.,~ Fig. 46 
BUCKET CYLINDER 

7 v-h.1.11'<- Fig. 32 □ -/\-( 1'<Jv1' Fig. 64 
FRME COVER LOW-HIGI VALVE 
Mi!@l~-9 Fig. 50 ~l!tli-l'f lJ-:'.,,'".//f Fig. 82 
TURNING IW>TOR GREASlr'li 
A-f --<JI,~ 3 -( '"./ I- Fig. 51 
SWIVEL JOINT 
::J::., I- □ -Jl,1'<J!,"j Fig. 52~61 
CONTROL VALVE 
□ -9 1J1-<W7' Fig.63 
ROTARY VALVE 
P. T. 0.1-<11,7· Fig.65 

P. T.O. VALVE 837-2(JP) 

silv
erh

orn
.co

.uk



~§::X C 2) · · · · · · · ;EbJ±~t* 
PICTURESQUE INDEX(2) • • • HYDRAULIC SECTION 

7 D:;.., t- L,,/\-f±fl 
FROOT LEVER SPEC. 

f'FiJJ;Jil9 :;..,7 Fig_ 66 
HYO.OIL TANK 

~-1 :;..,/j:/IJ :;..,9' Fig. 47 
SWING CYLIN!l:R 

7-A:/ IJ ':/9' Fig. 43. 44 
Balt1 CYLINDER 

wi 
FRONT 

-:fv-t'":/IJ:;..,9' Fig.48 
BLADE CYLIN!l:R 

tr 
LEFT 

::1:;.., t- □ -11,1,11,7 Fig. 52~61 
CONTROL VALVE 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§;_x ( 3) • • • • • • • IJJ:§~lj 
PI CTURESOUE I NDEX ( 3) • • • FIGURE 

1 jgl&( ht· :ua:,~i,"· -f±~) 
F i g. LABEL( CAB I N: FROIT L£VER 

SPEC. ) 

4 jgl&(h1t· :lfffJ,,/\--{±~) 
Fig. LABEL(CANOPY:SIOE L£VER 

SPEC.) 

5 £tl&(ht·:,:EX) 
Fig. LABEL(CABIN:EX) 

6 jgl&(fTlt0 :EX) 
Fig. LABEL ( CANCPY: EX) 

8 7'75-
F i g. r.tJFFLER 

1/8 

gI.7'.JIJ--j-
Fig_ AIR O..EAtER 

107'.Ji?Jl, 
Fi g_ ACCELERATOR 

11 I.'/:}'/7'?'/ 1-
Fig. ENGltE r.t'.JUNT 

5::_;:r:..-9 & 7'?'/ I­
Fig. 12RAo I ATOR & r.ouNT 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • IJj§5Jlj 
P I CTURESQUE INDEX ( 3) • • • F I GURE 

F09 :,t? & FQ1,-{ 7' 
Fig. 13rua TANK s FUEL LINE 

14
,'<-.:,71) 

Fig. BATTERY 

15
m~~(ht·:;, hlt0 :!±~ 

Fig. :Ja:JH,1,· -) 
ELECTRIC PART(CABIN. 

CANOPY:FRONT LEVER) 

16
m~~(ht·:1. h1t 0 ~:im 

Fig. :J,fT v"· -) 
ELECTRIC PART(CABIN. 

CANCPY:SIDE LEVER) 

u~c*tt·:;.w:m) 
Fig.17 ELECTRIC PART(CABIN) 

18
?-?'5=.t7' 

Fig. WORK LAMP 

19
1::-9 & 77 □ A9 

Fig. HEATER & IEFROSTER 

20 '5~::t(t7°:n:J) 
Fig. RADIO(OPTIONAL) 

2/8 

. 21 □ -7 & 7~1'A I-
FI g_ RQLER & ADJUST 

22 '7 □ -'5 
Fig_ CRAWLER 

23 t*~acv"· - & :H:1t· 
Fig_ :7D:Jtfr~) 

COOTROL EQUIPMENT(LEVER 
& STAND:FRCffT SPEC.) 

24
:fiUlit~Jli:(v"· - & H:Jt-

Fig_ :f1t·tt~) 
COOTROL EOUIPMENT(LEVER 

& STAND:SIDE SPEC.) 

~ )/r, 
I ' ·"'·~ lJP/) 
1 

/ 
B37-2(JP) 

silv
erh

orn
.co

.uk



~§;_x ( 3) • • • • • • • Ijj§.5Jlj 
PICTURESQUE INDEX(3) • • •FIGURE 

HUllt~ ~C :it'rr) 
Fig_ 2 5 CONTROL EOU I PMENT (DR I VE) 

fi~~(Xf✓~-) 
Fig.26coNTROL EOUIPMENT(SWI~) 

29
ti~~ili:(1J,~tJI,/\. - & 

Fig_ "-
0 ~·1:tf~-f±ti) 

CONTRQ EOUIPftENT(CUT­
LEVER & LOW-HIGH PEDAL 
:SIDE SPEC. ) 

3o ti$llt~ii!i(P. T. 0. J/~D-J►) 
Fig_ CONTRQ EOU I Pt.ENT 

(P. T.O. CONTROL) 

3/8 

33 7:..T-:1"1' & 1' /I"\* 
Fig. (JD/~v/\·-f±f,j) 

SlEP & INSTRUMENT PANEL 
( FRONT LEVER SPEC. ) 

34 73 •:, "1' & 1' :n"'* 
Fig. (t1~·1,"·-f±tl) 

SlEP & I NSTRUMENT PANEL 
(SIDE LEVER SPEC.) 

ti~~(7·1,-~·) 
Fig.27 CONTROL EOUIPMENT(BLArE) 

7 v-.L.. & td£@l""7 IJ :'./?' :/- t- & ;/- t-?? :'./ t-
Fig.31FRAME & TIJRNING BEARING Fig.35 (Ja/~1,"· -{±ti) 

8
~~~~(/J,HJt,/\· - & 

Fig.2 "
0 

9· J~:JD✓ H±ti) 
CONTROL EQUIPMENT(CUT-OFF 
LEVER & LOW-HIG-1 PEDAL 
:FRONT SPEC. ) 

32
7v-1..:t.11,-

Fig. FRAME COVER 

SEAT & SEAT MOUNT 
(FRONT LEVER SPEC.) 

~\ 
/ \ 

~,' 

~'!11 

~:( / 

:/-I- & :/-l--??:'./1--
Fig. 36 ( 1tff i,"· -{±ti) 

SEAT & SEAT MOUNT 
(SIDE LEVER SPEC.) 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • Ij§~lj 
PI CTURESOUE I NDEX ( 3 ) • • • F I GURE 

* ·t-1::::,,(*~ & #~) 
Fig.38CABIN(BOOY & FITTING) 

39
.:,F;. 1:::...,(1(7A & f,;,) 

Fig. CABIN(G.ASS & SASH) 

:f;. 1:::..., F7 
Fig.4OCABIN DOOR 

*;. ./ I:: 
Fig.41 CM{)PY 

42 -f-:,,-J' & fl!IM 
Fig. HYO. OIL Pl.If> & JOINT 

3
7-1...:/IJ :,,5(-ht')) 

Fig_4 800,1 CYLINDER(CABIN) 

44
7-1...:/IJ ::,,5(-h,/t

0

) 

Fig. 800,1 CYLINDER(COOPY) 

4/8 

45
7-1...:/IJ :,,5 

Fig. ml CYLlt-OER 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • Ii§~IJ 
PICTURESQUE INDEX(3) • • ·FIGURE 

iE:rr=t-9 
Fig.49001VING r«>TOR 

50Ml@J'E-9 
Fig. llJRN I NG r«>TOR 

51 A--f ..-..::11,::; 3 --f :,, 1-
Fig. SWIVEL .x>INT 

52 ::i:,, t- □ -Jvr<W:1ClilEE 
Fig. P. T.0.$.i{:P*·-~ & /\·1t1·~) 

CONTROL VALVE 
(W/0 HYO. OIL P. T. 0. 

:P PORT & VALVE STAND) 

53 :J:,, I- o -Jl,1'<Jl,J(;!ilf£ 
Fig. P. T. 0. $.1{:jE:ff & P. T. 0. ) 

CONTRQ VALVE 
(W/0 HYD. OIL P. T. 0. 

:OOIVING & P. T.O.) 

54 :J:,, I- □ -Jl,J'(Jl,7(;!ilf£ 
Fig. P. T. 0. $.i{:7-! & 7.0~-) 

CONTRQ VALVE 
(W/0 HYO. OIL P.T. 0. 

:ARM & SWlt-Ki) 

55 :J:,, I- D -Jl,J'(Jl,"J(;Wff 
Fig. P. T. 0. $.1{:J· -! 8 l\·1,D 

CONTRQ VALVE 
(W/0 HYO. OIL P. T. 0. 

:BOCW & BUCKET) 

56 :J:,, I- □ -Jl,J'\Jl,"J(;!ilff 
Fig. P. T.O. $.1{:Mi@J 8 7·~-~-) 

CONTRQ VALVE 
(W/0 HYO. OIL P. T. 0. 

:llJRNING & BLADE) 

5/8 

57 :J:,, 1- □ -Jl,J'\Jl,7(p*·-~ 
Fig. & /\·1t7·~:P. T.O.f±a) 

COOROL VALVE(P PORT & 
VALVE STAND:P. T.0.SPEC.) 

58:J:,, t- □ -)1,J'(Jl,7 
Fig. (jE:ff & P. T. 0. :P. T. 0. f±~ 

CONTROL VALVE(DRIVING 
& P. T.O. :P. T.O.SPEC.) 

59 :J:,, I- 0-Jl,J'(Jl,7 
Fig_ (7-1,. & 7.{ ✓1· :P. T.O.f±iilt) 

COOTROL VAL VE 
(ARM & SWING:P. T.O.SPEC.) 

60 
:J:,, I- D -Jl,/'\Jl,":f 

Fig_ (7. -! 8 I\. 1, ~ :P. T. 0. f±l:ilt) 
CONTROL VALVE(BOOM 
& BlX:KET:P. T.O.SPEC.) 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • ~§Jjlj 
PI CTURESOUE INDEX ( 3) • • • F I GURE 

61 :::I :.t I- □ -Jl,r\'.Jl,:1 
Fig. (.lit£@! & 7·1,-~·:P. T.0.{±#l) 

roN1ROL VALVE(lURNING 
& BLADE:P.T.O.SPEC.) 

62 IJ-c:J :,t/{Jl,7 
Fig. IBOTE CON1ROL VALVE 

64 
□ -J'\,( J{Jl,":f 

Fig. LOW-HIGH VALVE 

I~ ii '"-. . 
Ii , f 

,-~ ,, '/ .,.,/,'.,~ I' I 
;,.Y \ :i 
✓~, \-ii 

-~(, 
I 

/' 

/ 

65P. T. 0. 1<11,7( .g-J.'[{±tl) 
Fig. P. T. 0. VALVE 

(CONFLUEIICE SPEC.) 

66 f'FiJJ;lb:$7 :,,~ 
Fig. HYO.OIL TANK 

68
;1bIHic~(". r,7· ~t-~. 7· -k) 

Fig. HYO. OIL PIPING 
(VALVE~K)TOR. BCDI) 

6/8 
;!B!Ilc~ Fig.69 (/\·r,7·~:H":r,,A-{;;~-) 
HYO. OIL PIPING 

(VALVE~SWIVEL, SWING) 

70 ;lb!Ilc~C ~~-:.,) 
Fig. HYO.OIL PIPING(RETIEN) 

71 P. T. 0. ;lbff~~ 
Fi g. (Jr k: !j!J.ift#l) 

P. T.O. HYO.OIL PIPING 
(FRME:UNIFLOW SPEC.) 

72P. T. 0. ;i!JH:~~ 
Fig. (7H,:.g-J,i{±f,j) 

P. T.O. HYO. OIL PIPING 
(FRAME :CONFLUEIICE SPEC. ) 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • IJj§51'J 
PICTURESQUE INDEX(3) • • • FIGURE 

73 ;itlJHc~( ~j,~71,-.t.) 
Fig. HYO.OIL PIPING 

(TRACK FRME) 

74;itlJHc~(7· -.t.) 
Fig. HYO.OIL PIPING(BOCM) 

75P. T. 0. ;1i11Ilc~(7· -.t.) 
Fig. P. T.O. HYO.OIL PIPING 

(8001) 

76 :::J ✓ 1- □ -JI,~~ 
Fig. ff JJ° ~D-/\{/\. 1n· ~9~-:,) 

CONTROL PIPING(PUr.P 
~LOW-HIGH VALVE~RETIJRN) 

77 :::J ✓ 1- □ -JI,~~ 
Fig. (7a:,~1,"· -. r fi,?~f±~) 

CONTRCl. PIPING(FRONT 
LEVER.DIRECT SPEC.) 

78 :::J ✓ 1- □ -JI,~~ 
Fig. (ff~·1,"·-,9·f1,1~f±~) 

CONTRCl. PIPING 
(SIDE LEVER.DIRECT SPEC.) 

79 :::J ✓ 1- □ -JI,~~ 
Fig. (7a:,~,Mfi:,~· f±tt) 

/'~ ? 
\ 

CONTRCl. PIPING(FRONT 
MULTI OIANG: f>PEC.) 

/ /! 
/ 

'-0,,' 

80 :::J ✓ 1- □ -JI,~~ 
Fig. (fff,IH•fi:,;/f±~) 

CONTRCl. PIPING 
(SI DE MUL Tl CHANGE SPEC. ) 

81 :::J ✓ 1- □ -JI,~~ 
Fig. (1Mf1:,~·f±a_,.:tt.jm) 

CON1ROL PIPING 

7/8 

(MULTI CHAtG: SPEC. Ca.MJN) 

82~~1/IJ-:'./ ✓ J/ 
Fig. G!IlSING 

837-b. & 7-b.75'T-:, 1-
Fig. Bcn1 & Bro.1 BRACKET 

if' -4, 
·1 I 

I 
\,,,,--

/ 

847-b. & J'('T-:, 1- IJ './? 
Fig_ A™ & BUCKET LINK 

B37-2(JP) 

silv
erh

orn
.co

.uk



~§.::X ( 3 ) • • • • • • • I~§~tj 
PICTURESQUE INDEX(3) • • •FIGURE 

851'(-'T-:1 t-
Fig. BUCKET 

71.,,-F 
Fig. 87 IUDE 

88 ~~m.:tc ':J 1--~c~7• ;,3:,) 
Fig. KIT PARTS FOO ROO~L 

(<J>TIONAL) 

8/8 

B37-2(JP) 

silv
erh

orn
.co

.uk



ffic *JR ~ 
WIRING DIAGRAM 

~C/ N 

>I- "' r- r- "~ I a: r-
:\o.. ,"\ a. 'c ~ "'e •'o.. 
lr"I~ If\~ K;; !i 1r-::! 
-4 _, :,_-' ;\ -'"' - a: 

-4 _, 

11!! ... ~ I~ I~ 'c~ 1g ,...~ < !I;! *~ *o [\;; .,.o 
':c ~ a: 

(6) 
~ 

( ) 
...... 

,:'r 
~~la -l 

a: ~ al ► 

l 
C-----W 
--

L-------6-----+-+-~-~KB -l't-1: i 

13,, ~ ,t 7 I<}~ 7 
CUT OFF VALVE 

Vt..,­
RELAY 

1J- v:, ~ 
IJ ~ 7 5'­

CURREllT LI □ I TER 

YR 

Br.,--, BR 

Br Br 
R R 

I" Sb~ L 
~ si-L 

~~ ir - ~R 

- r ~l!Y-, ~<f..!Y!,_L __ J-...j....ji-h 

:c:,,;:,;,; ~,""f'/v/-f t' 
EIIG I llE STOP SOLE~O ID 

BATTERY 

"' I 
II' 
~~ 
,'d5 ..... 
'"'~ I;:: 

"'~ 
Kt; 

-
I 

L R 

"'"' 1e 
*:::! 
"'"' .,. ... 
~ .... 
;q! 

LW LI 
85 Bll 
YL YL T 

\!JB 
R 
RI 
y7 

118 
R 
RW 

Lg-Lg 
G8 GI 
BR 
LR-LR 
y y 

m .. 

'>-ffi 
I :. 

.u ~ 

""' H < 

"' C) 

>I-

' '<":c 
K~ .. ;; 
4;1.(/) 

... ~ 
-'>1;l 
r-~ 
-""' '"-
'c _, 

i.o 

a:laS:: 

"' _, 

>I- :c 
... ~ 

'c;;; 
K"' 
~~ 
*~ 

L_ -

m 10 

I l 
m ► 

LJ 
"' I 
<' 
::-..cc ;\ := 
"""~ !:\Q 
I =: 
>-..; 
,._5 

BR --B 

7-.b.'5 ,f ~;;<;,f-, :1'­
BOOB LIGHT SIi ITCH 

(<\ ""fif­
\..._~_J BUZZER 

.1!!..o-<1--'-'-R ___ __:~ ? ✓ 7TI'>1J-
- LAID' CHECK 

B - B 1 ~ (7-;;<;) (EARTH) 
ve YB r ~ ( A ~ - ~ SW) (STARTER S. I. ) 
G G ~ ( :1- .- - :J) (CHG.) 

::~: ~) (""fif-) (BUZZER) 
L e Lg ~\ (,t,fJ~) (OIL) - = .fil!.___-, L ~) (,):,~) (TEii') 

L~(:c7-) (AIR) 

,;;:.,~ y Yellow (1t) 
n ..... : 

'1 : White( s) 

I~ L : Blue( 'jri) 
R : Red(~ ) 
G : Green( ~) 

I B : Black (:ill.) 
--' Lg: Yellow Leaves(6tilf!!.) 
=- !c Gr: Gray(~ v-) -.-;;j ·~"' Or: Orange( ;;t v ::., ;; ) 
r-;:: Br: Brown(~) 
'<"t:' 
~~ Sb: Sky Blue(~f:!!,) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-03100,,"LABEL SET",1,,,,,,,,,,,,,,,,, 
2,2,,172170-03110,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,, 
4,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
5,2,,172170-03151,,LABEL,1,,,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172170-03161,,LABEL,1,,,,,,,,,,,,,,,,, 
8,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,, 
9,2,,172170-03170,,"LABEL, OIL/WATER",1,,,,,,,,,,,,,,,,, 
10,2,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,,,,,,,,,,,, 
11,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,,,,,,,,,,, 
12,2,,172168-03191,,LABEL,1,,,,,,,,,,,,,,,,, 
13,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",1,,,,,,,,,,,,,,,,, 
14,2,,172169-03180,,LABEL,1,,,,,,,,,,,,,,,,, 
15,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
16,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,, 
18,2,,172171-03261,,"LABEL,BOOM",1,,,,,,,,,,,,,,,,, 
19,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,, 
20,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,,,,,,,,,,,, 
21,2,,172142-03300,,LABEL,1,,,,,,,,,,,,,,,,, 
21-1,2,,172142-03301,,LABEL,1,,,,,,N,,,M20983,,,,,,,, 
22,2,,172165-03301,,"LABEL,CAB",1,,,,,,,,,,,,,,,,, 
23,2,,172165-03311,,LABEL,1,,,,,,,,,,,,,,,,, 
24,2,,172165-03321,,LABEL,1,,,,,,,,,,,,,,,,, 
25,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
26,2,,172141-03370,,"LABEL, PROTECTOR",2,,,,,,,,,,,,,,,,, 
26-1,2,,172141-03371,,"LABEL, PROTECTOR",2,,,,,,N,,,M20983,,,,,,,, 
27,2,,172470-44540,,"LABEL,SUB-TANK",1,,,,,,,,,,,,,,,,, 
28,1,,172511-03250,,"LABEL, LEVER LOCK",2,,,,,,W,,,M21694,,,,,,,, 
29,1,,172165-03240,,LABEL,1,,,,,,,2,,,,,,,,,, 
30,1,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
31,1,,172165-03471,,LABEL,1,,,,,,,1,,,,,,,,,, 
32,1,,172165-03230,,"LABEL, P.T.O.",1,,,,,,,6,,,,,,,,,, 
32-1,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,N,6,,M21976,,,,,,,, 
33A,1,,172168-03270,,LABEL,1,,,,,,,4,,,,,,,,,, 
33B,1,,172168-03201,,LABEL,1,,,,,,,5,,,,,,,,,, 
34,1,,172165-03610,,"LABEL A",1,,,,,,W,,,M20983,,,,,,,, 
35,1,,172165-03620,,"LABEL B",1,,,,,,W,,,M20983,,,,,,,, 
36,1,,172165-03660,,"LABEL, BATTERY",1,,,,,,W,,,M20983,,,,,,,, 
37,1,,172168-03300,,"LABEL, SELECT",1,,,,,,W,6,,M21051,,,,,,,, 
37-1,1,,172168-03301,,"LABEL, SELECT",1,,,,,,N,6,,M21976,,,,,,,, 
38,1,,172168-03250,,LABEL,1,,,,,,W,3,,M20865,,,,,,,, 
39,1,,172168-03260,,"LABEL, PATTERN D",1,,,,,,W,3,,M20865,,,,,,,, 
40,1,,172168-03410,,LABEL,1,,,,,,W,3,,M20865,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.1 

JU±l L, No. 1 l;t 

~~(h·t" :.,: 70:.,H,"" -{±~) 
LABEL(CABIN:FRONT LEVER SPEC.) 

Jltfl l,No. 2"/J' 0 27~~h_;lc ,-- 0 

1 INC. 2-27 

1 

~ 
34 

:t- 1" 1:::,,~gS 
CABIN INSIDE 

20 9 
©n-::; Jli~ 
V I EWED FROM © 

33 
15 

Iii$., 1!H]NO. nmH!lii: 
MACHINE SERIAL NO. & 
ENG I NE SER I Al NO. 
IS INDICATED AT 
TH IS LOCATION 

19 

N-1$.NO. H$JJ1!lii 
MACHINE SERIAL NO. 5 
IS INDICATED AT 
THIS LOCATION 

18 

12 

7 

COUNTRY J P E X 
Fig. No. l -

27 

~25 

;1,,y-9;1,,(·:;f­
STARTIHG S\rllTCH 

17 

16 

26 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-03100,,"LABEL SET",,1,,,,,,,,,,,,,,,, 
2,2,,172170-03110,,"LABEL, SPECIFICATION",,1,,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
4,2,,172165-03460,,"LABEL, PATERN A",,1,,,,,,,,,,,,,,,, 
5,2,,172170-03151,,LABEL,,1,,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
7,2,,172170-03161,,LABEL,,1,,,,,,,,,,,,,,,, 
8,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,, 
9,2,,172170-03170,,"LABEL, OIL/WATER",,1,,,,,,,,,,,,,,,, 
10,2,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,,,,,,,,,,, 
11,2,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,,,,,,,,,,, 
12,2,,172168-03191,,LABEL,,1,,,,,,,,,,,,,,,, 
13,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,1,,,,,,,,,,,,,,,, 
14,2,,172169-03180,,LABEL,,1,,,,,,,,,,,,,,,, 
15,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,2,,,,,,,,,, 
16,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,, 
18,2,,172171-03261,,"LABEL,BOOM",,1,,,,,,,,,,,,,,,, 
19,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,, 
20,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,,,,,,,,,,,, 
21,2,,172142-03300,,LABEL,,1,,,,,,,,,,,,,,,, 
21-1,2,,172142-03301,,LABEL,,1,,,,,N,,,,,M20983,,,,,, 
22,2,,172165-03301,,"LABEL,CAB",,1,,,,,,,,,,,,,,,, 
23,2,,172165-03311,,LABEL,,1,,,,,,,,,,,,,,,, 
24,2,,172165-03321,,LABEL,,1,,,,,,,,,,,,,,,, 
25,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
26,2,,172141-03370,,"LABEL, PROTECTOR",,2,,,,,,,,,,,,,,,, 
26-1,2,,172141-03371,,"LABEL, PROTECTOR",,2,,,,,N,,,,,M20983,,,,,, 
27,2,,172470-44540,,"LABEL,SUB-TANK",,1,,,,,,,,,,,,,,,, 
28,1,,172183-03280,,"LABEL, LOCK",,2,,,,,W,3,,,,M21694,,,,,, 
29,1,,172165-03240,,LABEL,,1,,,,,,2,,,,,,,,,, 
30,1,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
31,1,,172165-03471,,LABEL,,1,,,,,,1,,,,,,,,,, 
32,1,,172165-03230,,"LABEL, P.T.O.",,1,,,,,,6,,,,,,,,,, 
32-1,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,N,6,,,,M21976,,,,,, 
33A,1,,172168-03270,,LABEL,,1,,,,,,4,,,,,,,,,, 
33B,1,,172168-03201,,LABEL,,1,,,,,,5,,,,,,,,,, 
34,1,,172165-03610,,"LABEL A",,1,,,,,W,,,,,M20983,,,,,, 
35,1,,172165-03620,,"LABEL B",,1,,,,,W,,,,,M20983,,,,,, 
36,1,,172165-03660,,"LABEL, BATTERY",,1,,,,,W,,,,,M20983,,,,,, 
37,1,,172168-03300,,"LABEL, SELECT",,1,,,,,W,6,,,,M21051,,,,,, 
37-1,1,,172168-03301,,"LABEL, SELECT",,1,,,,,N,6,,,,M21976,,,,,, 
38,1,,172168-03250,,LABEL,,1,,,,,W,7,,,,M20865,,,,,, 
39,1,,172168-03260,,"LABEL, PATTERN D",,1,,,,,W,7,,,,M20865,,,,,, 
40,1,,172168-03410,,LABEL,,1,,,,,W,7,,,,M20865,,,,,, 

silv
erh

orn
.co

.uk



Fig. 2 

34 35 

=l=vt::::.,fkll5fl 
CABIN INSIDE 

2 

n 
®®llll 

1J ·;, I-T7 i,,,,,~ 
lif'f1Jlil3'Jllt,JL, 
@®PART ARE SET 
FROI OPERATION SIDE 
OF CUT-OFF LEVER 

~~(ff[u/:t1~u~Au-f±~) 
LABEL(CABIN:SIDE LEVER SPEC.) 

32 

33 

15 

JUl:l L, No. 1 l;t 
JU±! L,No. 2b, &27~~JJ. a: !I"" o 

1 INC. 2-27 
l 

, 13 

'101:~1 
.~~\ 37 
8 10 11 
©n ':'>Jlii, 6 
V I EWED FROM © 

l$-<;t, i!IOONO. H~J-!llii 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS INDICATED AT 

M-<,tNO. n~Jwii 
MACHINE SERIAL NO. 
IS INDICATED AT 
TH IS LOCATION 

TH IS LOCATION 

26 

18 

12 
19 

7 

COUNTRY J P E X 
Fig. No. 2 5 

16 

26 

5 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-03110,,"LABEL SET",,,1,,,,,,,,,,,,,,, 
2,2,,172170-03110,,"LABEL, SPECIFICATION",,,1,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,,1,,,,,,,,,,,,,,, 
4,2,,172165-03141,,"LABEL,FRONT",,,1,,,,,,,,,,,,,,, 
5,2,,172170-03151,,LABEL,,,1,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,,1,,,,,,,,,,,,,,, 
7,2,,172170-03161,,LABEL,,,1,,,,,,,,,,,,,,, 
8,2,,172141-03170,,"LABEL, RESTART",,,1,,,,,,,,,,,,,,, 
9,2,,172170-03170,,"LABEL, OIL/WATER",,,1,,,,,,,,,,,,,,, 
10,2,,172168-03191,,LABEL,,,1,,,,,,,,,,,,,,, 
11,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,,1,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,,1,,,,,,,,,,,,,,, 
13,2,,172155-03310,,"LABEL, OILING",,,1,,,,,,,,,,,,,,, 
14,2,,172171-03261,,"LABEL,BOOM",,,1,,,,,,,,,,,,,,, 
15,2,,172519-03290,,"LABEL, ENG.COVER",,,1,,,,,,,,,,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",,,1,,,,,,,,,,,,,,, 
17,2,,172142-03300,,LABEL,,,1,,,,,,,,,,,,,,, 
17-1,2,,172142-03301,,LABEL,,,1,,,,N,,,,,,,M20983,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,,1,,,,,,,,,,,,,,, 
19,2,,172141-03370,,"LABEL, PROTECTOR",,,2,,,,,,,,,,,,,,, 
19-1,2,,172141-03371,,"LABEL, PROTECTOR",,,2,,,,N,,,,,,,M20983,,,, 
20,2,,933112-52400,,"LABEL, FUEL",,,1,,,,,,,,,,,,,,, 
21,2,,172151-03540,,"LABEL,PATTERN A",,,1,,,,,,,,,,,,,,, 
22,2,,172470-44540,,"LABEL,SUB-TANK",,,1,,,,,,,,,,,,,,, 
23,2,,172169-03180,,LABEL,,,1,,,,,,,,,,,,,,, 
24,1,,172511-03250,,"LABEL, LEVER LOCK",,,2,,,,W,,,,,,,21694,,,, 
25A,1,,172168-03270,,LABEL,,,1,,,,,4,,,,,,,,,, 
25B,1,,172168-03201,,LABEL,,,1,,,,,5,,,,,,,,,, 
26,1,,172165-03240,,LABEL,,,1,,,,,2,,,,,,,,,, 
27,1,,172147-03210,,LABEL,,,1,,,,,,,,,,,,,,, 
28,1,,172165-03230,,"LABEL, P.T.O.",,,1,,,,,6,,,,,,,,,, 
28-1,1,,172165-03231,,"LABEL, P.T.O.",,,1,,,,N,6,,,,,,M21976,,,, 
29,1,,172151-03550,,"LABEL,PATTERN B",,,1,,,,,1,,,,,,,,,, 
30,1,,172165-03610,,"LABEL A",,,1,,,,W,,,,,,,M20983,,,, 
31,1,,172165-03620,,"LABEL B",,,1,,,,W,,,,,,,M20983,,,, 
32,1,,172165-03660,,"LABEL, BATTERY",,,1,,,,W,,,,,,,M20983,,,, 
33,1,,172168-03300,,"LABEL, SELECT",,,1,,,,W,6,,,,,,M21051,,,, 
33-1,1,,172168-03301,,"LABEL, SELECT",,,1,,,,N,6,,,,,,M21976,,,, 
34,1,,172141-03160,,"LABEL, OPERATION(C)",,,1,,,,W,3,,,,,,M20865,,,, 
35,1,,172141-03390,,LABEL,,,1,,,,W,3,,,,,,M20865,,,, 
36,1,,172168-03400,,LABEL,,,1,,,,W,3,,,,,,M20865,,,, 

silv
erh

orn
.co

.uk



3 ~:fli(ft/tQ :JD)~vA~-f±fl) 
Fig. LABEL(CANOPY:FRONT LEVER SPEC.) 

COUNTRY J P E X 
Fig_ No. 3 -

Jl tll L. No. 1(;1: 
Jltll L.No. 2tJ, 623~~/-J. £ "§" o 

1 ING. 2-23 

21,34,35,36 29 l 
~ , 

16 3 9 
©n 5 Ji11,, 

VIEWED FROM © 

@n 5 Jt,1,, 
VI EWED FROM@ 

27 

@n 5 Ji11,, 

VIEWED FROM @ / ,r-·;., * -~ ~ Fki$ 
BONNET INSIDE 

6 33 __2 
rtttll~ 

32 17 

®n 5 Jti1,, ®n -5 JVJ., 
V I EWED FROM @ VIEWED FROM ® 

25 

12 

8 
0[~:11 

0000 

@n 5 Ji11,, 

V I EWED FROM (Q) 

l!ltt-, l!l!!ONO. fHIJuii 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

15 

' 
lo ' 

~ 

4 

l!ltt-NO. H!lliita 
MACH I NE SER 1 AL NO, 
IS INDICATED AT 
THIS LOCATION 

7 

22 

~18 

A'.>1-'.JIA1''.IT 
STARTING SWITCH 

13 

19 

B37-Z(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-03110,,"LABEL SET",,,,1,,,,,,,,,,,,,, 
2,2,,172170-03110,,"LABEL, SPECIFICATION",,,,1,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,,,1,,,,,,,,,,,,,, 
4,2,,172165-03141,,"LABEL,FRONT",,,,1,,,,,,,,,,,,,, 
5,2,,172170-03151,,LABEL,,,,1,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,,,1,,,,,,,,,,,,,, 
7,2,,172170-03161,,LABEL,,,,1,,,,,,,,,,,,,, 
8,2,,172141-03170,,"LABEL, RESTART",,,,1,,,,,,,,,,,,,, 
9,2,,172170-03170,,"LABEL, OIL/WATER",,,,1,,,,,,,,,,,,,, 
10,2,,172168-03191,,LABEL,,,,1,,,,,,,,,,,,,, 
11,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,,,1,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,,,1,,,,,,,,,,,,,, 
13,2,,172155-03310,,"LABEL, OILING",,,,1,,,,,,,,,,,,,, 
14,2,,172171-03261,,"LABEL,BOOM",,,,1,,,,,,,,,,,,,, 
15,2,,172519-03290,,"LABEL, ENG.COVER",,,,1,,,,,,,,,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",,,,1,,,,,,,,,,,,,, 
17,2,,172142-03300,,LABEL,,,,1,,,,,,,,,,,,,, 
17-1,2,,172142-03301,,LABEL,,,,1,,,N,,,,,,,,,M20983,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,,,1,,,,,,,,,,,,,, 
19,2,,172141-03370,,"LABEL, PROTECTOR",,,,2,,,,,,,,,,,,,, 
19-1,2,,172141-03371,,"LABEL, PROTECTOR",,,,2,,,N,,,,,,,,,M20983,, 
20,2,,933112-52400,,"LABEL, FUEL",,,,1,,,,,,,,,,,,,, 
21,2,,172151-03540,,"LABEL,PATTERN A",,,,1,,,,,,,,,,,,,, 
22,2,,172470-44540,,"LABEL,SUB-TANK",,,,1,,,,,,,,,,,,,, 
23,2,,172169-03180,,LABEL,,,,1,,,,,,,,,,,,,, 
24,1,,172183-03280,,"LABEL, LOCK",,,,2,,,W,3,,,,,,,,M21694,, 
25A,1,,172168-03270,,LABEL,,,,1,,,,4,,,,,,,,,, 
25B,1,,172168-03201,,LABEL,,,,1,,,,5,,,,,,,,,, 
26,1,,172165-03240,,LABEL,,,,1,,,,2,,,,,,,,,, 
27,1,,172147-03210,,LABEL,,,,1,,,,,,,,,,,,,, 
28,1,,172165-03230,,"LABEL, P.T.O.",,,,1,,,,6,,,,,,,,,, 
28-1,1,,172165-03231,,"LABEL, P.T.O.",,,,1,,,N,6,,,,,,,,M21976,, 
29,1,,172151-03550,,"LABEL,PATTERN B",,,,1,,,,1,,,,,,,,,, 
30,1,,172165-03610,,"LABEL A",,,,1,,,W,,,,,,,,,M20983,, 
31,1,,172165-03620,,"LABEL B",,,,1,,,W,,,,,,,,,M20983,, 
32,1,,172165-03660,,"LABEL, BATTERY",,,,1,,,W,,,,,,,,,M20983,, 
33,1,,172168-03300,,"LABEL, SELECT",,,,1,,,W,6,,,,,,,,M21051,, 
33-1,1,,172168-03301,,"LABEL, SELECT",,,,1,,,N,6,,,,,,,,M21976,, 
34,1,,172141-03160,,"LABEL, OPERATION(C)",,,,1,,,W,7,,,,,,,,M20865,, 
35,1,,172141-03390,,LABEL,,,,1,,,W,7,,,,,,,,M20865,, 
36,1,,172168-03400,,LABEL,,,,1,,,W,7,,,,,,,,M20865,, 

silv
erh

orn
.co

.uk



4 ~ti(:hll: 0 :,,n~ i.,,\~ -f±~) 
Fig. LABEL(CANOPY:SIDE LEVER SPEC.) 

21, 34, 35, 36 
Jt 1:1:l l, No. \l;t 
Jltl:l l,No. 2fJ, i;23~~h ;leg o 

1 INC. 2~23 

1 

' 
28 @:t.i 7 JlJI,, 

VIEWED FROM @rr--::==~n 
@ i?:JE~ 
~ 0000 

©:t.i -:,jlJJ, a 

16 3 9 VI EWEO FROM© 

®:t.i 7 jlJI,, 
VIEWED FROM@ 

24 

®®lli 
-jJ ·;, ~ ~ 7 [,, /\ -
:Jii'Ffflil3 1J ll,!;11,, 
®@PART 
SET TO OPE.SIDE 
OF CUT-OFF LEVER 

25 
12 

@:t.i5_ff.il,, 
VIEWED FROM @ 

11~, 4\11.U!NO. :tJ1JJ/rr!!: §-!$NO. tJillurll!t 
MACHINE SERIAL HO. 

COUNTRY J P E X 
Fig. No. 4 6 

2 

(irl8 
:;J..$>-$>:J.,-{·:,,f­
STARTING SWITCH 

20 

5 

MACHINE SERIAL NO. & 
ENGINE SERIAL ND. 
IS STAMPED It-HO 

IS STAMPED I HTO /; ✓ 
TH IS LOCATION (// 

(8)-JJ 7 jlJI,, 
VIEWED FROM (8) 

14 

15 

THIS LOCATION 

7 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-03250,,"LABEL SET(B37-2:EX",,,,,1,,,,,,,,,,,,, 
2,2,,172170-03500,,LABEL,,,,,1,,,,,,,,,,,,, 
3,2,,172170-03151,,LABEL,,,,,1,,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,,,,1,,,,,,,,,,,,, 
5,2,,172170-03161,,LABEL,,,,,1,,,,,,,,,,,,, 
6,2,,172147-03210,,LABEL,,,,,1,,,,,,,,,,,,, 
7,2,,172168-03211,,LABEL,,,,,1,,,,,,,,,,,,, 
8,2,,172165-03261,,"LABEL, BOOM",,,,,2,,,,,,,,,,,,, 
9,2,,172171-03261,,"LABEL,BOOM",,,,,1,,,,,,,,,,,,, 
10,2,,172168-03270,,LABEL,,,,,1,,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,,,,1,,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,,,,1,,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,,,,,1,,,,,,,,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,,,,1,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,,,,1,,,,,,,,,,,,, 
16,2,,172171-03700,,LABEL,,,,,1,,,,,,,,,,,,, 
17,2,,172171-03710,,LABEL,,,,,1,,,,,,,,,,,,, 
18,2,,172171-03720,,LABEL,,,,,1,,,,,,,,,,,,, 
19,2,,172171-03730,,LABEL,,,,,2,,,,,,,,,,,,, 
20,2,,172171-03740,,LABEL,,,,,1,,,,,,,,,,,,, 
21,2,,172171-03750,,LABEL,,,,,2,,,,,,,,,,,,, 
22,2,,172171-03760,,LABEL,,,,,1,,,,,,,,,,,,, 
23,2,,172171-03770,,LABEL,,,,,1,,,,,,,,,,,,, 
24,2,,172171-03780,,LABEL,,,,,1,,,,,,,,,,,,, 
25,2,,172171-03790,,"LABEL, RADIATOR",,,,,1,,,,,,,,,,,,, 
26,2,,172171-03800,,LABEL,,,,,1,,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,,,,,1,,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",,,,,1,,,,,,,,,,,,, 
29,2,,121120-44800,,"LABEL, RADIATOR",,,,,1,,,,,,,,,,,,, 
30,2,,124764-44810,,"LABEL, SUB-TANK",,,,,1,,,,,,,,,,,,, 
31,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,,1,,,,,,,,,,,,, 
32,2,,22857-300050,,"SCREW 3X 5",,,,,4,,,,,,,,,,,,, 
33,2,,933112-52100,,"LABEL, FUEL",,,,,1,,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,,,,1,,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,,,,1,,,,,,,,,,,,, 
37,1,,172183-03280,,"LABEL, LOCK",,,,,2,,,,,,,,,,,,, 
38,1,,172162-03180,,"LABEL,HEATER SWITCH",,,,,1,,,1,,,,,,,,,, 
39,1,,172162-03190,,"LABEL,WIPER SWITCH",,,,,1,,,1,,,,,,,,,, 
40,1,,172165-03301,,"LABEL,CAB",,,,,1,,,1,,,,,,,,,, 
41,1,,172165-03311,,LABEL,,,,,1,,,1,,,,,,,,,, 
42,1,,172165-03321,,LABEL,,,,,1,,,1,,,,,,,,,, 
43,1,,172165-03460,,"LABEL, PATERN A",,,,,1,,,1,,,,,,,,,, 
44,1,,172170-03510,,LABEL,,,,,1,,,,,,,,,,,,, 
45,1,,172155-03790,,LABEL,,,,,1,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



COUNTRY J P E X 

Fig. No. 2 5 

2~6 

- 44 
~-1-1::;.,rgllf, 
CABIN INSIDE 

J! l±l L, No. 1 l;t 
~ lli l, No. 21J,,;, 35{!:-~ }J. £ 1""" a 

1 INC. 2-35 

34 

@1i-5~11, 
V I EWED FROM @ 

1 

' 
I.71')--t 
A IR CLEANER 

26 

!¥1ri7 
R-'DIATOR 

25 @®gB 
1J •;, I- :t7 !,-/{-
ti~- 3 u 116 Ji, 

@@PART 3:1 SET TO OPE. SIDE OF 
CUT-OFF LEVER 

,t( ;.,:t-:, I- ~811 

c~ 
BONNET INSIDE 18 45 

22 

kif 12 

7-."l--";7,.,{•:J'f 
STARTING SWITCH ©n "7 Jl11, 

V I EWED FROM @ 
11 

@n 7 JlJ1, 
VI EWED FROII @ 

38 39 

©n "7 Jt11, 
VIEWED FROM © 

10 

15 

32 

l!Ut, MlilNO. :H~li:iL.ii 
MACHINE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

14 

~ 
't' y t: :,, ~- 7 r-i11!1 
CABIN DOOR lNSIDE 

tl-1:tNO. fJ~i:iL.il 
MACH I NE SER I AL NO. 
IS INOlCATED AT 
THIS LOCATION 

43 

3 

21 

5 21 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-03250,,"LABEL SET(B37-2:EX",,,,,,1,,,,,,,,,,,, 
2,2,,172170-03500,,LABEL,,,,,,1,,,,,,,,,,,, 
3,2,,172170-03151,,LABEL,,,,,,1,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,,,,,1,,,,,,,,,,,, 
5,2,,172170-03161,,LABEL,,,,,,1,,,,,,,,,,,, 
6,2,,172147-03210,,LABEL,,,,,,1,,,,,,,,,,,, 
7,2,,172168-03211,,LABEL,,,,,,1,,,,,,,,,,,, 
8,2,,172165-03261,,"LABEL, BOOM",,,,,,2,,,,,,,,,,,, 
9,2,,172171-03261,,"LABEL,BOOM",,,,,,1,,,,,,,,,,,, 
10,2,,172168-03270,,LABEL,,,,,,1,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,,,,,1,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,,,,,1,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,,,,,,1,,,,,,,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,,,,,1,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,,,,,1,,,,,,,,,,,, 
16,2,,172171-03700,,LABEL,,,,,,1,,,,,,,,,,,, 
17,2,,172171-03710,,LABEL,,,,,,1,,,,,,,,,,,, 
18,2,,172171-03720,,LABEL,,,,,,1,,,,,,,,,,,, 
19,2,,172171-03730,,LABEL,,,,,,2,,,,,,,,,,,, 
20,2,,172171-03740,,LABEL,,,,,,1,,,,,,,,,,,, 
21,2,,172171-03750,,LABEL,,,,,,2,,,,,,,,,,,, 
22,2,,172171-03760,,LABEL,,,,,,1,,,,,,,,,,,, 
23,2,,172171-03770,,LABEL,,,,,,1,,,,,,,,,,,, 
24,2,,172171-03780,,LABEL,,,,,,1,,,,,,,,,,,, 
25,2,,172171-03790,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
26,2,,172171-03800,,LABEL,,,,,,1,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,,,,,,1,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",,,,,,1,,,,,,,,,,,, 
29,2,,121120-44800,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
30,2,,124764-44810,,"LABEL, SUB-TANK",,,,,,1,,,,,,,,,,,, 
31,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,,,1,,,,,,,,,,,, 
32,2,,22857-300050,,"SCREW 3X 5",,,,,,4,,,,,,,,,,,, 
33,2,,933112-52100,,"LABEL, FUEL",,,,,,1,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,,,,,1,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,,,,,1,,,,,,,,,,,, 
37,1,,172183-03280,,"LABEL, LOCK",,,,,,2,,,,,,,,,,,, 
38,1,,172165-03141,,"LABEL,FRONT",,,,,,1,,1,,,,,,,,,, 
39,1,,172170-03510,,LABEL,,,,,,1,,,,,,,,,,,, 
40,1,,172151-03540,,"LABEL,PATTERN A",,,,,,1,,1,,,,,,,,,, 
41,1,,172155-03790,,LABEL,,,,,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 ~~(ft/t
0 :EX) 

Fig. LABEL (CANOPY: EX) 

COUNTRY J P E X 
Fig. No. 4 6 

39 40 
14 

Jlti:l L-No. 1[;:t 
JUl:l L-No. ztJ,i:,351.f~,.t_,.;t;.--t" 
1 INC. 2~35 

28 

mi 
I.7'7')-T 
A IR CLEANER 

2931 

l 

' 
25 

n ':, 1- ,r-7 J..,r(­

:lifl=fl 3 ') 11,lj '" 
,----,------1--....=£,_=-""""- ®@PART 

®n '7JU1, 
6 34 VIEWED FROM@ ~ 

-5::;:r.-$' 
RADIATOR 

SET TO OPE. SIDE OF 
/ 30 CUT -OFF LEVER 

© 
! 

11 

10 

15 

32 

@1J7~/l, 
VI EWED FROM@ 

il-!t, illllNO. H~H:itii 
IACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS INDICATED AT 

35 

4 

@n'7JV1, 
V I EWED FROM @ 

0000 

©n5§!11, 
13 VIEWED FROM© 

38 

tlli$.NO. H~J1iti5: 
MACHINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

21 3 

THIS LOCATION 
17 23 

24~20 
16 ~ ~ 

9 @ tJ 7 _;i,1, 
VIEWED FROM@ 

7 

5 21 

33 

19 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772168-05100,,"TOOL ASSY",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172614-38300,,"PIN 5X45, LOCK",4,4,4,4,,,,,,,,,,,,,, 
3,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,,,,,,,,,,,,,, 
4,2,,119640-92750,,"WRENCH, FILTER",1,1,1,1,,,,,,,,,,,,,, 
5,2,,22417-800500,,"COTTER PIN 
8.0X50",4,4,4,4,,,Z,,,M21675,,M21675,,M21675,,M21675,, 
6,2,,28110-080100,,"WRENCH  8X10",1,1,1,1,,,,,,,,,,,,,, 
7,2,,28110-120140,,"WRENCH 12X14",1,1,1,1,,,,,,,,,,,,,, 
7-1,2,,28110-120140,,"WRENCH 
12X14",2,2,2,2,,,K,,,M21675,,M21675,,M21675,,M21675,, 
8,2,,28110-170190,,"WRENCH 17X19",1,1,1,1,,,,,,,,,,,,,, 
9,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,,,,,,,,,,,,,, 
10,2,,28110-270300,,"WRENCH 27X30",1,1,1,1,,,,,,,,,,,,,, 
11,2,,28110-320360,,"WRENCH 
32X36",1,1,1,1,,,Z,,,M21674,,M21674,,M21674,,M21674,, 
12,2,,28150-080000,,"BAR WRENCH  8",1,1,1,1,,,,,,,,,,,,,, 
13,2,,28227-271400,,"BOX WRENCH 27X140",1,1,1,1,,,,,,,,,,,,,, 
14,2,,28230-120250,,"TURNING HANDLE",1,1,1,1,,,,,,,,,,,,,, 
15,2,,933110-09700,,"HOSE, GREASE",1,1,1,1,,,,,,,,,,,,,, 
15-1,2,,933110-09701,,"HOSE, 
GREASE",1,1,1,1,,,N,,,M49999,,M49999,,M49999,,M49999,, 
16,2,,933110-09800,,"GUN 800, GREASE",1,1,1,1,,,,,,,,,,,,,, 
16-1,2,,933110-09801,,"GUN 800, 
GREASE",1,1,1,1,,,N,,,M49999,,M49999,,M49999,,M49999,, 
17,2,,933110-90000,,"BAG, TOOL",1,1,1,1,,,,,,,,,,,,,, 
18,2,,933171-00470,,"PLIERS 200",1,1,1,1,,,,,,,,,,,,,, 
19,2,,172122-05100,,NOZZLE,1,1,1,1,,,,,,,,,,,,,, 
19-1,2,,172122-05101,,NOZZLE,1,1,1,1,,,N,,,M49999,,M49999,,M49999,,M49999,, 
21,1,,172176-07330,,"BAG, MANUAL",1,1,1,1,,,W,,,M49999,,M49999,,M49999,,M49999,, 

silv
erh

orn
.co

.uk



7 I.~ 
Fig. TOOL 

IBJf~ 
PREVIOUS 

IBJfi 
PREVIOUS 

16.--

19~ 

17 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172170-11300,,"EXTENSION PIPE,EXH",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,124664-13580,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
2-1,1,,172168-
11310,,CLAMP,1,1,1,1,1,1,N,,,M21853,,M21853,,M21853,,M21853,,M21853,,M21853 
3,1,,22117-080000,,"WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,26706-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 ?7-;,-
F. MLFFLER 19. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172170-11540,,"HOSE,AIR CLEANER",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,23000-070000,,"CLAMP 70",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,194250-51660,,"BAND  250",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 :r..7'J!J-j-
Fig. AIR CLEANER 

--c· 0 .,-. ,: 

h ,, c , 
'---!.~ 

2 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172170-12100,,CABLE,1,,1,,,,,,,,,,,,,,, 
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172141-12280,,"CLAMP, ACCEL WIRE",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,2,,,,,,,,,,,, 
11,1,,26013-100302,,"BOLT M10X 30",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,172170-12110,,CABLE,,1,,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



0 7?-t!JL, 1 ACCELERATOO 12 
Fig. 9 6 ---------. 4 10 I 

s t M "·, '------- , i Ji> 

b : ».< .. ~. 
' ' 

'-------. --_, 

-· , , l 
':':--. 

- -
,, /- , 

\ : i )_., - 1 ~'-r,,- 1/J-~~ 
7 ~ 

1/' 

~ , 7 □ ~ > ""-;ll:• 
FRONT LEVERS . 

3 •--u.Fii -- ,. • 

, // r V-'-ft 
< 1/ 12 't~ LEVER SPR 6___,,,. 2 9 6 :------- 4 llC l SIDE - 51 ii "<>, '· ;, 

b .. >«--~ 
.::--.. . \.\, 
'- ' ' 

--

~--, -: 11 

'-...... ,• ·: .; /) .. 

8 

.. ,, . ~-'--;, / 
li....-/(,/ ,· 

<T. 3 13 ~ - /') 

6 ~ 

8 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,196420-02310,,"ABSORBER, SHOCK",4,4,4,4,4,4,,,,,,,,,,,, 
2,1,,172126-13102,,"BED (A), ENGINE",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172146-13100,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
3-1,1,,172146-
13101,,BRACKET,1,1,1,1,1,1,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
4,1,,172146-13110,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
4-1,1,,172146-
13111,,BRACKET,1,1,1,1,1,1,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
5,1,,172168-13150,,BRACHET,2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172142-13171,,"BRACKET, ENGINE",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172168-13180,,"BRACKET COMP.,ENGINE",2,2,2,2,2,2,,,,,,,,,,,, 
7-1,1,,172168-13181,,"BRACKET 
COMP.,ENGINE",2,2,2,2,2,2,R,,,M21675,,M21675,,M21675,,M21675,,M21675,,M21675 
8,1,,172162-13200,,"BOLT M10X30",8,8,8,8,8,8,,,,,,,,,,,, 
9,1,,172124-13230,,"STOPPER, ENGINE",4,4,4,4,4,4,,,,,,,,,,,, 
10,1,,172131-37170,,"BOLT M12X 30",7,7,7,7,7,7,,,,,,,,,,,, 
11,1,,172137-46040,,"SEAT, SPRING",8,8,8,8,8,8,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,8,,,,,,,,,,,, 
13,1,,22217-120000,,"WASHER 12,SPRING",8,8,8,8,8,8,,,,,,,,,,,, 
14,1,,22217-120000,,"WASHER 12,SPRING",8,8,8,8,8,8,,,,,,,,,,,, 
15,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,8,8,8,8,,,,,,,,,,,, 
16,1,,26013-120302,,"BOLT W/WASHER M12X30",8,8,8,8,8,8,,,,,,,,,,,, 
17,1,,26076-120402,,"BOLT 10.9 12X 4",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,26716-120002,,"NUT M12",8,8,8,8,8,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172122-13300,,"STAY, RADIATOR",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172168-13300,,"MOUNT CMP,RADIATOR",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172122-13310,,"MOUNT, RADIATOR",4,4,4,4,4,4,,,,,,,,,,,, 
4,1,,172168-13330,,"STAY,MOUNT",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172126-13370,,"HOSE(C), WATER DRAIN",1,1,1,1,1,1,,,,,,,,,,,, 
5-1,1,,172171-14600,,"HOSE 
800",1,1,1,1,1,1,N,,,M21754,,M21754,,M21754,,M21754,,M21754,,M21754 
6,1,,172168-13370,,"BRACKET COMPL.",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172312-13430,,"HOSE(A), DRAIN",1,1,1,1,1,1,,,,,,,,,,,, 
7-1,1,,172734-14620,,"PIPE L=300, 
FUEL",1,1,1,1,1,1,N,,,M21754,,M21754,,M21754,,M21754,,M21754,,M21754 
8,1,,129030-44500,,RADIATOR,1,1,1,1,,,,,,,,,,,,,, 
8-1,1,,129030-
44501,,RADIATOR,1,1,1,1,1,1,N,,,M20681,,M20681,,M20681,,M20681,,M20681,,M20681 
8-2,1,,129030-
44502,,RADIATOR,1,1,1,1,1,1,N,,,M49999,,M49999,,M49999,,M49999,,M49999,,M49999 
9,2,,121250-
44590,,CLAMP,2,2,2,2,2,2,W,,,M20675,,M20675,,M20675,,M20675,,M20675,,M20675 
10,2,,26014-080122,,"BOLT M 8X 
12",4,4,4,4,4,4,W,,,M20675,,M20675,,M20675,,M20675,,M20675,,M20675 
11,2,,171064-
44610,,SHROUD,1,1,1,1,1,1,W,,,M20675,,M20675,,M20675,,M20675,,M20675,,M20675 
12,2,,129030-44650,,"RADIATOR SUB-
ASSY",1,1,1,1,1,1,W,,,M20675,,M20675,,M20675,,M20675,,M20675,,M20675 
13,2,,124450-44800,,"LABEL, 
RADIATOR",1,1,1,1,1,1,W,,,M20675,,M20675,,M20675,,M20675,,M20675,,M20675 
14,2,,129030-59530,,"PIPE, FUEL 
D12XL200",1,1,1,1,1,1,W,,,M20675,,M20675,,M20675,,M20675,,M20675,,M20675 
15,2,,124450-44590,,"CAP, RADIATOR",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,26051-080002,,"NUT M 8",8,8,8,8,8,8,,,,,,,,,,,, 
17,1,,121470-44540,,"LABEL, SUB-TANK",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,119812-44570,,"NET, WIRE",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,129030-49010,,"PIPE(A),RADIATOR",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,119812-49020,,"PIPE (B), C. WATER",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,1,1,,,,,,,,,,,, 
22,2,,121450-49100,,"BODY, COCK",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,121250-49121,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,124766-59050,,"CLAMP 12",4,4,4,4,4,4,,,,,,,,,,,, 
26,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
27,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
28,1,,23010-038000,,"CLAMP 38",4,4,4,4,4,4,,,,,,,,,,,, 
29,1,,26013-060202,,"BOLT M 6X 20",2,2,2,2,2,2,,,,,,,,,,,, 
30,1,,26013-080162,,"BOLT W/WASHER M8X16",6,6,6,6,6,6,,,,,,,,,,,, 
31,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,,,,,,,, 
33,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,4,4,,,,,,,,,,,, 
34,1,,121468-44510,,"SUB-TANK ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,121470-44521,,"BODY,SUB-TANK",1,1,1,1,1,1,,,,,,,,,,,, 
36,2,,121450-44531,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,121468-44540,,"PLUG, SUB-TANK",1,1,1,1,1,1,,,,,,,,,,,, 
38,2,,124450-44560,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
39,2,,121470-44581,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
40,2,,23065-070130,,"PIPE  7X 130",1,1,1,1,1,1,,,,,,,,,,,, silv

erh
orn

.co
.uk



16 
33 

~. 
V 

2 

12 7 :)::r..-7 & ?? :,,, r, 
Fig. RADIATOR & IW)UNT 

36~ 

39-~® 

38~40 
"--....,/ 

35 I 

37~ 

14----------
9·---

l ----..... ""'-----...,,~ 
8 l ,-------;,~~ V"" 

ll 
l 

l -I-++~/✓, 

30 

~1 

34 29 

9 ru 
30 

~28 
I 

@) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,772168-14100,,"TANK ASSY, FUEL OIL",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,772168-14100-1,,"TANK, FUEL (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172162-14200,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172141-14260,,FLOAT,1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172122-14300,,"CAP, FUEL TANK",1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,105430-55070,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172168-14220,,"SEAL A,CR SPONGE",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172168-14240,,"SEAL B,CR SPONGE",2,2,2,2,2,2,,,,,,,,,,,, 
11,3,,172168-14320,,"RUBBER,SEAL C",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,172142-14420,,"PIPE, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
12-1,2,,172142-14421,,"HOSE, FUEL 
GAUGE",1,1,1,1,1,1,N,,,M21754,,M21754,,M21754,,M21754,,M21754,,M21754 
13,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,22217-050000,,"SPRING WASHER  5",5,5,5,5,5,5,,,,,,,,,,,, 
15,2,,23010-014000,,"CLAMP 14",2,2,2,2,2,2,,,,,,,,,,,, 
16,2,,26557-050122,,"SCREW M 5X 12",5,5,5,5,5,5,,,,,,,,,,,, 
17,1,,194145-04810,,"WASHER 10",6,6,6,6,6,6,,,,,,,,,,,, 
18,1,,172142-14320,,"GAUGE, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,6,6,,,,,,,,,,,, 
20,1,,23080-013000,,"CLAMP 13,HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,26116-100252,,"BOLT M10X 25 PLATED",6,6,6,6,6,6,,,,,,,,,,,, 
22,1,,172137-14610,,"PIPE (B), FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,172142-14620,,"HOSE L750, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
23-1,1,,172171-14600,,"HOSE 
800",1,1,1,1,1,1,N,,,M49999,,M49999,,M49999,,M49999,,M49999,,M49999 
24,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,1,1,,,,,,,,,,,, 
26,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,1,1,,,,,,,,,,,, 
27,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,1,1,,,,,,,,,,,, 
30,2,,102103-55520,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,110250-55610,,"RING, RETAINING",1,1,1,1,1,1,,,,,,,,,,,, 
32,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,121257-55731,,FLOAT,1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,101720-55750,,"PLUG 6",2,2,2,2,2,2,,,,,,,,,,,, 
36,2,,104200-55750,,"SCREW M 4",1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,171081-55910,,SCREEN,1,1,1,1,1,1,,,,,,,,,,,, 
38,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,2,2,,,,,,,,,,,, 
39,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,1,1,,,,,,,,,,,, 
40,1,,124766-59050,,"CLAMP 12",6,6,6,6,6,6,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
42,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
43,1,,172137-13430,,"PIPE (B), DRAIN",1,1,1,1,1,1,,,,,,,,,,,, 
44,1,,933110-00301,,"KEY ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
45,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13 F09::..,? & FQ;,-{ 7° 
Fig. FUEL TANK & FUEL LINE 

21-if 
19-----@ 

~r---------~ 44 

I 

~6 
11 B 

13 

JUl:l L No. 11.t 
JU:l:l LNo. 2-JJ, i:, 16~~JJ. 1' T 0 

1 INC. 2-16 

@ l 

~ 

y--21 
@---.-....-19 

-~17 

37----1 

30--

32 ~ 

29-Q 
33~ 

31--C 

(25) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-16100,,"CORD(+), BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172165-16100,,BATTERY,1,1,1,1,1,1,,,,,,,,,,,, 
2-1,1,,172165-
16101,,BATTERY,1,1,1,1,1,1,N,,,M21424,,M21424,,M21424,,M21424,,M21424,,M21424 
2-2,1,,172165-
16102,,BATTERY,1,1,1,1,1,1,N,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
3,1,,172142-16110,,"CORD(-), BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172142-16200,,COVER,1,1,1,1,1,1,,1,,,,,,,,,, 
4-1,1,,172165-16130,,"COVER, 
BATTERY",1,1,1,1,1,1,S,1,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
5,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,26716-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,26716-100002,,"NUT M10",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172116-16310,,"RETAINER, BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,22157-080000,,"WASHER  8",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
13,1,,933171-15710,,"ROD(B), BATTERY FIX",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



14 /'(-:., 7 IJ 

F - BATTERY 12 
1

9- L /:1/ )llj 
4 -~14 11 y . . 1~@ 

~ 8 

10 ~'/ 13 l ll 
~~ .~~ 

' iUll ,(:,,;)'T-~ 

13 

INDICATOR ADD 

837-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-16500,,HARNESS(A),1,,1,,,,,,,,,,,,,,, 
2,1,,172168-16510,,HARNESS(B),1,,1,,,,,,,,,,,,,,, 
2-1,1,,172168-16511,,"HARNESS (B), WIRE",1,,1,,,,S,,,M21694,,,,M21694,,,, 
3,1,,172168-16520,,"HARNESS C",1,,1,,,,,,,,,,,,,,, 
4,1,,172165-16530,,"HARNESS D",1,,1,,,,,,,,,,,,,,, 
5,1,,172126-16540,,"CLAMP 10X70",2,,2,,,,,,,,,,,,,,, 
6,1,,172122-16570,,"LINK, FUSIBLE",1,,1,,,,,,,,,,,,,,, 
7,1,,194250-51660,,"BAND  250",1,,1,,,,,,,,,,,,,,, 
8,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,,1,,,,,,,,,,,,,,, 
9,1,,22137-100000,,"WASHER 10,POLISHED",1,,1,,,,,,,,,,,,,,, 
10,1,,22137-120000,,"WASHER 12,POLISHED",2,,2,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",2,,2,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
13,1,,22217-120000,,"WASHER 12,SPRING",2,,2,,,,,,,,,,,,,,, 
14,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,,,,,,,,,,, 
15,1,,26116-100162,,"BOLT M10X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
16,1,,26116-120162,,"BOLT M12X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
17,1,,29311-515000,,"GROMMET 51X5",1,,1,,,,,,,,,,,,,,, 
18,1,,933168-55770,,"BAND 146",5,,5,,,,,,,,,,,,,,, 
18-1,1,,933168-55770,,"BAND 146",3,,3,,,,K,,,M21094,,,,M21094,,,, 
19,1,,933171-15801,,"WIRE, EARTH",1,,1,,,,,,,,,,,,,,, 
20,1,,172162-17100,,"BOX ASSY, INDICATOR",1,,1,,,,,,,,,,,,,,, 
20-1,1,,172162-17101,,"BOX ASSY, INDICATOR",1,,1,,,,N,,,M21744,,,,M21744,,,, 
21,2,,172162-17130,,HOURMETER,1,,1,,,,W,,,M21744,,,,M21744,,,, 
22,2,,172162-17120,,VALVE,4,,4,,,,,,,,,,,,,,, 
23,1,,172168-17100,,"BRACKET ASSY, ELEC.",1,,1,,,,,,,,,,,,,,, 
24,1,,172168-17120,,"BRACKET ASSY, TIMER",1,,1,,,,,,,,,,,,,,, 
25,1,,172141-17141,,"UNIT, CHECKER",1,,1,,,,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,1,,1,,,,,,,,,,,,,,, 
27,1,,172141-17160,,"BOX, FUSE",1,,1,,,,,,,,,,,,,,, 
27-1,1,,172141-17161,,"BOX, FUSE",1,,1,,,,N,,,M21254,,,,M21254,,,, 
28,2,,29411-050000,,"FUSE ( 5A),CARTRIDGE",1,,1,,,,Z,,,M21254,,,,M21254,,,, 
29,2,,29411-100000,,"FUSE (10A),CARTRIDGE",2,,2,,,,Z,,,M21254,,,,M21254,,,, 
30,2,,29411-150000,,"FUSE (15A),CARTRIDGE",2,,2,,,,,,,,,,,,,,, 
30-1,2,,29411-150000,,"FUSE (15A),CARTRIDGE",5,,5,,,,K,,,M21254,,,,M21254,,,, 
31,1,,172141-17190,,"SWITCH, WORK LAMP",1,,1,,,,,,,,,,,,,,, 
32,2,,172141-17230,,"BULB 24V- 6W",1,,1,,,,,,,,,,,,,,, 
33,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,,1,,,,,,,,,,,,,,, 
34,2,,29220-788200,,BULB,1,,1,,,,,,,,,,,,,,, 
35,1,,119247-77100,,"RELAY, SAFETY",1,,1,,,,,,,,,,,,,,, 
36,1,,119640-77711,,"LIMITER,CURRENT",1,,1,,,,,,,,,,,,,,, 
37,1,,121522-77721,,"INDICATOR, CHARGING",1,,1,,,,,,,,,,,,,,, 
38,1,,119650-77910,,"RELAY, GROW",1,,1,,,,,,,,,,,,,,, 
39,2,,119650-77920,,"BODY, RELAY",1,,1,,,,,,,,,,,,,,, 
39-1,2,,129052-77920,,"BODY, RELAY",1,,1,,,,R,,,M21504,,,,M21504,,,, 
40,2,,119650-77930,,"BRACKET, RELAY",1,,1,,,,,,,,,,,,,,, 
41,1,,119632-77920,,TIMER,1,,1,,,,,,,,,,,,,,, 
41-1,1,,119632-77921,,"TIMER(1 SEC.",1,,1,,,,N,,,M21989,,,,M21989,,,, 
42,1,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,, 
43,1,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,, 
44,1,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,, 
45,1,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,, 
46,1,,26776-180002,,"NUT M18,LOCK",1,,1,,,,,,,,,,,,,,, 
47,1,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,, 
48,1,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,, 
49,1,,22217-100000,,"SPRING WASHER 10",3,,3,,,,,,,,,,,,,,, 
50,1,,26013-060122,,"BOLT M 6X 12",2,,2,,,,,,,,,,,,,,, 
51,1,,26022-050162,,"SCREW M 5X 16",2,,2,,,,,,,,,,,,,,, 
52,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,, 
53,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,, 
54,1,,26022-060122,,"SCREW M 6X 12",2,,2,,,,,,,,,,,,,,, 
55,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
56,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



57,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
58,1,,26022-060252,,"SCREW M 6X 25",2,,2,,,,,,,,,,,,,,, 
59,1,,26023-040202,,"SCREW M 4X 20",4,,4,,,,,,,,,,,,,,, 
59-1,1,,26589-040202,,"SCREW M4,BINDING",4,,4,,,,N,,,M00501,,,,M00501,,,, 
60,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
61,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
62,1,,26716-100002,,"NUT M10",3,,3,,,,,,,,,,,,,,, 
63,1,,933110-00100,,"SWITCH ASSY, STARTER",1,,1,,,,,,,,,,,,,,, 
65,2,,933110-00301,,"KEY ASSY",1,,1,,,,,,,,,,,,,,, 
66,1,,933110-05300,,HORN,1,,1,,,,,,,,,,,,,,, 
67,1,,933113-15900,,"COVER, SWITCH TERMI.",1,,1,,,,,,,,,,,,,,, 
68,1,,194464-52190,,"SWITCH, SAFETY START",1,,1,,,,,,,,,,,,,,, 
69,1,,22137-180000,,"WASHER 18",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 5 ~~~( ftt" /, ft/t
0 ~im: 7 □ '/~I,,/\ .. - ) 

Fig. ELECTRIC PART(CABIN. CANOPY:FRONT LEVER) 

~ 

~21 
59 

~ 
g--22 

31, l 
63 i..__ '. _,.. _ 

• , ;,'o~ 

" " 0 -- \ 

·-'-.. ~, 
169 

46 

.JJ 
REFER TO Fig 23 

70::;1-1.,1\'­
FRONT LEVER 

68 

20-1 
20 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-16500,,HARNESS(A),,1,,1,1,1,,,,,,,,,,,, 
2,1,,172168-16510,,HARNESS(B),,1,,1,1,1,,,,,,,,,,,, 
2-1,1,,172168-16511,,"HARNESS (B), 
WIRE",,1,,1,1,1,S,,,,,M21694,,,,M21694,,M21694,,M21694 
3,1,,172168-16520,,"HARNESS C",,1,,1,1,1,,,,,,,,,,,, 
4,1,,172165-16530,,"HARNESS D",,1,,1,1,1,,,,,,,,,,,, 
5,1,,172126-16540,,"CLAMP 10X70",,2,,2,2,2,,,,,,,,,,,, 
6,1,,172122-16570,,"LINK, FUSIBLE",,1,,1,1,1,,,,,,,,,,,, 
7,1,,194250-51660,,"BAND  250",,1,,1,1,1,,,,,,,,,,,, 
8,1,,1A1380-58050,,"GROMMET 16X20X4.5",,1,,1,1,1,,,,,,,,,,,, 
9,1,,22137-100000,,"WASHER 10,POLISHED",,1,,1,1,1,,,,,,,,,,,, 
10,1,,22137-120000,,"WASHER 12,POLISHED",,2,,2,2,2,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",,2,,2,2,2,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",,1,,1,1,1,,,,,,,,,,,, 
13,1,,22217-120000,,"WASHER 12,SPRING",,2,,2,2,2,,,,,,,,,,,, 
14,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,1,1,,,,,,,,,,,, 
15,1,,26116-100162,,"BOLT M10X 16 PLATED",,2,,2,2,2,,,,,,,,,,,, 
16,1,,26116-120162,,"BOLT M12X 16 PLATED",,2,,2,2,2,,,,,,,,,,,, 
17,1,,29311-515000,,"GROMMET 51X5",,1,,1,1,1,,,,,,,,,,,, 
18,1,,933168-55770,,"BAND 146",,5,,5,,,,,,,,,,,,,, 
18-1,1,,933168-55770,,"BAND 
146",,3,,3,3,3,K,,,,,M21094,,,,M21094,,M21094,,M21094 
19,1,,933171-15801,,"WIRE, EARTH",,1,,1,1,1,,,,,,,,,,,, 
20,1,,172162-17100,,"BOX ASSY, INDICATOR",,1,,1,1,1,,,,,,,,,,,, 
20-1,1,,172162-17101,,"BOX ASSY, 
INDICATOR",,1,,1,1,1,N,,,,,M21744,,,,M21744,,M21744,,M21744 
21,2,,172162-17130,,HOURMETER,,1,,1,1,1,W,,,,,M21744,,,,M21744,,M21744,,M21744 
22,2,,172162-17120,,VALVE,,4,,4,4,4,,,,,,,,,,,, 
23,1,,172168-17100,,"BRACKET ASSY, ELEC.",,1,,1,1,1,,,,,,,,,,,, 
24,1,,172168-17120,,"BRACKET ASSY, TIMER",,1,,1,1,1,,,,,,,,,,,, 
25,1,,172141-17141,,"UNIT, CHECKER",,1,,1,1,1,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,,1,,1,1,1,,,,,,,,,,,, 
27,1,,172141-17160,,"BOX, FUSE",,1,,1,1,1,,,,,,,,,,,, 
27-1,1,,172141-17161,,"BOX, 
FUSE",,1,,1,1,1,N,,,,,M21254,,,,M21254,,M21254,,M21254 
28,2,,29411-050000,,"FUSE ( 
5A),CARTRIDGE",,1,,1,1,1,Z,,,,,M21254,,,,M21254,,M21254,,M21254 
29,2,,29411-100000,,"FUSE 
(10A),CARTRIDGE",,2,,2,2,2,Z,,,,,M21254,,,,M21254,,M21254,,M21254 
30,2,,29411-150000,,"FUSE (15A),CARTRIDGE",,2,,2,2,2,,,,,,,,,,,, 
30-1,2,,29411-150000,,"FUSE 
(15A),CARTRIDGE",,5,,5,5,5,K,,,,,M21254,,,,M21254,,M21254,,M21254 
31,1,,172141-17190,,"SWITCH, WORK LAMP",,1,,1,1,1,,,,,,,,,,,, 
32,2,,172141-17230,,"BULB 24V- 6W",,1,,1,1,1,,,,,,,,,,,, 
33,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",,1,,1,1,1,,,,,,,,,,,, 
34,2,,29220-788200,,BULB,,1,,1,1,1,,,,,,,,,,,, 
35,1,,119247-77100,,"RELAY, SAFETY",,1,,1,1,1,,,,,,,,,,,, 
36,1,,119640-77711,,"LIMITER,CURRENT",,1,,1,1,1,,,,,,,,,,,, 
37,1,,121522-77721,,"INDICATOR, CHARGING",,1,,1,1,1,,,,,,,,,,,, 
38,1,,119650-77910,,"RELAY, GROW",,1,,1,1,1,,,,,,,,,,,, 
39,2,,119650-77920,,"BODY, RELAY",,1,,1,1,1,,,,,,,,,,,, 
39-1,2,,129052-77920,,"BODY, 
RELAY",,1,,1,1,1,R,,,,,M21504,,,,M21504,,M21504,,M21504 
40,2,,119650-77930,,"BRACKET, RELAY",,1,,1,1,1,,,,,,,,,,,, 
41,1,,119632-77920,,TIMER,,1,,1,1,1,,,,,,,,,,,, 
41-1,1,,119632-77921,,"TIMER(1 
SEC.",,1,,1,1,1,N,,,,,M21989,,,,M21989,,M21989,,M21989 
42,1,,22137-060000,,"WASHER 6, POLISHED",,2,,2,2,2,,,,,,,,,,,, 
43,1,,22137-060000,,"WASHER 6, POLISHED",,1,,1,1,1,,,,,,,,,,,, 
44,1,,22137-060000,,"WASHER 6, POLISHED",,2,,2,2,2,,,,,,,,,,,, 
45,1,,22137-060000,,"WASHER 6, POLISHED",,1,,1,1,1,,,,,,,,,,,, 
46,1,,933168-55770,,"BAND 146",,1,,1,1,1,,,,,,,,,,,, 
47,1,,22217-080000,,"SPRING WASHER  8",,2,,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



48,1,,22217-080000,,"SPRING WASHER  8",,2,,2,2,2,,,,,,,,,,,, 
49,1,,22217-100000,,"SPRING WASHER 10",,3,,3,3,3,,,,,,,,,,,, 
50,1,,26013-060122,,"BOLT M 6X 12",,2,,2,2,2,,,,,,,,,,,, 
51,1,,26022-050162,,"SCREW M 5X 16",,2,,2,2,2,,,,,,,,,,,, 
52,1,,26022-060122,,"SCREW M 6X 12",,1,,1,1,1,,,,,,,,,,,, 
53,1,,26022-060122,,"SCREW M 6X 12",,1,,1,1,1,,,,,,,,,,,, 
54,1,,26022-060122,,"SCREW M 6X 12",,2,,2,2,2,,,,,,,,,,,, 
55,1,,26022-060162,,"SCREW M 6X 16",,1,,1,1,1,,,,,,,,,,,, 
56,1,,26022-060162,,"SCREW M 6X 16",,1,,1,1,1,,,,,,,,,,,, 
57,1,,26022-060162,,"SCREW M 6X 16",,1,,1,1,1,,,,,,,,,,,, 
58,1,,26022-060252,,"SCREW M 6X 25",,2,,2,2,2,,,,,,,,,,,, 
59,1,,26023-040202,,"SCREW M 4X 20",,4,,4,,,,,,,,,,,,,, 
59-1,1,,26589-040202,,"SCREW 
M4,BINDING",,4,,4,4,4,N,,,,,M00501,,,,M00501,,M00501,,M00501 
60,1,,26116-080162,,"BOLT M 8X 16 PLATED",,2,,2,2,2,,,,,,,,,,,, 
61,1,,26116-080162,,"BOLT M 8X 16 PLATED",,2,,2,2,2,,,,,,,,,,,, 
62,1,,26716-100002,,"NUT M10",,3,,3,3,3,,,,,,,,,,,, 
63,1,,933110-00100,,"SWITCH ASSY, STARTER",,1,,1,1,1,,,,,,,,,,,, 
65,2,,933110-00301,,"KEY ASSY",,1,,1,1,1,,,,,,,,,,,, 
66,1,,933110-05300,,HORN,,1,,1,1,1,,,,,,,,,,,, 
67,1,,933113-15900,,"COVER, SWITCH TERMI.",,1,,1,1,1,,,,,,,,,,,, 
68,1,,194464-52190,,"SWITCH, SAFETY START",,2,,2,2,2,,,,,,,,,,,, 
69,1,,22137-180000,,"WASHER 18",,2,,2,2,2,,,,,,,,,,,, 
70,1,,26776-180002,,"NUT M18,LOCK",,2,,2,2,2,,,,,,,,,,,, 
71,1,,172142-16550,,CLAMP,,1,,1,1,1,,,,,,,,,,,, 
72,1,,172165-16560,,"HARNESS (G)",,1,,1,1,1,,,,,,,,,,,, 
73,1,,22217-060000,,"SPRING WASHER  6",,1,,1,1,1,,,,,,,,,,,, 
74,1,,26116-060122,,"BOLT M 6X 12",,1,,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



21~ 

20 22\ 

31 \ \ 

32 59~ 
g 

(___ ---- < 
-·o 

u O o.,,.., •.•"' -,~-:;:r ,, 
,;~R TO F 

\ 
--~--

REFER TO 
F,g.24 

14 

l 

IEHfJ 
PREVIOUS 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172137-16000,,WIRE,1,1,,,1,,,,,,,,,,,,, 
2,1,,172165-16540,,"HARNESS E",1,1,,,1,,,,,,,,,,,,, 
3,1,,172165-16550,,"HARNESS (F)",1,1,,,1,,,,,,,,,,,,, 
4,1,,172122-16590,,"BAND 200F",2,2,,,2,,,,,,,,,,,,, 
5,1,,172137-62970,,"GROMMET 16",2,2,,,2,,,,,,,,,,,,, 
6,1,,172122-79890,,"CLAMP 350",1,1,,,1,,,,,,,,,,,,, 
7,1,,22857-400120,,"SCREW 4X12",2,2,,,2,,,,,,,,,,,,, 
8,1,,933168-55770,,"BAND 146",1,1,,,1,,,,,,,,,,,,, 
9,1,,22857-400100,,"SCREW 4X10",2,2,,,2,,,,,,,,,,,,, 
10,1,,933113-05150,,"LAMP, ROOM",1,1,,,1,,,,,,,,,,,,, 
11,2,,933113-05160,,"BULB (12V5W)",1,1,,,1,,,,,,,,,,,,, 
12,1,,172312-17250,,ASHTRAY,1,1,,,1,,,,,,,,,,,,, 
13,1,,22867-400100,,"SCREW 4X10",3,3,,,3,,,,,,,,,,,,, 
14,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,1,,,1,,,,,,,,,,,,, 
15,1,,172734-17070,,"BLADE 450, WIPER",1,1,,,1,,,,,,,,,,,,, 
16,1,,172165-17130,,ARM,1,1,,,1,,,,,,,,,,,,, 
17,1,,172151-17300,,COVER,1,1,,,1,,,,,,,,,,,,, 
18,1,,172162-17330,,"SWITCH,WIPER",1,1,,,1,,,,,,,,,,,,, 
19,1,,26013-060122,,"BOLT M 6X 12",3,3,,,3,,,,,,,,,,,,, 
20,1,,26022-050202,,"SCREW M 5X 20",1,1,,,1,,,,,,,,,,,,, 
21,1,,172165-16200,,"MOTOR 520A, WIPER",1,1,,,1,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 17 ~~(:ht~ :,Wffl) 
Fig. ELECTRIC PART(CABIN) 

18 
~14 

....... , 

: ·1 ·-
~J_/-- ~ 
-~ ',"--
7 □;,, I- i.,,~-ft~ 
FRONT LEVER SPEC. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172137-16560,,BAND,5,5,5,5,5,5,,,,,,,,,,,, 
2,1,,172141-16560,,"WIRE, LAMP",1,1,1,1,1,1,,,,,,,,,,,, 
2-1,1,,172141-16561,,"WIRE, 
LAMP",1,1,1,1,1,1,S,,,M21694,,M21694,,M21694,,M21694,,M21694,,M21694 
3,1,,172141-17201,,"LAMP, WORK",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172141-17211,,"BULB 12V55W",1,1,1,1,1,1,,,,,,,,,,,, 
5A,1,,172137-17401,,COVER,1,1,1,1,,,,,,,,,,,,,, 
5B,1,,172137-17401-1,,"COVER, LAMP (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,22137-130000,,"WASHER 
13",2,2,2,2,2,2,W,,,M21694,,M21694,,M21694,,M21694,,M21694,,M21694 

silv
erh

orn
.co

.uk



18 9-?7';/"j' 
Fig. WORK LMf> 

3 

i 
6 7 

2-1 

IS% 
PREVIOUS 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772170-17600,,"HEATER ASSY",1,1,,,1,,,,,,,,,,,,, 
1-1,1,,772170-17601,,"HEATER ASY(B37-
2A)",1,1,,,1,,N,,,M21339,,M21339,,,,,,M21339 
2,2,,172165-17600,,"HEATER COMPL.",1,1,,,1,,,,,,,,,,,,, 
2-1,2,,172165-17601,,"HEATER ASSY",1,1,,,1,,N,,,M21339,,M21339,,,,,,M21339 
3,2,,172162-17610,,"SWITCH,HEATER",1,1,,,1,,,,,,,,,,,,, 
4,2,,172168-17610,,"HOSE, HEATER",2,2,,,2,,,,,,,,,,,,, 
5,3,,172168-17620,,"HOSE,HEATER",2,2,,,2,,,,,,,,,,,,, 
6,3,,172168-17630,,"TUBE,CORRUGATED",2,2,,,2,,,,,,,,,,,,, 
7,2,,172124-17630,,"VALVE, MINIATURE",1,1,,,1,,,,,,,,,,,,, 
8,2,,172124-17640,,"JOINT 3/8",2,2,,,2,,,,,,,,,,,,, 
9,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,4,,,,,,,,,,,,, 
10,2,,23000-022000,,"CLAMP 22",4,4,,,4,,,,,,,,,,,,, 
11,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,4,,,,,,,,,,,,, 
12,2,,933152-09280,,"BAND 170",3,3,,,3,,,,,,,,,,,,, 
13,2,,933166-24240,,"ELBOW, SWIVEL JOINT",1,1,,,,,,,,,,,,,,,, 
13-1,2,,172732-76161,,ELBOW,1,1,,,1,,N,,,M20974,,M20974,,,,,, 
14,2,,933171-15680,,"GROMMET 40X13",2,2,,,2,,,,,,,,,,,,, 
15,1,,772165-17700,,"DEFROSTER ASSY",1,1,,,,,,,,,,,,,,,, 
16,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
17,2,,172165-17701,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
18,2,,172120-17710,,"NOZZLE, DEFROSTER",1,1,,,,,,,,,,,,,,,, 
19,2,,172122-17730,,"COVER, DEFROSTER",1,1,,,,,,,,,,,,,,,, 
20,2,,172165-17800,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
22,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
23,2,,26557-050102,,"SCREW M 5X 10",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



19 l:::-9 & -r°7DA9 
Fig. HEATER & DEFROSTER 

15 , 
I 

//i 
/ 

22 

~-
-~, -

', 21 

.Ji tl:l L No. 11:.1: 

.ltlli LNo. 2:tJ, 1:, 14~~.1). ;I:' 9° o 

1 INC. 2-14 

1 ,. 

12 

12 

4 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772165-17800,,"RADIO ASSY",1,1,,,,,,,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
3,2,,172112-17190,,"ANTENNA (NCP-314)",1,1,,,,,,,,,,,,,,,, 
4,2,,172162-17800,,RADIO,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-17820,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-17850,,HARNESS,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-17860,,"STAY ASSY, RADIO",1,1,,,,,,,,,,,,,,,, 
8,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
9,2,,22857-500120,,"SCREW 5X12",2,2,,,,,,,,,,,,,,,, 
10,2,,26023-050122,,"SCREW M 5X 12",10,10,,,,,,,,,,,,,,,, 
11,2,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
12,2,,933168-56000,,"GROMMET 17X19",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



• 20 7 :'.,i;t(~Ja ;13/) 
Fig. RADIO(OPTIONAL) 

JU:l::l L, No. 11;:t 
JU::1:J L,No. 2b' G 12{!:~/j. a: "Jt 
1 INC. 2~ 12 ° 

l 

10 'i 
I 

~ " ' u 

4 , 

. 
;.~~ 10 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172148-29100,,SPROCKET,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,26013-120352,,"BOLT M12X 35",18,18,18,18,18,18,,,,,,,,,,,, 
3,1,,772631-37100,,"IDLER ASSY",2,2,2,2,2,2,W,1,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
3-1,1,,772631-37121,,"IDLER 295 
ASY(IRON",2,2,2,2,2,2,N,1,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
4,2,,172631-37120,,"IDLER 295",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172148-99490,,"KIT, FRONT IDLER",2,2,2,2,2,2,,,,,,,,,,,, 
5-1,2,,172148-99491,,"IDLER KIT, 
FRONT",2,2,2,2,2,2,N,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
6,3,,172631-37150,,"COLLER 
35X45X34",2,2,2,2,2,2,Z,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
7,3,,172631-37160,,"COLLER 35X45X22.5",4,4,4,4,4,4,,,,,,,,,,,, 
8,3,,172631-37170,,"SEAL 45 80 18, WATER",4,4,4,4,4,4,,,,,,,,,,,, 
8-1,3,,172164-37120,,"SEAL 45 85 8.5 
19",4,4,4,4,4,4,R,,,M21424,,M21424,,M21424,,M21424,,M21424,,M21424 
9,3,,172631-37180,,"SHAFT, IDLER",2,2,2,2,2,2,,,,,,,,,,,, 
10,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,2,2,,,,,,,,,,,, 
11,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,24101-063074,,BEARING,4,4,4,4,4,4,,,,,,,,,,,, 
13,2,,172631-37200,,"COVER (A)",2,2,2,2,2,2,,,,,,,,,,,, 
14,2,,172631-37210,,"COVER (B)",2,2,2,2,2,2,,,,,,,,,,,, 
15,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,2,2,,,,,,,,,,,, 
16,1,,772148-37300,,"ROLLER ASSY, TRACK",8,8,8,8,8,8,,,,,,,,,,,, 
18,2,,172148-37320,,"COVER (A)",8,8,8,8,8,8,,,,,,,,,,,, 
19,2,,172148-37330,,"COVER (B)",8,8,8,8,8,8,,,,,,,,,,,, 
20,2,,1A1030-48250,,"SEAL QLF30621218,OIL",16,16,16,16,16,16,,,,,,,,,,,, 
21,2,,22252-000620,,"CIRCLIP 62(H)",16,16,16,16,16,16,,,,,,,,,,,, 
22,2,,933111-73800,,BEARING,16,16,16,16,16,16,,,,,,,,,,,, 
23,2,,933171-13802,,"SHAFT, ROLLER",8,8,8,8,8,8,,,,,,,,,,,, 
24,1,,172113-36050,,"BOLT, ROLLER ADJUST",8,8,8,8,8,8,,,,,,,,,,,, 
25,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,8,8,,,,,,,,,,,, 
26,1,,26657-160002,,"CAP NUT M16",8,8,8,8,8,8,,,,,,,,,,,, 
27,1,,772116-37500,,"ROLLER ASSY, CARIA",2,2,2,2,,,,,,,,,,,,,, 
27-1,1,,772116-37501,,"ROLLER ASSY, 
CARIA",2,2,2,2,2,2,R,,,M21108,,M21108,,M21108,,M21108,, 
27-2,1,,772116-37502,,"ROLLER ASSY, 
CARIA",2,2,2,2,2,2,N,,,M21339,,M21339,,M21339,,M21339,,M21339,,M21339 
28,2,,172614-
21820,,COLLER,2,2,2,2,2,2,Z,,,M21339,,M21339,,M21339,,M21339,,M21339,,M21339 
29,2,,172614-23190,,"COLLER 
25X34X2",2,2,2,2,,,Z,,,M21108,,M21108,,M21108,,M21108,, 
31,2,,172116-37520,,"SHAFT, UPPER ROLLER",2,2,2,2,2,2,,,,,,,,,,,, 
31-1,2,,172146-37510,,"SHAFT, CARIA 
ROLLER",2,2,2,2,2,2,N,,,M21339,,M21339,,M21339,,M21339,,M21339,,M21339 
32,2,,172116-37540,,"COVER, BLIND",2,2,2,2,2,2,,,,,,,,,,,, 
33,2,,22242-000250,,"CIRCLIP 25S",2,2,2,2,,,Z,,,M21339,,M21339,,M21339,,M21339,, 
34,2,,22252-000520,,"CIRCLIP   52",4,4,4,4,4,4,,,,,,,,,,,, 
35,2,,24101-062054,,"BEARING #6205",4,4,4,4,4,4,,,,,,,,,,,, 
36,2,,24311-000460,,"O-RING 1A P-46.0",2,2,2,2,2,2,,,,,,,,,,,, 
37,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,,,Z,,,M21108,,M21108,,M21108,,M21108,, 
38,2,,933172-13990,,"SEAL S255218,WATER",2,2,2,2,,,,,,,,,,,,,, 
38-1,2,,1E6140-73420,,"SEAL QLF255218, 
OIL",2,2,2,2,2,2,S,,,M21108,,M21108,,M21108,,M21108,, 
39,1,,22451-160170,,"WIRE 1.6X170",2,2,2,2,2,2,,,,,,,,,,,, 
40,1,,933110-21600,,"BOLT M 8X 18",2,2,2,2,2,2,,,,,,,,,,,, 
41,1,,172148-37700,,"PLATE, IDRER FORK",4,4,4,4,4,4,,,,,,,,,,,, 
42,1,,172122-37710,,"HOLDER, ADJUSTER",2,2,2,2,2,2,,,,,,,,,,,, 
43,1,,172631-37710,,"SPRING, ADJUSTING",2,2,2,2,2,2,,,,,,,,,,,, 
44,1,,172122-37752,,"ADJUST CYLINDER",2,2,2,2,2,2,,,,,,,,,,,, 
45,2,,172122-37782,,"ADJUST TUBE",2,2,2,2,2,2,,,,,,,,,,,, 
46,2,,172122-37810,,PISTON,2,2,2,2,2,2,,,,,,,,,,,, 
47,2,,172122-37820,,"ADJUST SEAL SET",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



51,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,2,2,2,2,,,,,,,,,,,, 
56,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,2,,,,,,,,,,,, 
57,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
58,1,,26013-120402,,"BOLT M12X 40",8,8,8,8,8,8,,,,,,,,,,,, 
59,1,,772148-73100,,"IDLER ASSY",2,2,2,2,,,W,2,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",, 
59-1,1,,772148-37110,,"IDLER 
R",2,2,2,2,2,2,N,2,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
60,2,,172148-37110,,IDLER,2,2,2,2,2,2,,,,,,,,,,,, 
61,2,,172631-37200,,"COVER (A)",2,2,2,2,2,2,,,,,,,,,,,, 
62,2,,172631-37210,,"COVER (B)",2,2,2,2,2,2,,,,,,,,,,,, 
63,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,2,2,,,,,,,,,,,, 
64,2,,172148-99490,,"KIT, FRONT IDLER",2,2,2,2,2,2,,,,,,,,,,,, 
64-1,2,,172148-99491,,"IDLER KIT, 
FRONT",2,2,2,2,2,2,N,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
65,3,,172631-37170,,"SEAL 45 80 18, WATER",4,4,4,4,4,4,,,,,,,,,,,, 
65-1,3,,172164-37120,,"SEAL 45 85 8.5 
19",4,4,4,4,4,4,R,,,M21424,,M21424,,M21424,,M21424,,M21424,,M21424 
66,3,,172631-37160,,"COLLER 35X45X22.5",4,4,4,4,4,4,,,,,,,,,,,, 
67,3,,172631-37180,,"SHAFT, IDLER",2,2,2,2,2,2,,,,,,,,,,,, 
68,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,2,2,,,,,,,,,,,, 
69,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,2,2,,,,,,,,,,,, 
70,3,,24101-063074,,BEARING,4,4,4,4,4,4,,,,,,,,,,,, 
71,3,,172631-37150,,"COLLER 
35X45X34",2,2,2,2,2,2,Z,,,M21725,,M21725,,M21725,,M21725,,M21725,,M21725 

silv
erh

orn
.co

.uk



Fig. 21 ~a._Ll'R && 7::;-\77. I" ADJUST 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772148-38100,,"CRAWLER(R) ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172148-38100,,"CRAWLER 370R",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172148-38110,,"LINK, TRACK R",1,1,1,1,1,1,,,,,,,,,,,, 
4,4,,172113-38180,,BUSH,42,42,42,42,42,42,,,,,,,,,,,, 
5,4,,172614-38210,,"PIN, TRACK",41,41,41,41,41,41,,,,,,,,,,,, 
6,3,,172071-61021,,"PLATE, SHOE 370",42,42,42,42,42,42,,,,,,,,,,,, 
7,2,,172614-38290,,"PIN, MASTER",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,772148-38110,,"CRAWLER(L) ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172148-38120,,"CRAWLER 370L",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,172148-38130,,"LINK, TRACK L",1,1,1,1,1,1,,,,,,,,,,,, 
12,4,,172113-38180,,BUSH,42,42,42,42,42,42,,,,,,,,,,,, 
13,4,,172614-38210,,"PIN, TRACK",41,41,41,41,41,41,,,,,,,,,,,, 
14,2,,172071-61021,,"PLATE, SHOE 370",42,42,42,42,42,42,,,,,,,,,,,, 
15,2,,172614-38290,,"PIN, MASTER",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172122-38731,,"TRACK 370G(R),MASTER",1,1,1,1,1,1,,1,,,,,,,,,, 
18,1,,172122-38741,,"TRACK 370G(L),MASTER",1,1,1,1,1,1,,1,,,,,,,,,, 
19,1,,172148-38600,,"CRAWLER, RABBER",2,2,2,2,2,2,,,,,,,,,,,, 
20,1,,772148-38120,,"SHOE(R), TRIANGLE",1,1,1,1,,,,2,,,,,,,,,, 
21,2,,772122-38520,,"CRAWLER ASSY 350(R)",1,1,1,1,,,,,,,,,,,,,, 
22,2,,172122-38550,,"SHOE(R)ASSY,TRIANGLE",2,2,2,2,,,,,,,,,,,,,, 
23,3,,172122-38150,,"LINK(R), TRACK",2,2,2,2,,,,,,,,,,,,,, 
24,4,,172113-38180,,BUSH,40,40,40,40,,,,,,,,,,,,,, 
25,4,,172614-38210,,"PIN, TRACK",38,38,38,38,,,,,,,,,,,,,, 
26,3,,172614-38550,,"SHOE, TRIANGLE",40,40,40,40,,,,,,,,,,,,,, 
27,2,,172614-38290,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
28,2,,172614-38300,,"PIN 5X45, LOCK",2,2,2,2,,,,,,,,,,,,,, 
29,2,,172614-38720,,"TRACK, MASTER 350(R)",2,2,2,2,,,,,,,,,,,,,, 
30,1,,772148-38130,,"SHOE(L), TRIANGLE",1,1,1,1,,,,2,,,,,,,,,, 
31,2,,772122-38530,,"CRAWLER ASSY 350(L)",1,1,1,1,,,,,,,,,,,,,, 
32,2,,172122-38560,,"SHOE(L)ASSY,TRIANGLE",2,2,2,2,,,,,,,,,,,,,, 
33,3,,172122-38220,,"LINK(L), TRACK",2,2,2,2,,,,,,,,,,,,,, 
34,4,,172113-38180,,BUSH,40,40,40,40,,,,,,,,,,,,,, 
35,4,,172614-38210,,"PIN, TRACK",38,38,38,38,,,,,,,,,,,,,, 
36,3,,172614-38550,,"SHOE, TRIANGLE",40,40,40,40,,,,,,,,,,,,,, 
37,2,,172614-38290,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
38,2,,172614-38330,,"PIN 5X45, LOCK",2,2,2,2,,,,,,,,,,,,,, 
39,2,,172614-38730,,"TRACK, MASTER 350(L)",2,2,2,2,,,,,,,,,,,,,, 
40,1,,172614-38720,,"TRACK, MASTER 350(R)",1,1,1,1,,,,3,,,,,,,,,, 
41,1,,172614-38730,,"TRACK, MASTER 350(L)",1,1,1,1,,,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



22 ? □-:, 
Fig. CRAWLER 

4 5 

=:Ii!:,, .:i-
TRIANGLE CRAWLER 
(7~·::d=-;1:.,1-) 
{ A TT ACHIIENT) 

21 

22 

23 26 

24 

7 12 

tii.Efl.ii 
REPAIR PARTS 

~ / 
370R 

20 ( 3 5 0 R) 

29 

28 27 

1 34 -.......__ 

flfilfl~ 
REPAIR PARTS 

.=:li!350R 
TRIANGLE 350R 

. 

40 

33 

31 

32 37 

36~ 
35 .......__ 

~ 

M.Efl.ii 
REPAIR PARTS 

~ 
V, 

~ 
" 

370L 

30 ( 3 5 0 L) 

39 

38 

flfi.Efl~ 
REPAIR PARTS 

41 

~-·~ TRIANGLE 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172165-45000,,"LEVER L CMP",1,,1,,,,,,,,,,,,,,, 
2,1,,172151-45010,,"BOOT P,LEVER",2,,2,,,,,,,,,,,,,,, 
3,1,,172165-45030,,LEVER(R),1,,1,,,,,,,,,,,,,,, 
4,1,,172165-45070,,KNOB(L),1,,1,,,,,,,,,,,,,,, 
4-1,1,,172165-45071,,"KNOB (L) ASSY",1,,1,,,,N,,,M21094,,,,M21094,,,, 
5,1,,172165-45080,,KNOB(R),1,,1,,,,,,,,,,,,,,, 
5-1,1,,172165-45081,,"KNOB R COMPL.",1,,1,,,,N,,,M21094,,,,M21094,,,, 
6,1,,26587-040062,,"SCREW M 4X  6",2,,2,,,,,,,,,,,,,,, 
7,1,,26736-140002,,"NUT M14",2,,2,,,,,,,,,,,,,,, 
8,1,,194300-21450,,"CAP 20",1,,1,,,,,,,,,,,,,,, 
9,1,,194145-04810,,"WASHER 10",2,,2,,,,,,,,,,,,,,, 
10,1,,172165-45300,,"SUPPORT, FRONT",1,,1,,,,,,,,,,,,,,, 
11,1,,172151-45320,,"PLATE,BOOT",2,,2,,,,,,,,,,,,,,, 
12,1,,172165-45420,,COVER,1,,1,,,,,,,,,,,,,,, 
13,1,,172165-45450,,"COVER(R), SUPPORT",1,,1,,,,,,,,,,,,,,, 
14,1,,172165-45470,,"COVER(L), SUPPORT",1,,1,,,,,,,,,,,,,,, 
15,1,,172165-45620,,"COVER, SUPPORT",1,,1,,,,,,,,,,,,,,, 
16,1,,194630-62360,,GROMMET,4,,4,,,,,,,,,,,,,,, 
17,1,,172519-63240,,"BOLT  8X 16",2,,2,,,,,,,,,,,,,,, 
18,1,,172519-63240,,"BOLT  8X 16",8,,8,,,,,,,,,,,,,,, 
19,1,,172519-63240,,"BOLT  8X 16",5,,5,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
21,1,,26013-080162,,"BOLT W/WASHER M8X16",8,,8,,,,,,,,,,,,,,, 
22,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
23,1,,26116-100504,,"BOLT M10X 50 PLATED",1,,1,,,,,,,,,,,,,,, 
24,1,,26116-100902,,"BOLT M10X 90 PLATED",2,,2,,,,,,,,,,,,,,, 
25,1,,26716-100002,,"NUT M10",1,,1,,,,,,,,,,,,,,, 
26,1,,933168-55770,,"BAND 146",2,,2,,,,W,,,M21094,,,,M21094,,,, 

silv
erh

orn
.co

.uk



23 tl~ili(v"~ - & :o:,,V :Ja:,,H±tl) 
Fig. CONTROL EOUIPMENT(LEVER & STAND:FRONT SPEC.) 

' 

~) 

2-___/ / 

_,~/ 

- ✓ -

~/ 

26 2~-------tr-d'" ~2 

21 V :-7 7-------$ '1 21 

11~ V--19 
~11 14 l~ 17------i, ~ 13 

I 

~ ' -

I 

12 

2 

0---8 
_) 

y--23 
®--------25 

,--.:r--20 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172151-45010,,"BOOT P,LEVER",,2,,2,2,2,,,,,,,,,,,, 
2,1,,172165-47820,,"LEVER R ASSY, SI",,1,,1,,,,,,,,,,,,,, 
2-1,1,,172165-47821,,"LEVER R ASSY, SI",,1,,1,1,1,N,,,,,M21094,,,,M21094,, 
3,1,,172165-47870,,KNOB(A),,1,,1,,,,,,,,,,,,,, 
3-1,1,,172165-47871,,"KNOB (A) ASSY",,1,,1,1,1,S,,,,,M21094,,,,M21094,, 
4,1,,172165-47880,,KNOB(B),,1,,1,,,,,,,,,,,,,, 
4-1,1,,172165-45071,,"KNOB (L) ASSY",,1,,1,1,1,S,,,,,M21094,,,,M21094,, 
5,1,,26776-140002,,"LOCK NUT M14 PLATED",,2,,2,,,Z,,,,,M21094,,,,M21094,, 
6,1,,194300-21450,,"CAP 20",,1,,1,1,1,,,,,,,,,,,, 
7,1,,172146-41320,,GROMMET,,1,,1,1,1,,,,,,,,,,,, 
8,1,,194145-04810,,"WASHER 10",,2,,2,2,2,,,,,,,,,,,, 
9,1,,172165-45620,,"COVER, SUPPORT",,1,,1,1,1,,,,,,,,,,,, 
10,1,,172165-46400,,SUPPORT,,1,,1,1,1,,,,,,,,,,,, 
11,1,,172165-46660,,COVER,,1,,1,1,1,,,,,,,,,,,, 
12,1,,172165-47100,,"STAND R, LEVER",,1,,1,1,1,,,,,,,,,,,, 
13,2,,172141-41370,,"BUSH 2015",,2,,2,2,2,,,,,,,,,,,, 
15,2,,24550-025150,,"BUSH 25X15",,2,,2,2,2,,,,,,,,,,,, 
16,1,,172165-47300,,"STAND L, LEVER",,1,,1,1,1,,,,,,,,,,,, 
17,2,,172141-41370,,"BUSH 2015",,2,,2,2,2,,,,,,,,,,,, 
19,2,,24550-025150,,"BUSH 25X15",,2,,2,2,2,,,,,,,,,,,, 
20,1,,172165-47710,,PLATE,,2,,2,2,2,,,,,,,,,,,, 
21,1,,172165-47730,,"GUIDE, HOSE",,1,,1,1,1,,,,,,,,,,,, 
22,1,,172165-47770,,"BRACKET, ACCEL",,1,,1,1,1,,,,,,,,,,,, 
23,1,,172165-47980,,"SHIM 42X25.5X0.5",,4,,4,4,4,,,,,,,,,,,, 
24,1,,172151-53430,,GROMMET,,2,,2,2,2,,,,,,,,,,,, 
25,1,,194630-62360,,GROMMET,,4,,4,4,4,,,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",,2,,2,2,2,,,,,,,,,,,, 
27,1,,172519-63240,,"BOLT  8X 16",,5,,5,5,5,,,,,,,,,,,, 
28,1,,172165-47990,,WASHER,,2,,2,2,2,,,,,,,,,,,, 
29,1,,22217-100000,,"SPRING WASHER 10",,7,,7,7,7,,,,,,,,,,,, 
30,1,,22242-000250,,"CIRCLIP 25S",,2,,2,2,2,,,,,,,,,,,, 
31,1,,26013-080162,,"BOLT W/WASHER M8X16",,8,,8,8,8,,,,,,,,,,,, 
32,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,4,4,,,,,,,,,,,, 
33,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,2,2,2,,,,,,,,,,,, 
34,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,4,4,,,,,,,,,,,, 
35,1,,26116-100504,,"BOLT M10X 50 PLATED",,1,,1,1,1,,,,,,,,,,,, 
36,1,,26116-100902,,"BOLT M10X 90 PLATED",,2,,2,2,2,,,,,,,,,,,, 
37,1,,26716-100002,,"NUT M10",,1,,1,1,1,,,,,,,,,,,, 
38,1,,24311-000340,,"O-RING 1A P-34.0",,4,,4,4,4,,,,,,,,,,,, 
39,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,4,,4,4,4,,,,,,,,,,,, 
40,1,,26736-140002,,"NUT M14",,2,,2,2,2,,,,,,,,,,,, 
41,1,,172165-47820,,"LEVER R ASSY, SI",,1,,1,,,,,,,,,,,,,, 
41-1,1,,172165-47851,,"LEVER L, SI",,1,,1,1,1,S,,,,,M21094,,,,M21094,, 
42,1,,26587-040062,,"SCREW M 4X  6",,2,,2,2,2,W,,,,,M21094,,,,M21094,, 
43,1,,933168-55770,,"BAND 146",,2,,2,2,2,W,,,,,M21094,,,,M21094,, 
44,1,,172165-47730,,"GUIDE, HOSE",,1,,1,,,,,,,,,,,,,, 
44-1,1,,172165-47720,,"GUIDE COMP.,HOSE",,1,,1,1,1,N,,,,,M20675,,,,M20675,, 

silv
erh

orn
.co

.uk



24 tl~ilf(l,/\~ - & A~ ✓~~ :f1~~ f±;fi) 
Fig. CONTROL EQUIPMENT(LEVER & STAND:SIDE SPEC. ) 

3~ 53 2 
IBm 
PREVIOUS 

~~~ 
41~ 
IBff~ 
PREVIOUS 

16 17 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172141-41340,,BOOTS,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,172122-45050,,"KNOB (L)",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172122-45060,,"KNOB (R)",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172168-45100,,"LEVER L COMP.,TRACK",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172168-45120,,"LEVER R COMP.,TRACK",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,172124-46200,,"O-RING 27X5.7",3,3,3,3,3,3,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT M10",4,4,4,4,4,4,,,,,,,,,,,, 
12,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,172168-45200,,"SHAFT, TRACK",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
15,1,,172165-46100,,"PEDAL L ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172165-46150,,"PEDAL R COMP",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,4,4,,,,,,,,,,,, 
18,1,,172168-45940,,"ROD 200",2,2,2,2,2,2,,,,,,,,,,,, 
19,1,,172122-46590,,"ELBALL 8",2,2,2,2,2,2,,,,,,,,,,,, 
20,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
21,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,26051-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
23,1,,933110-54100,,"PIN 4.75X14",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



25 1¥~~~~mENT(DRIVE) F. CONTR 19. 

3~ 

12 ® ~
2 

\ 12 

~ k._11 ·:, 1 
l l &' ~:-- z '>JA.l'; 

. I 11 ~~l.~ . .. tr-_; 
,._,_ - . I 

:__> ' ., ' . " "'- -
,, 10 

/ ~ . --··-· -· 
. / \ "I'\ / 
--~_,/ - ·-'---- ··,u __ / 

i - i '---- •, ....______...,, 

8 

J 

i~~ 
19 9 i 

22 

i,-----14 

13 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172165-46300,,"LINK W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172146-41910,,"PIN 14-100",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172168-46800,,"LINK W/BUSH, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,172168-46820,,SHAFT,1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
14-1,1,,24761-050000,,"NIPPLE 
C,GREASE",1,1,1,1,1,1,N,,,M20865,,M20865,,M20865,,M20865,, 
15,1,,26051-080002,,"NUT M 8",7,7,7,7,7,7,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
18,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172068-28490,,"SPRING  8",4,4,4,4,4,4,,,,,,,,,,,, 
20,1,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172165-46230,,"SHAFT, SWING",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,172165-46260,,"COVER, PEDAL",2,2,2,2,2,2,,,,,,,,,,,, 
22-1,1,,172165-46261,,"COVER, 
PEDAL",2,2,2,2,2,2,N,,,M21424,,M21424,,M21424,,M21424,,M21424,,M21424 
23,1,,172165-46280,,"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
23-1,1,,172165-46281,,"PEDAL ASSY, 
SWING",1,1,1,1,1,1,R,,,M21254,,M21254,,M21254,,M21254,,M21254,,M21254 
24,1,,172165-46340,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
25,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
26,1,,22351-040020,,"SPRING PIN 4X20",2,2,2,2,2,2,,,,,,,,,,,, 
27,1,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
27-1,1,,26116-080304,,"BOLT M 8X 
30",2,2,2,2,2,2,R,,,M21169,,M21169,,M21169,,M21169,,M21169,,M21169 
28,1,,26716-080002,,"NUT M 8",2,2,2,2,2,2,,,,,,,,,,,, 
29,1,,26756-080002,,"LOCK NUT M 8 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 
29-1,1,,26716-080002,,"NUT M 
8",4,4,4,4,4,4,R,,,M21659,,M21659,,M21659,,M21659,,M21659,,M21659 
30,1,,172122-46590,,"ELBALL 8",3,3,3,3,3,3,,,,,,,,,,,, 
31,1,,172168-46840,,"ROD 240",1,1,1,1,1,1,,,,,,,,,,,, 
32,1,,172168-46860,,"ROD 100",1,1,1,1,1,1,,,,,,,,,,,, 
33,1,,172122-47250,,"BALL 8, LINK",1,1,1,1,1,1,,,,,,,,,,,, 
34,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



s 

' I 
I 

// //~ 

~· / "~)) i 
' ~ c".i ~, ~.-~ . ., ., -

L c,~~§t 
. /// ~-•---··-_/' ..... ~ 

,--24 

~23 
27---,, ! 
204 .._ 20 -- 26 . \ 

1

: 

2l-n1v~ \;.;--~~ 
112 JJ--11 22 

~ ~ b @------15 ,,.__-...._,,,., 
21 

7 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172165-45270,,"LEVER ASSY, BLADE S",,1,,1,1,1,,,,,,,,,,,, 
2,1,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,22351-050032,,"SPRING PIN 5X32",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172165-45140,,"LINK, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172165-45180,,"BRACKET ASSY, REAR",1,1,1,1,1,1,,,,,,,,,,,, 
5-1,1,,172165-45181,,"BRACKET 
ASY",1,1,1,1,1,1,N,,,M49999,,M49999,,M49999,,M49999,,M49999,,M49999 
6,2,,172141-41360,,"BUSH 1415",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,3,3,,,,,,,,,,,, 
9,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,26716-100002,,"NUT M10",2,2,2,2,2,2,,,,,,,,,,,, 
11,1,,172141-42950,,"CABLE, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172141-42960,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-45140,,"SUPPORT,BR CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172142-45670,,"ROD, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172122-46590,,"ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
18,1,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172165-45100,,"LEVER ASSY, BLADE",1,,1,,,,,,,,,,,,,,, 
22,1,,22351-030032,,"SPRING PIN 
3X32",1,1,1,1,1,1,W,,,M21611,,M21611,,M21611,,M21611,,M21611,,M21611 

silv
erh

orn
.co

.uk



-tt ,( I'" f,, /{­

SIDE LEVER s~r 

7 □ :,,I-!,,/'(­

FRONT LEVER SP£~~ 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172519-17111,,BRACKET,1,,1,,,,,,,,,,,,,,, 
2,1,,172165-45800,,"LEVER R ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
3,1,,172165-45840,,"LEVER L ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
4,1,,172165-45880,,SHAFT,1,,1,,,,,,,,,,,,,,, 
5,1,,172165-45900,,"BRACKET R ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
8,1,,172165-45930,,"BRACKET L COMP",1,,1,,,,,,,,,,,,,,, 
9,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
11,1,,172165-45970,,SPRING,1,,1,,,,,,,,,,,,,,, 
12,1,,172165-45980,,"BOLT 10X65",1,,1,,,,,,,,,,,,,,, 
13,1,,172116-46630,,"KNOB, LOCK LEVER",2,,2,,,,,,,,,,,,,,, 
14,1,,22137-080000,,"WASHER 8, POLISHED",2,,2,,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
16,1,,22351-050025,,"SPRING PIN 5X25",2,,2,,,,,,,,,,,,,,, 
17,1,,26013-080202,,"BOLT W/WASHER M8X20",2,,2,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,, 
19,1,,26716-100002,,"NUT M10",4,,4,,,,,,,,,,,,,,, 
20,1,,172165-45720,,BRACKET,1,,1,,,,,,,,,,,,,,, 
21,1,,172122-45830,,"PAD, METAL",1,,1,,,,,,,,,,,,,,, 
22,1,,172165-46170,,"PADAL ASSY, LOW-HIGH",1,,1,,,,,,,,,,,,,,, 
23,1,,172165-46190,,"LINK ASSY, LOW-HIGH",1,,1,,,,,,,,,,,,,,, 
24,1,,172165-46210,,ROD,1,,1,,,,,,,,,,,,,,, 
25,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",1,,1,,,,,,,,,,,,,,, 
25-1,1,,22417-200200,,"COTTER PIN 2.0X20",1,,1,,,,N,,,M21611,,,,M21611,,,, 
26,1,,22137-100000,,"WASHER 10,POLISHED",1,,1,,,,,,,,,,,,,,, 
27,1,,22417-160160,,"COTTER PIN 1.6X16",1,,1,,,,,,,,,,,,,,, 
28,1,,24311-000210,,"O-RING 1A P-21.0",2,,2,,,,,,,,,,,,,,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",2,,2,,,,,,,,,,,,,,, 
30,1,,26347-100002,,"U-NUT M10",1,,1,,,,,,,,,,,,,,, 
31,1,,933110-54100,,"PIN 4.75X14",1,,1,,,,,,,,,,,,,,, 
32,1,,933171-21700,,"PIN (B), SPOOL LINK",1,,1,,,,,,,,,,,,,,, 
32-1,1,,22486-080160,,"PIN  8X 16",1,,1,,,,N,,,M20974,,,,M20974,,,, 

silv
erh

orn
.co

.uk



28 f.l~fi:(1J,~;t-Jv"~ - & 1\
0 'l. 1v:J □1H±~) 

Fig. CONTROL EQUIPMENT(CUT OFF LEVER & LOW-HIGH 
PEDAL:FRONT SPEC.) 

13 

l 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172519-17111,,BRACKET,,2,,2,2,2,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,,2,,2,2,2,N,,,,,M21694,,,,M21694,,M21694,,M21694 
2,1,,1D4070-23580,,"GRIP,RED ROUND",,2,,2,2,2,,,,,,,,,,,, 
3,1,,172124-46200,,"O-RING 27X5.7",,4,,4,4,4,,,,,,,,,,,, 
4,1,,172165-47400,,"LEVER R ASSY, LOCK",,1,,1,1,1,,,,,,,,,,,, 
5,1,,172165-47450,,"LEVER (L), LOCK",,1,,1,1,1,,,,,,,,,,,, 
6,1,,172165-47500,,"ARM ASSY, LOCK",,2,,2,2,2,,,,,,,,,,,, 
7,1,,172165-47550,,BUSH,,2,,2,2,2,,,,,,,,,,,, 
8,1,,172165-47600,,"GUIDE R ASSY, LOCK",,1,,1,1,1,,,,,,,,,,,, 
8-1,1,,172165-47601,,"GUIDE R ASSY, 
LOCK",,1,,1,1,1,N,,,,,M21254,,,,M21254,,M21254,,M21254 
9,1,,172165-47620,,"GUIDE L COMP.,LOCK",,1,,1,1,1,,,,,,,,,,,, 
9-1,1,,172165-47621,,"GUIDE (L) ASSY, 
LOCK",,1,,1,1,1,N,,,,,M21254,,,,M21254,,M21254,,M21254 
10,1,,172165-47801,,"SPRING,GAS",,2,,2,2,2,,,,,,,,,,,, 
11,1,,1A1380-56661,,"SPRING,ROTARY RETURN",,2,,2,2,2,,,,,,,,,,,, 
12,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
13,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
14,1,,22272-000070,,"CIRCLIP E- 7",,2,,2,2,2,,,,,,,,,,,, 
15,1,,22351-060040,,"SPRING PIN 6X40",,2,,2,2,2,,,,,,,,,,,, 
16,1,,22417-200200,,"COTTER PIN 2.0X20",,4,,4,4,4,,,,,,,,,,,, 
17,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,4,4,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,,,,,,, 
19,1,,933171-21700,,"PIN (B), SPOOL LINK",,1,,1,,,,,,,,,,,,,, 
19-1,1,,22486-080160,,"PIN  8X 16",,1,,1,1,1,N,,,,,M20974,,,,M20974,, 
20,1,,172165-45720,,BRACKET,,1,,1,1,1,,,,,,,,,,,, 
21,1,,172122-45830,,"PAD, METAL",,1,,1,1,1,,,,,,,,,,,, 
22,1,,172165-46170,,"PADAL ASSY, LOW-HIGH",,1,,1,1,1,,,,,,,,,,,, 
23,1,,172165-46190,,"LINK ASSY, LOW-HIGH",,1,,1,1,1,,,,,,,,,,,, 
24,1,,172165-46210,,ROD,,1,,1,1,1,,,,,,,,,,,, 
25,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",,1,,1,1,1,,,,,,,,,,,, 
25-1,1,,22417-200200,,"COTTER PIN 
2.0X20",,1,,1,1,1,N,,,,,M21611,,,,M21611,,M21611,,M21611 
26,1,,22137-100000,,"WASHER 10,POLISHED",,1,,1,1,1,,,,,,,,,,,, 
27,1,,22417-160160,,"COTTER PIN 1.6X16",,1,,1,1,1,,,,,,,,,,,, 
28,1,,24311-000210,,"O-RING 1A P-21.0",,2,,2,2,2,,,,,,,,,,,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,2,2,2,,,,,,,,,,,, 
30,1,,26347-100002,,"U-NUT M10",,1,,1,1,1,,,,,,,,,,,, 
31,1,,933110-54100,,"PIN 4.75X14",,1,,1,1,1,,,,,,,,,,,, 
32,1,,22351-035040,,"SPRING PIN 3.5X40",,2,,2,2,2,W,,,,,M20675,,,,M20675,, 

silv
erh

orn
.co

.uk



4 

29 1lltitii:Cn, ~~Jv/\p - & ,,.u r· Jl-:t1~p fr~) 
Fig. CONTROL EOUIPPENT(CUT-OFF LEVER & LOW-HIGH 

1Bff1 
PREVIOUS 

\}:--25 
r25-l 

PEDAL:SIDE SPEC.) 

~J 
['!I ~ 

~ ~ 

1-~ 1 

~-
~ ''----✓ 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-74600,,"P.T.O. KIT(FRAME END",1,1,1,1,1,1,,1,,,,,,,,,, 
1-1,1,,172168-74601,,"P.T.O. KIT(FRAME 
END",1,1,1,1,1,1,S,1,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
2,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172151-45650,,CABLE,1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172168-46250,,SUPPORT,1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172165-46280,,"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
7-1,2,,172165-46281,,"PEDAL ASSY, 
SWING",1,1,1,1,1,1,R,,,M21254,,M21254,,M21254,,M21254,,M21254,,M21254 
8,2,,172165-46340,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
9,2,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172146-41910,,"PIN 14-100",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172165-46450,,"LOCK CMP",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,172165-46480,,BOLT,1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172165-46490,,SHIM,5,5,5,5,5,5,,,,,,,,,,,, 
14,2,,172122-46590,,"ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,172165-46600,,"LINK, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172141-41360,,"BUSH 1415",2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172168-46870,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
19,2,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,2,,,,,,,,,,,, 
22,2,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,, 
22-1,2,,24761-050000,,"NIPPLE 
C,GREASE",1,1,1,1,1,1,N,,,M20865,,M20865,,M20865,,M20865,, 
23,2,,26013-100162,,"BOLT M10X 16",2,2,2,2,2,2,,,,,,,,,,,, 
24,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
25,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
26,2,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
27,2,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
27-1,2,,26116-080304,,"BOLT M 8X 
30",2,2,2,2,2,2,R,,,M21169,,M21169,,M21169,,M21169,,M21169,,M21169 
28,2,,26716-080002,,"NUT M 8",2,2,2,2,2,2,,,,,,,,,,,, 
29,2,,26756-080002,,"LOCK NUT M 8 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
29-1,2,,26716-080002,,"NUT M 
8",2,2,2,2,2,2,R,,,M21659,,M21659,,M21659,,M21659,,M21659,,M21659 
30,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,1,1,,,,,,,,,,,, 
32,2,,1C6141-35370,,"SPRING,LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,172165-03230,,"LABEL, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
33-1,2,,172165-03231,,"LABEL, 
P.T.O.",1,1,1,1,1,1,N,,,M21976,,M21976,,M21976,,M21976,,M21976,,M21976 
34A,1,,172170-74620,,"PTO CONFLUENCE KIT",1,,1,,,,W,2,,M21051,,,,M21051,,,, 
34A-1,1,,772170-74621,,"PTO CONFLUENCE 
KIT",1,,1,,,,S,2,,*1993.02,,,,*1993.02,,,, 
34B,1,,172170-74630,,"PTO CONFLUENCE KIT",,1,,1,,,W,2,,,,M21051,,,,M21051,, 
34B-1,1,,772170-74631,,"PTO CONFLUENCE 
KIT",,1,,1,1,1,S,2,,,,*1993.02,,,,*1993.02,, 
35,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
36,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,,,,,,,, 
38,2,,172312-45930,,"SPRING 13X1.2X70",1,1,1,1,1,1,,,,,,,,,,,, 
39,2,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
40,2,,172168-46100,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
41,2,,172168-46160,,"LINK W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
42,3,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
44,2,,172168-46190,,LEVER,1,1,1,1,1,1,,,,,,,,,,,, 
45,2,,172124-46200,,"O-RING 27X5.7",2,2,2,2,2,2,,,,,,,,,,,, 
46,2,,172168-46231,,"CABLE, 3RDV",1,1,1,1,1,1,,,,,,,,,,,, 
47,2,,172122-46590,,"ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



48,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,4,,,,,,,,,,,, 
49,2,,22351-080020,,"SPRING PIN 8X20",1,1,1,1,1,1,,,,,,,,,,,, 
50,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,,,,,,, 
51,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
52,2,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
53,2,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,3,,,,,,,,,,,, 
54,2,,26116-100602,,"BOLT M10X 60 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
55,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,1,,,,,,,,,,,, 
56,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



30 t*~~~(P. T. 0. J:.,~ □-~) 
Fig. CONTROL EOUIPMENT(P. T. 0. CONTROL) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172170-50100,,"FRAME COMP.,LOWER",1,1,1,1,1,1,,,,,,,,,,,, 
1-1,1,,172170-50101,,"FRAME 
COMP.,LOWER",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
2,1,,172141-50890,,GROMMET,2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172148-50800,,"GUARD, CRAWLER",4,4,4,4,4,4,,,,,,,,,,,, 
4,1,,22217-160000,,"SPRING WASHER 16",12,12,12,12,12,12,,,,,,,,,,,, 
5,1,,26116-160452,,"BOLT M16X 45 PLATED",12,12,12,12,12,12,,,,,,,,,,,, 
6,1,,172730-05250,,"WASHER 12",9,9,9,9,9,9,,,,,,,,,,,, 
7,1,,172131-37170,,"BOLT M12X 30",8,8,8,8,8,8,,,,,,,,,,,, 
8,1,,172168-53300,,"WEIGHT L",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172170-53310,,"WEIGHT,CENTER",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172141-53350,,"GROMMET 26",6,6,6,6,6,6,,,,,,,,,,,, 
11,1,,172168-53350,,"WEIGHT R",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172168-53430,,"WEIGHT,SIDE(L)",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-53440,,"WEIGHT,SIDE(R)",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172168-53450,,"BOLT 12X70",3,3,3,3,3,3,,,,,,,,,,,, 
15,1,,22217-120000,,"WASHER 12,SPRING",11,11,11,11,11,11,,,,,,,,,,,, 
16,1,,172170-54100,,"FRAME W/BUSH,TURNING",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172169-54750,,"BUSH 70X75",2,2,2,2,2,2,,,,,,,,,,,, 
18,2,,172165-81770,,"SEAL 70X80X6, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
19,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172148-57600,,"BEARING, TURNING",1,1,1,1,,,,,,,,,,,,,, 
20-1,1,,172148-57601,,"BEARING, 
TURNING",1,1,1,1,1,1,R,,,M20865,,M20865,,M20865,,M20865,, 
21,2,,172142-57610,,"SEAL SET",1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172122-57630,,"SEAL, UPPER",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,172122-57640,,"SEAL, LOWER",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172122-57610,,BOLT,32,32,32,32,32,32,,,,,,,,,,,, 
25,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,4,4,4,4,,,,,,,,,,,, 
26,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,172168-58800,,"PIN, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



31 7 v-.b. & ~@:1~7~ "./If 
Fig. FR.ME & TURN I NG BEAR I NG 

19 

16 

24 

24 

1 
5 1-1 

ll~ 2 

i\t:? □ -f±~ 
IRON CRAWLER SPEC. 

11 
27 

r-14 26 

e0--15 l-
®--6 
! 

8 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172165-62340,,COVER,1,1,1,1,,,N,,,M20974,,M20974,,M20974,,M20974,, 
2,2,,194145-04810,,"WASHER 10",1,1,1,1,,,W,,,M20974,,M20974,,M20974,,M20974,, 
3,2,,172165-62380,,COVER,1,1,1,1,,,W,,,M20974,,M20974,,M20974,,M20974,, 
4,2,,26013-100162,,"BOLT M10X 16",1,1,1,1,,,W,,,M20974,,M20974,,M20974,,M20974,, 
5,2,,26647-100152,,"WING BOLT 
M10X15",1,1,1,1,,,W,,,M20974,,M20974,,M20974,,M20974,, 
6,1,,172168-61300,,COVER(A),1,1,,,1,,,,,,,,,,,,, 
7,1,,172168-61350,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,172168-61400,,COVER(B),,,1,1,,1,,,,,,,,,,,, 
9,1,,172165-61450,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172168-61500,,PLATE;A,1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172168-61510,,"PLATE (B",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172168-61520,,"PLATE,C",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172170-61530,,PLATE,1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172168-61540,,"PLATE E",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172168-61550,,"PLATE F",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172168-61560,,"PLATE G",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172165-61650,,"COVER, FRONT",1,1,,,1,,,,,,,,,,,,, 
18,1,,172165-61700,,"COVER ASSY, BL LINK",1,1,1,1,1,1,,,,,,,,,,,, 
18-1,1,,172165-61701,,"COVER ASSY, BL 
LINK",1,1,1,1,1,1,N,,,M49999,,M49999,,M49999,,M49999,,M49999,,M49999 
19,1,,172165-61720,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172165-61740,,COVER,1,1,,,1,,,,,,,,,,,,, 
21,1,,172165-61780,,"BRACKET ASSY",1,1,,,1,,,,,,,,,,,,, 
22,1,,172165-61801,,PLUG,5,5,6,6,5,6,,,,,,,,,,,, 
23,1,,172165-61820,,"COVER L COMP.,SI",,,,1,,1,,,,,,,,,,,, 
24,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,4,4,,,,,,,,,,,, 
25,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,4,4,,,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",1,1,,,1,,,,,,,,,,,,, 
27,1,,22137-100000,,"WASHER 10,POLISHED",5,5,9,9,5,9,,,,,,,,,,,, 
28,1,,22137-100000,,"WASHER 10,POLISHED",12,12,12,12,12,12,,,,,,,,,,,, 
29,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,2,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,8,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",28,28,28,28,28,28,,,,,,,,,,,, 
32,1,,22217-120000,,"WASHER 12,SPRING",4,4,4,4,4,4,,,,,,,,,,,, 
33,1,,22217-140000,,"SPRING WASHER 14",2,2,,,2,,,,,,,,,,,,, 
34,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,26013-100352,,"BOLT M10X 35",5,5,9,9,5,9,,,,,,,,,,,, 
36,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,8,8,8,8,,,,,,,,,,,, 
38,1,,26116-100202,,"BOLT M10X 20 PLATED",28,28,28,28,28,28,,,,,,,,,,,, 
39,1,,26116-120252,,"BOLT M12X 25 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 
40,1,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,2,,,,,,,,,,,,, 
41,1,,26367-100002,,"U-NUT M10",4,4,4,4,4,4,,,,,,,,,,,, 
42,1,,172165-62300,,"STEP D",1,1,1,1,1,1,,,,,,,,,,,, 
43,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,3,3,,,,,,,,,,,, 
44,1,,172165-62350,,"STEP D",1,1,1,1,,,Z,,,M20974,,M20974,,M20974,,M20974,, 
45,1,,172165-61100,,COVER(L),,,1,,,,,,,,,,,,,,, 
46,1,,172165-61600,,"COVER,FRONT",,,1,1,,1,,,,,,,,,,,, 
47,1,,194145-04810,,"WASHER 10",,,3,3,,3,,,,,,,,,,,, 
48,1,,172732-11510,,GROMMET,1,1,,,1,,,,,,,,,,,,, 
49,1,,172141-50761,,"COVER, UNDER",1,1,1,1,1,1,,,,,,,,,,,, 
50,1,,172148-61100,,"COVER,TRAVEL",2,2,2,2,2,2,,,,,,,,,,,, 
51,1,,172165-61190,,COVER(R),1,1,1,1,1,1,,,,,,,,,,,, silv

erh
orn

.co
.uk



32 7 v-A:t.J1{-
F ig. FRAM: COVER 

31-h> 
38---j 11 

7 JJ, 'f- 1'( Jj, 7" '1=- ;, I- ( '1=- -v / I:: : 7 D './ 1-- [.., /'( - ) 

MULTI VALVE KIT(CANOPY:FRONT LEVER) 
172168-74650 
Jlli El No. 790) Ji :±l L No. lAO) iUII l;t 
Jlli §No. 88{!:~!!3 ( t.::c L'o 
Detai I is shown in Fig.88. 

-,, JJ, 'f- 1-f. JI, 7 '1=- 7 1- ( '1=- -v E './ : 7 □ './ 1-- [.., 1"1. - ) 

MULTI VALVE KIT(CABIN:FRONT LEVER) 
172168-74660 
Jlli§No. 790)Ji:±l L.No. lBO)~tillr;t 
Jlli §No. 88{!:~!!l'!. ( tf.. c L'o 
Detai I is shown in Fig.88. 

70:..,1-1....,{­
FRIWT LEVER 

7 JI, r 1"1. JJ, 7· 'I=- ;, 1-- ( 'I=- -v / I:: : it .f ti- 1,- re - ) 
MULTI VALVE KIT(CANOPY:SIDE LEVER) 
172168-74670 
Jlli§No. 800)Jitfj L.No. 1AO)i¥jlll;t 
Jlli§No. 88{!:~!!l'!. ( tf..c L'o 
Detai I is shown in Fig.88. 

7 JI, 3'- 1'( JJ, 7 '1=- -:, 1-- ( '1=- -v E './ : it .f I<' v 1'( - ) 

MULTI VALVE KIT(CABIN:SJDE LEVER) 
172168-74680 
Jlli El No. 800) Ji :±l L No. 1B0) ;ftill f;t 
Jlli §No. 88{!:$~ ( t:: c L'o 
Oetai I is shown in Fig. 88. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172165-62810,,"GROMMET 10",1,,1,,,,W,,,M21051,,,,M21051,,,, 
2,2,,172168-63200,,"PANEL(L),INST",1,,1,,,,W,1,,M21051,,,,M21051,,,, 
3,2,,172168-03300,,"LABEL, SELECT",1,,1,,,,W,1,,M21051,,,,M21051,,,, 
3-1,2,,172168-03301,,"LABEL, SELECT",1,,1,,,,N,1,,M21976,,,,M21976,,,, 
4,1,,172168-62200,,"MAT, FLOOR",1,,1,,,,,,,,,,,,,,, 
5,1,,172165-62800,,"GROMMET 26",1,,1,,,,,,,,,,,,,,, 
6,1,,172165-62810,,"GROMMET 10",2,,2,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",9,,9,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",4,,4,,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
10,1,,22272-000090,,"CIRCLIP E- 9",1,,1,,,,,,,,,,,,,,, 
10-1,1,,22417-320200,,"COTTER PIN 3.2X20",1,,1,,,,S,,,M20675,,,,M20675,,,, 
11,1,,26116-100202,,"BOLT M10X 20 PLATED",9,,9,,,,,,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",7,,7,,,,,,,,,,,,,,, 
14,1,,26647-100152,,"WING BOLT M10X15",1,,1,,,,,,,,,,,,,,, 
14-1,1,,172142-62300,,"WING BOLT M10X15",1,,1,,,,F,2,,M20585,,,,M20585,,,, 
15,1,,172122-17190,,CLIP,,,5,,,,,,,,,,,,,,, 
16,1,,172122-17190,,CLIP,,,4,,,,,,,,,,,,,,, 
17,1,,172151-62240,,GROMMET,,,2,,,,,,,,,,,,,,, 
18,1,,172111-16890,,"GROMMET  9",1,,3,,,,,,,,,,,,,,, 
19,1,,172312-17260,,"GROMMET 22X2.3",,,1,,,,,,,,,,,,,,, 
20,1,,172165-63200,,"PANEL ,INST",1,,1,,,,,,,,,,,,,,, 
20-1,1,,172165-63201,,"PANEL, INST",1,,1,,,,F,3,,M21051,,,,M21051,,,, 
21,1,,172519-63240,,"BOLT  8X 16",10,,10,,,,,,,,,,,,,,, 
22,1,,172165-63250,,"PANEL(L), INSTRUMENT",1,,1,,,,,,,,,,,,,,, 
23,1,,172165-63280,,COVER,1,,1,,,,,,,,,,,,,,, 
24,1,,172157-54850,,"GROMMET 18",,,1,,,,,,,,,,,,,,, 
25,1,,172165-68250,,"PLUG,RUBBER",,,1,,,,,,,,,,,,,,, 
26,1,,22137-040000,,"WASHER 4, POLISHED",4,,4,,,,,,,,,,,,,,, 
27,1,,26716-040002,,"NUT M 4",4,,4,,,,,,,,,,,,,,, 
28,1,,172165-62830,,GROMMET,1,,1,,,,W,,,M21051,,,,M21051,,,, 
29,1,,172165-63660,,CAP,1,,1,,,,W,,,M21051,,,,M21051,,,, 
30,1,,172165-62100,,STEP,1,,1,,,,,,,,,,,,,,, 
31,1,,172168-62100,,"STEP (A) ASSY",1,,1,,,,,,,,,,,,,,, 
32,1,,172165-62200,,"STEP C CMP",1,,1,,,,,,,,,,,,,,, 
32-1,1,,172165-62201,,"STEP (C) ASSY",1,,1,,,,N,,,M21051,,,,M21051,,,, 

silv
erh

orn
.co

.uk



29 

33 7.. =J- ·:17 & ,( :..,1,*(7a;;~J,,/\,. -{±~) 
Fig. STEP & INSTRUMENT PANEL(FRONT LEVER SPEC.) 

*-tr/ t:tt~ 
c.wJPY SPEC. 

18 

I 
18--@ 

' 

~'----21 

""'1!'---3 
2 ! 

20 _ 

21 ,' ',,~--
(ll - .,,-,-......_ 

~-- --~ '--
26 ~ -. 
2 --

~--

P. T.O. -€;-;J!ti±tl 
P. T. 0. JOINED SPEC. 

1---23 

~-

12----,i ~14 

s~ l!=~l ~ 
31 I 

~ ~ 

I / ~ 10-~¥ 
@>---10 L,.--' -~y 

IB ff~ ,,./'1..- , P. T. 0. -€;;1,li±tl 
PREVIOUS _,// , ,_ 32 P. T. O. JOINED SPEC. 

{ < ; _% ~ 24-iit 

\~<(' I { ~~-~-~~L. - / 
\.-._ - --------/ {j_,,), / / 

--~ </ ~-]-✓ ;,~- r7·· 
/--- --\'---~ __ ) .,,,,,,--
~ --_.L --__,,/ , --......_....... --....._ ' ,.-,---/P. T. 0. f;- ;t ct- -:, H 7 □ :.,, 1- i., r< - ) 
: ~• ~~ ------ .,,,,---· P. T. 0. CONFLUENCE KI T(FRONT LEVER) 
j --~ 172170-74620 
/..\. 172170-74621 

~ El No. 30 (1) Jl 1:1:l L, No. 34A, 34A-1 (1) i¥111 I.I: 
~ §No. 88::z~!ll < t;: i5 t,. 
Detai I is shown in Fig. 88. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-63250,,"INSTRUMENT PANEL L",,1,,1,1,1,W,1,,,,M21031,,,,M21031,, 
2,2,,172168-03300,,"LABEL, SELECT",,1,,1,1,1,W,1,,,,M21031,,,,M21031,, 
2-1,2,,172168-03301,,"LABEL, 
SELECT",,1,,1,1,1,N,1,,,,M21976,,,,M21976,,M21976,,M21976 
3,1,,172168-62200,,"MAT, FLOOR",,1,,1,1,1,,,,,,,,,,,, 
4,1,,172165-62600,,"STEP C COMP.,SI",,1,,1,1,1,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",,7,,7,7,7,,,,,,,,,,,, 
6,1,,22217-100000,,"SPRING WASHER 10",,9,,9,9,9,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",,4,,4,4,4,,,,,,,,,,,, 
8,1,,22272-000090,,"CIRCLIP E- 9",,1,,1,,,,,,,,,,,,,, 
8-1,1,,22417-320200,,"COTTER PIN 3.2X20",,1,,1,1,1,S,,,,,M20675,,,,M20675,, 
9,1,,26116-100202,,"BOLT M10X 20 PLATED",,7,,7,7,7,,,,,,,,,,,, 
10,1,,26116-100202,,"BOLT M10X 20 PLATED",,9,,9,9,9,,,,,,,,,,,, 
11,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,4,4,,,,,,,,,,,, 
12,1,,26647-100152,,"WING BOLT M10X15",,1,,1,,,,,,,,,,,,,, 
12-1,1,,172142-62300,,"WING BOLT M10X15",,1,,1,1,1,F,2,,,,M20585,,,,M20585,, 
13,1,,172122-17190,,CLIP,,,,5,,5,,,,,,,,,,,, 
14,1,,172122-17190,,CLIP,,,,4,,4,,,,,,,,,,,, 
15,1,,172151-62240,,GROMMET,,,,2,,2,,,,,,,,,,,, 
16,1,,194300-21460,,CAP,,,,1,,1,,,,,,,,,,,, 
17,1,,172519-63240,,"BOLT  8X 16",,16,,16,16,16,,,,,,,,,,,, 
18,1,,172165-63500,,"PANEL(R),INST(SI",,1,,1,,,,,,,,,,,,,, 
18-1,1,,172165-63501,,"PANEL(R),INST(SI",,1,,1,1,1,F,3,,,,M21031,,,,M21031,, 
19,1,,172165-63550,,"PANEL(L), INSTRUMENT",,1,,1,1,1,,,,,,,,,,,, 
20,1,,172165-63600,,"COVER (R)",,1,,1,1,1,,,,,,,,,,,, 
21,1,,172165-63620,,"COVER (L)",,1,,1,1,1,,,,,,,,,,,, 
22,1,,172165-63650,,"PLUG 10,HOLE",,1,,3,1,3,,,,,,,,,,,, 
23,1,,22137-040000,,"WASHER 4, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
24,1,,26716-040002,,"NUT M 4",,4,,4,4,4,,,,,,,,,,,, 
25,1,,172165-62800,,"GROMMET 26",,1,,1,1,1,,,,,,,,,,,, 
26,1,,172157-54850,,"GROMMET 18",,,,1,1,1,,,,,,,,,,,, 
27,1,,172165-68250,,"PLUG,RUBBER",,,,1,1,1,,,,,,,,,,,, 
28,1,,172165-62630,,"RUBBER 90,EDGE",,1,,1,1,1,,,,,,,,,,,, 
29,1,,172165-62100,,STEP,,1,,1,1,1,,,,,,,,,,,, 
30,1,,172168-62100,,"STEP (A) ASSY",,1,,1,1,1,,,,,,,,,,,, 
31,1,,172165-63660,,CAP,,1,,1,1,1,W,,,,,M21051,,,,M21051,, 

silv
erh

orn
.co

.uk



18:ll§ 
PREVIOUS 

34 AT -:J --:f & -1 ✓ I ,;t-. (,-or 1.11," -f±m) 
Fig. STEP & INSTRU,ENT PANEL(SIDE LEVER SPEC.) 

11---if 
7----41} 

*.,. / l::"f±ti 
CAMJPY SPEC. 

22~~16 
22 

("v--14 

P. T. 0 . .g-][f±tf 
P. T. 0. JOI NED SPEC. 

25 Q--9 
15 13 

®-----5 
I 

17 

28 .........._ 

"i 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172212-61230,,"FASTENER, DIAL",1,,1,,,,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",1,,1,,,,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",1,,1,,,,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",1,,1,,,,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",1,,1,,,,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",1,,1,,,,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",1,,1,,,,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET R,SIDE",1,,1,,,,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET L,SIDE",1,,1,,,,,,,,,,,,,,, 
11,2,,172162-64270,,ADJUSTER,1,,1,,,,,,,,,,,,,,, 
12,2,,172162-64280,,ADJUSTER,1,,1,,,,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",3,,3,,,,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",8,,8,,,,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",4,,4,,,,,,,,,,,,,,, 
18,1,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,, 
19,1,,172165-64400,,"MOUNT, SEAT",1,,1,,,,,,,,,,,,,,, 
19-1,1,,172165-64401,,"MOUNT, SEAT",1,,1,,,,S,1,,M21032,,,,M21032,,,, 
20,1,,172165-64600,,"COVER COMP.,MOUNT",1,,1,,,,,,,,,,,,,,, 
20-1,1,,172165-64601,,"COVER, MOUNT",1,,1,,,,S,2,,M21032,,,,M21032,,,, 
21,1,,172165-64690,,"PLATE, SEAT",1,,1,,,,,,,,,,,,,,, 
21-1,1,,172165-64691,,"PLATE, SEAT",1,,1,,,,S,,,M21032,,,,M21032,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",4,,4,,,,,,,,,,,,,,, 
22-1,1,,22137-080000,,"WASHER 8, POLISHED",6,,6,,,,K,,,M21032,,,,M21032,,,, 
23,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
24,1,,933110-58500,,"GROMMET 50",1,,1,,,,,,,,,,,,,,, 
25,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
27,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
28,1,,26577-050122,,"SCREW M 5X 12",2,,2,,,,,,,,,,,,,,, 
29,1,,26716-050002,,"NUT M 5",2,,2,,,,,,,,,,,,,,, 
30,1,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,, 
30-1,1,,26716-080002,,"NUT M 8",2,,2,,,,K,,,M21032,,,,M21032,,,, 
31,1,,172165-64750,,"CAP 8,SCREW",4,,4,,,,Z,,,M21032,,,,M21032,,,, 
32,1,,172165-64770,,NUT,2,,2,,,,W,,,M21032,,,,M21032,,,, 

silv
erh

orn
.co

.uk



35 :.1- ,-. & :.1- ,-. -::/?::.,, ,-. (J □ :tH1"~ -f±~) 
Fi g. SEAT & SEAT MOUNT ( FROOT LEVER SPEC. ) 

JU±I L, No. 2 Ii 
Jlt:1:1 L,No. 31J, ic, l7>.?%JJ. :tl: 1"" o 

2 INC. 3-17 

2 .... 

4 

10 

16 /~ 
,,---~ /; "" 

/ ~ 
/ 

22-l 
23--@ 
18--® 

31---® 
IB* 
PREVIOUS 

3 

I 

21 

f'---_ 0 

22-1~ -~ 
23-----@ 
32--------@ 

(;~, 
-~ , 

. " ,,;: 

17 

/l--22 
~ @---23 

®----32 

17 

5 

16 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172212-61230,,"FASTENER, DIAL",,1,,1,1,1,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",,1,,1,1,1,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",,1,,1,1,1,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",,1,,1,1,1,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",,1,,1,1,1,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",,1,,1,1,1,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",,1,,1,1,1,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",,1,,1,1,1,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET R,SIDE",,1,,1,1,1,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET L,SIDE",,1,,1,1,1,,,,,,,,,,,, 
11,2,,172162-64270,,ADJUSTER,,1,,1,1,1,,,,,,,,,,,, 
12,2,,172162-64280,,ADJUSTER,,1,,1,1,1,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",,3,,3,3,3,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",,8,,8,8,8,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",,4,,4,4,4,,,,,,,,,,,, 
18,1,,172165-64690,,"PLATE, SEAT",,1,,1,1,1,,,,,,,,,,,, 
19,1,,172165-64750,,"CAP 8,SCREW",,4,,4,4,4,,,,,,,,,,,, 
20,1,,172165-64760,,"SPACER, SEAT",,2,,2,2,2,,,,,,,,,,,, 
21,1,,172165-64800,,"MOUNT, SEAT",,1,,1,1,1,,,,,,,,,,,, 
22,1,,172165-64930,,"MOUNT COMP",,1,,1,1,1,,,,,,,,,,,, 
23,1,,172165-64940,,COVER,,1,,1,1,1,,,,,,,,,,,, 
24,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
25,1,,22217-080000,,"SPRING WASHER  8",,4,,4,4,4,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  8",,4,,4,4,4,,,,,,,,,,,, 
27,1,,22217-080000,,"SPRING WASHER  8",,6,,6,6,6,,,,,,,,,,,, 
28,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,,,,,,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,,,,,,, 
30,1,,26116-080202,,"BOLT M 8X 20 PLATED",,4,,4,4,4,,,,,,,,,,,, 
31,1,,26116-080402,,"BOLT M 8X 40 PLATED",,2,,2,2,2,,,,,,,,,,,, 
32,1,,26577-050122,,"SCREW M 5X 12",,2,,2,2,2,,,,,,,,,,,, 
33,1,,26716-050002,,"NUT M 5",,2,,2,2,2,,,,,,,,,,,, 
34,1,,26716-080002,,"NUT M 8",,4,,4,4,4,,,,,,,,,,,, 
35,1,,26716-080002,,"NUT M 8",,4,,4,4,4,,,,,,,,,,,, 
36,1,,26716-080002,,"NUT M 8",,2,,2,2,2,,,,,,,,,,,, 
37,1,,22137-080000,,"WASHER 8, POLISHED",,2,,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



36 ;/- " & ;/- 1-- -;zn • L ( Fig. SEAT & SEAT MOUNT(-✓ -;/.~ ~H~r [,,/\r -.f±~) SIDE LEVER SPEC.) 

5 

.Jt 1:1:l L, No. 2 (;t 

.Jt lf:j L, No. 3tl',; lH:- ....... lJ. ii': T 
2 INC.3-17 a o 

__..,&-------15 ...lllllll 2 

!1=30 
I , 27 

33 21 

23 3 

32 ~ / "'--,-
~/ ,,/ 3 ,, ~~-,~--~«:- \' ,, ,, --~~~~ ' ~-< ~:_ ~/ ~~-- ,, 
~) --~ ~--~~-- /,, 
r::)_ _ _,/,'\<~~-~: /,) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,194145-04810,,"WASHER 10",4,4,4,4,4,4,,,,,,,,,,,, 
2,1,,194145-04810,,"WASHER 10",6,6,6,6,6,6,,,,,,,,,,,, 
3,1,,194145-04810,,"WASHER 10",4,4,4,4,4,4,,,,,,,,,,,, 
4A,1,,172168-65100,,"BONNET CR CMP(EV",1,1,1,1,1,1,,,,,,,,,,,, 
4B,1,,172168-65100-1,,"BONNET CR,EV (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172168-65780,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172168-65790,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172168-65800,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172168-65810,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172168-65200,,"PIPE, EXH.EXTENSION",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172168-65260,,"SPRING,GAS",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172734-65260,,"PIN, BONNET LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172734-65270,,"SPRING, CATCH",1,1,1,1,1,1,,,,,,,,,,,, 
13A,1,,172168-65300,,"BONNET B CMP(EV",1,1,1,1,1,1,,,,,,,,,,,, 
13B,1,,172168-65300-1,,"BONNET B, EV (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,172168-65760,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172124-65450,,"LEVER, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
16A,1,,172168-65450,,"BONNET A CMP(EV",1,1,1,1,1,1,,,,,,,,,,,, 
16B,1,,172168-65450-1,,"BONNET A, EV (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172168-65750,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172126-65460,,HOOK,1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172124-65480,,CATCHER,1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172124-65490,,"PLATE,CATCH",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172126-65500,,KEY,1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,172168-65640,,"DUCT ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,172168-65660,,"BRACKET COMPL.",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172168-65740,,SEAL,1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172168-65820,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
27,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,3,3,,,,,,,,,,,, 
28,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
29,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,2,,,,,,,,,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",3,3,3,3,3,3,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,3,,,,,,,,,,,, 
33,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,,,,,,,,, 
34,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
36,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,6,6,6,6,,,,,,,,,,,, 
37,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
38,1,,26013-120352,,"BOLT M12X 35",5,5,5,5,5,5,,,,,,,,,,,, 
39,1,,26116-080162,,"BOLT M 8X 16 PLATED",3,3,3,3,3,3,,,,,,,,,,,, 
40,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
41,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
42,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,3,,,,,,,,,,,, 
43,1,,933152-02900,,WASHER,2,2,2,2,2,2,,,,,,,,,,,, 
44,1,,933110-00301,,"KEY ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
45,1,,933171-20390,,"LIGHT, EVER",1,1,1,1,1,1,W,1,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",, 

silv
erh

orn
.co

.uk



24 ·, , 

' 
9 

7 *:.., * ';I " 3 BONNET Fig. 

( 4) 

I ' 30-----<1D 

39__j 

25 

JU:l:l L,No. 4f;:t , 
8

~~.1J. * 'l" 
0 Jttil L,No. (4);1J,1::, 

4 INC. (4)~8 35 
5 4 i 

• ©--1 

2337 3 

-"'® J,.l 
,t---38 

-~ 

13 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772165-68400,,"CABIN ASSY",1,1,,,,,,,,,,,,,,,, 
1-1,1,,772165-68401,,"CABIN ASSY",1,1,,,1,,N,,,M20865,,M20865,,,,,, 
2,2,,194145-04810,,"WASHER 10",3,3,,,3,,,,,,,,,,,,, 
3,2,,172725-23050,,"SPRING, RETURN",1,1,,,1,,,,,,,,,,,,, 
4,2,,194150-24270,,"SCREW CAP 13",2,2,,,2,,,,,,,,,,,,, 
5,2,,26716-100002,,"NUT M10",2,2,,,2,,,,,,,,,,,,, 
6,2,,194273-47910,,KNOB,1,1,,,1,,,,,,,,,,,,, 
7,2,,172141-53350,,"GROMMET 26",1,1,,,1,,,,,,,,,,,,, 
8,2,,194310-61610,,"GROMMET  9",1,1,,,1,,,,,,,,,,,,, 
9,2,,172151-62240,,GROMMET,4,4,,,4,,W,,,M20675,,M20675,,,,,, 
10,2,,172165-67350,,SEAL,1,1,,,1,,,,,,,,,,,,, 
11,2,,172165-67500,,SEAL,1,1,,,1,,W,,,M20675,,M20675,,,,,, 
12,2,,172137-68120,,PIN,2,2,,,2,,,,,,,,,,,,, 
13,2,,172141-68270,,"CLIP 8, TREE",4,4,,,4,,,,,,,,,,,,, 
14,2,,172165-68400,,CABIN,1,1,,,1,,,,,,,,,,,,, 
15,2,,172162-69050,,"LOCK ASSY",1,1,,,1,,,,,,,,,,,,, 
16,2,,172162-69060,,STRIDER,1,1,,,1,,,,,,,,,,,,, 
17,2,,172162-69070,,COATHANGER,1,1,,,1,,,,,,,,,,,,, 
18,2,,172165-69090,,COVER,1,1,,,1,,,,,,,,,,,,, 
19,2,,172165-69170,,"TRIM, ROOM",1,1,,,1,,,,,,,,,,,,, 
20,2,,172165-69200,,"STOPPER R-UN",2,2,,,2,,,,,,,,,,,,, 
21,2,,172165-69220,,STOPPER,1,1,,,1,,,,,,,,,,,,, 
22,2,,172165-69230,,"STOPPER L-UP",1,1,,,1,,,,,,,,,,,,, 
23,2,,172165-69240,,COVER,1,1,,,1,,,,,,,,,,,,, 
24,2,,172165-69250,,"COVER L-UP",1,1,,,1,,,,,,,,,,,,, 
25,2,,172165-69260,,LEVER,1,1,,,1,,,,,,,,,,,,, 
26,3,,172141-41360,,"BUSH 1415",1,1,,,1,,,,,,,,,,,,, 
28,2,,172165-69290,,BRACKET,1,1,,,1,,,,,,,,,,,,, 
29,2,,172165-69740,,"RUBBER UN-R,STOPPER",1,1,,,1,,,,,,,,,,,,, 
30,2,,172165-69750,,RUBBER,1,1,,,1,,,,,,,,,,,,, 
31,2,,172165-69760,,"RUBBER UP-R,STOPPER",1,1,,,1,,,,,,,,,,,,, 
32,2,,172165-69770,,RUBBER,1,1,,,1,,,,,,,,,,,,, 
33,2,,172165-69780,,"RUBBER UP-R,CUSHION",1,1,,,1,,,,,,,,,,,,, 
34,2,,172165-69790,,RUBBER,1,1,,,1,,,,,,,,,,,,, 
35,2,,172165-69800,,"RUBBER UN,CUSHION",2,2,,,2,,,,,,,,,,,,, 
36,2,,22137-080000,,"WASHER 8, POLISHED",4,4,,,4,,,,,,,,,,,,, 
37,2,,22137-100000,,"WASHER 10,POLISHED",7,7,,,7,,,,,,,,,,,,, 
38,2,,22137-140000,,"WASHER 14,POLISHED",1,1,,,1,,,,,,,,,,,,, 
39,2,,22217-100000,,"SPRING WASHER 10",2,2,,,2,,,,,,,,,,,,, 
40,2,,22217-100000,,"SPRING WASHER 10",3,3,,,3,,,,,,,,,,,,, 
41,2,,22417-400250,,"COTTER PIN 4.0X25",1,1,,,1,,,,,,,,,,,,, 
42,2,,22867-300080,,"SCREW 3X 8",2,2,,,2,,,,,,,,,,,,, 
43,2,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,4,,,,,,,,,,,,, 
44,2,,26013-080252,,"BOLT M 8X 25",4,4,,,4,,,,,,,,,,,,, 
45,2,,26013-080302,,"BOLT M 8X 30",4,4,,,4,,,,,,,,,,,,, 
46,2,,26013-100162,,"BOLT M10X 16",5,5,,,5,,,,,,,,,,,,, 
47,2,,26013-100252,,"BOLT W/WASHER M10X25",7,7,,,7,,,,,,,,,,,,, 
48,2,,26116-101002,,"BOLT M10X100",3,3,,,3,,,,,,,,,,,,, 
49,2,,26450-080202,,"BOLT M 8X 20",8,8,,,8,,,,,,,,,,,,, 
50,2,,26577-080122,,"SCREW M 8X 12",2,2,,,2,,,,,,,,,,,,, 
51,2,,172165-67370,,"TRIM,REAR",1,1,,,1,,,,,,,,,,,,, 
52,1,,172165-67480,,CLIP,1,1,,,1,,W,,,M21339,,M21339,,,,,,M21339 silv

erh
orn

.co
.uk



F. 38 *;,, l="/(* i g. CABIN(BOOY &~ & 1-r~) FITTING) 

Jfj § No. 38(!) Jt llli § No. 380J Jt: L No. 1 & 111- ll;t 
~§No. 390) B L1J LNo. 21.lu?51c 
Fig 38 R x..u LNo 11:l -INC:F·e 3f.No. 1. 1-1· 'b64~~,7J.;l:+ 

1 
g, 8 Ref N ~ " 

Fig, 39 . o. 2~51 
Ref. No. 1~64 

35 

33 
8 

487 
40-----@ 2 , 

---:§) 

41-iL 
3 7-------@ -

v· 

" " -

0 

20 . 

~ ,, 

-,~ 
REFER , TO Fig 39 

ll 

®.il!met 
DETAILS a=® 

J .. 
\ 

6 k:' 44 

~~l 1 

25 38 

REFER TO F,g.4Q 

14 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,194080-01121,,"KNOB 8X17X30",4,4,,,4,,,,,,,,,,,,, 
2,2,,172137-46210,,SCREW,2,2,,,2,,,,,,,,,,,,, 
3,2,,172165-67100,,"FRAME UNL ASSY,GLASS",1,1,,,1,,,,,,,,,,,,, 
4,2,,172165-67170,,"FRAME UNR ASSY,GLASS",1,1,,,1,,,,,,,,,,,,, 
5,2,,172165-67240,,"SPRING 16",4,4,,,4,,,,,,,,,,,,, 
6,2,,172165-67250,,"SPRING, DISH",2,2,,,2,,,,,,,,,,,,, 
7,2,,172165-67380,,SHIM,2,2,,,2,,,,,,,,,,,,, 
8,2,,172165-69180,,"COLLAR 6,GLASS",2,2,,,2,,,,,,,,,,,,, 
9,2,,172165-69320,,"FRAME UPL,GLASS",1,1,,,1,,,,,,,,,,,,, 
10,2,,172165-69410,,FRAME,1,1,,,1,,,,,,,,,,,,, 
11,2,,172165-69490,,PLATE,1,1,,,1,,W,,,M21674,,M21674,,,,,,M21674 
12,2,,172165-69500,,"ROLLER 35",4,4,,,4,,,,,,,,,,,,, 
13,2,,172165-69510,,ROLLER,4,4,,,4,,,,,,,,,,,,, 
14,2,,172165-69520,,"SUSH ASSY",1,1,,,,,,,,,,,,,,,, 
14-1,2,,172165-69521,,"SUSH ASSY",1,1,,,1,,N,,,M20865,,M20865,,,,,, 
15,3,,172165-67810,,"GLASS L480 FR",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
15-1,3,,172165-67811,,"GLASS L440 FR",1,1,,,1,,F,1,,M20865,,M20865,,,,,, 
16,3,,172165-67820,,"GLASS L450 RR",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
16-1,3,,172165-67821,,"GLASS L485 RR",1,1,,,1,,S,,,M20865,,M20865,,,,,, 
17,3,,172165-67850,,"CHANNEL CTR",1,1,,,1,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
18,3,,172165-67860,,"STRIP,WATER",1,1,,,1,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
19,3,,172162-69970,,"LOCK ASSY",2,2,,,2,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
20,2,,172165-69530,,SPACER,6,6,,,6,,,,,,,,,,,,, 
21,2,,172165-69540,,FINISHER,1,1,,,1,,,,,,,,,,,,, 
22,2,,172165-69550,,SHAFT,4,4,,,4,,,,,,,,,,,,, 
23,2,,172165-69560,,"SHAFT 14,ROLLER",2,2,,,2,,,,,,,,,,,,, 
24,2,,172165-69570,,SHAFT,2,2,,,2,,,,,,,,,,,,, 
25,2,,172165-69580,,GLASS(UP,1,1,,,1,,,,,,,,,,,,, 
26,2,,172165-69590,,GLASS,1,1,,,1,,,,,,,,,,,,, 
27,2,,172165-69600,,"ACRYL F",1,1,,,1,,,,,,,,,,,,, 
28,2,,172165-69610,,GLASS,1,1,,,1,,,,,,,,,,,,, 
29,2,,172165-69620,,"GLASS L",1,1,,,1,,,,,,,,,,,,, 
30,2,,172165-69630,,GLASS,1,1,,,1,,,,,,,,,,,,, 
31,2,,172137-69651,,"COLLAR, GLASS",10,10,,,10,,,,,,,,,,,,, 
32,2,,172165-69660,,"SEAL,CAB ROOF",1,1,,,,,,,,,,,,,,,, 
32-1,2,,172165-69661,,"SEAL,CAB ROOF",1,1,,,1,,N,,,M20769,,M20769,,,,,, 
33,2,,172165-69670,,SEAL,1,1,,,,,,,,,,,,,,,, 
33-1,2,,172165-69671,,SEAL,1,1,,,1,,N,,,M20769,,M20769,,,,,, 
34,2,,172165-69680,,"SEAL L,CAB",1,1,,,,,,,,,,,,,,,, 
34-1,2,,172165-69681,,SEAL,1,1,,,1,,N,,,M20769,,M20769,,,,,, 
35,2,,172165-69690,,SEAL,1,1,,,,,,,,,,,,,,,, 
35-1,2,,172165-69691,,SEAL,1,1,,,1,,N,,,M20769,,M20769,,,,,, 
36,2,,172165-69720,,"SEAL,DOOR",1,1,,,1,,,,,,,,,,,,, 
37,2,,172165-69731,,"SEAL,FRONT",1,1,,,1,,,,,,,,,,,,, 
38,2,,172162-69750,,HANDLE,1,1,,,1,,,,,,,,,,,,, 
39,2,,172165-69811,,RUBBER,3,3,,,3,,,,,,,,,,,,, 
40,2,,172165-69830,,"SEAL,FRONT",1,1,,,1,,,,,,,,,,,,, 
41,2,,172137-69840,,SCREW,10,10,,,10,,,,,,,,,,,,, 
42,2,,172165-69840,,PACKING,1,1,,,1,,,,,,,,,,,,, 
43,2,,172165-69850,,"PACKING UP-R",1,1,,,1,,,,,,,,,,,,, 
44,2,,172165-69860,,"PACKING UN-L",1,1,,,1,,,,,,,,,,,,, 
45,2,,172165-69870,,"PACKING UN-R",1,1,,,1,,,,,,,,,,,,, 
46,2,,172165-69890,,"LATCH L ASSY",2,2,,,2,,,,,,,,,,,,, 
47,2,,172165-69960,,"LATCH R ASSY",2,2,,,2,,,,,,,,,,,,, 
48,2,,172165-69980,,GUARD,4,4,,,4,,,,,,,,,,,,, 
49,2,,22137-060000,,"WASHER 6, POLISHED",9,9,,,9,,,,,,,,,,,,, 
50,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,2,,W,,,M21674,,M21674,,,,,,M21674 
51,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,8,,,,,,,,,,,,, 
52,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,8,,,,,,,,,,,,, 
53,2,,22157-060000,,"WASHER  6",2,2,,,2,,,,,,,,,,,,, 
54,2,,22157-080000,,"WASHER  8",10,10,,,10,,,,,,,,,,,,, 
55,2,,22217-080000,,"SPRING WASHER  8",5,5,,,5,,,,,,,,,,,,, 
56,2,,22217-140000,,"SPRING WASHER 14",2,2,,,2,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



57,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,,,8,,,,,,,,,,,,, 
58,2,,26013-100202,,"BOLT W/WASHER 
M10X20",2,2,,,2,,W,,,M21674,,M21674,,,,,,M21674 
59,2,,26116-060122,,"BOLT M 6X 12",8,8,,,8,,,,,,,,,,,,, 
60,2,,26757-080002,,"LOCK NUT M 8 PLATED",5,5,,,5,,,,,,,,,,,,, 
61,2,,26757-140002,,"LOCK NUT M14 PLATED",2,2,,,2,,,,,,,,,,,,, 
62,2,,933171-17770,,"SHIM SET",2,2,,,2,,,,,,,,,,,,, 
63,2,,172165-68280,,COLLAR,1,1,,,1,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
64,2,,172165-69990,,SHIM,2,2,,,2,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 

silv
erh

orn
.co

.uk



39 =f- i7 c':.t(1( 7A & f1~) 
Fig. CABIN(GLASS & SASH) 

37----111 

]Ji 13 No. 38CO JU" l.. No. Ut U 1-1 l;t 
:IJ!!i§No. 38COJtl:l:l L,No. 2tJ,ic,51c 
JJ;i §No. 39COJtlfl L,No. lb' le> 64~~h a:~ o 

Fig. 38 Ref. No. 1, 1-1 
INC.Fig.38 Ref.No.2~51 

Fig, 39 Ref. No. 1~64 

1 

0 ~ 
27 

----32 

REFER TO Fig J 

:~-:- --~---
-~ 

' -~ . _, -:: T ~--'" , __ _ 
: :\ r : : :~r 
---~✓ 

36 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772165-69000,,"DOOR ASSY,SIDE(GREEN",1,1,,,1,,,,,,,,,,,,, 
2A,2,,172165-69000,,"DOOR COMPL.",1,1,,,,,,,,,,,,,,,, 
2B,2,,172165-69000-2,,"DOOR ASSY    (GREEN)",1,1,,,1,,,,,,,,,,,,, 
3A,3,,172137-69410,,HINGE,2,2,,,,,,,,,,,,,,,, 
3B,3,,172137-69410-2,,"HINGE      (GREEN)",2,2,,,2,,,,,,,,,,,,, 
5A,4,,172137-66650,,HINGE(B),2,2,,,,,,,,,,,,,,,, 
5B,4,,172137-66650-2,,"HINGE (B)    (GREEN)",2,2,,,2,,,,,,,,,,,,, 
6,4,,172122-69390,,HINGE,2,2,,,2,,,,,,,,,,,,, 
7,2,,26757-100002,,"LOCK NUT M10",2,2,,,2,,,,,,,,,,,,, 
8,2,,172165-69141,,"COVER, DOOR",1,1,,,1,,,,,,,,,,,,, 
9,2,,172165-69190,,RUBBER,2,2,,,2,,,,,,,,,,,,, 
10,2,,172162-69460,,"KEY ASSY, CYLINDER",1,1,,,1,,,,,,,,,,,,, 
11,2,,172162-69480,,"LOCK ASSY",1,1,,,1,,,,,,,,,,,,, 
12,2,,172162-69490,,PIN,1,1,,,1,,,,,,,,,,,,, 
13,2,,172162-69500,,SPRING,1,1,,,1,,,,,,,,,,,,, 
14,2,,172162-69510,,"HANDLE ASSY",1,1,,,1,,,,,,,,,,,,, 
15,2,,172162-69520,,COVER,1,1,,,1,,,,,,,,,,,,, 
16,2,,172162-69530,,"ROD ASSY",1,1,,,1,,,,,,,,,,,,, 
17,2,,172162-69540,,"HANDLE,OUTER",1,1,,,1,,,,,,,,,,,,, 
18,2,,172162-69550,,HOOK,1,1,,,1,,,,,,,,,,,,, 
19,2,,172122-69620,,"KNOB, DOOR",1,1,,,1,,,,,,,,,,,,, 
20,2,,172165-69640,,"GLASS UP,DOOR",1,1,,,1,,,,,,,,,,,,, 
21,2,,172165-69650,,GLASS,1,1,,,1,,,,,,,,,,,,, 
22,2,,172165-69700,,"SEAL UP,DOOR",1,1,,,,,,,,,,,,,,,, 
22-1,2,,172165-69701,,"SEAL UP,DOOR",1,1,,,1,,N,,,M20769,,M20769,,,,,, 
23,2,,172165-69710,,SEAL,1,1,,,,,,,,,,,,,,,, 
23-1,2,,172165-69711,,SEAL,1,1,,,1,,N,,,M20769,,M20769,,,,,, 
24,2,,172165-63650,,"PLUG 10,HOLE",5,5,,,5,,,,,,,,,,,,, 
25,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,4,,,,,,,,,,,,, 
26,2,,22217-050000,,"SPRING WASHER  5",8,8,,,8,,,,,,,,,,,,, 
27,2,,22217-060000,,"SPRING WASHER  6",8,8,,,8,,,,,,,,,,,,, 
28,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,4,,,,,,,,,,,,, 
29,2,,26557-060102,,"SCREW M 6X 10",2,2,,,2,,,,,,,,,,,,, 
30,2,,26557-060162,,"SCREW M 6X 16",7,7,,,7,,,,,,,,,,,,, 
31,2,,26559-050162,,SCREW,8,8,,,8,,,,,,,,,,,,, 
32,2,,26559-050202,,SCREW,4,4,,,4,,,,,,,,,,,,, 
33,2,,22217-100000,,"SPRING WASHER 10",2,2,,,2,,,,,,,,,,,,, 
34,2,,26716-100002,,"NUT M10",4,4,,,4,,,,,,,,,,,,, 
35,1,,933110-00301,,"KEY ASSY",1,1,,,1,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



40 =t=-T 1::.·:.., F7 
Fig. CABIN DOOR 

35 

REFER TO Fig. 38, 39 

.Ji tfi L, No. 11.1: 

.Jilli L,No. 2D' &34~~,h. * 1" o 

1 INC. 2~34 

1 , 

23 
21 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772165-68100,,"CANOPY ASSY",,,1,1,,1,,,,,,,,,,,, 
2,2,,172165-68100,,"POLE ASSY, CANOPY R",,,1,1,,1,,,,,,,,,,,, 
3,2,,172165-68110,,"POLE ASSY, CANOPY L",,,1,1,,1,,,,,,,,,,,, 
4,2,,172165-68180,,"BOLT, M14X 35",,,8,8,,8,,,,,,,,,,,, 
5,2,,172165-68301,,"ROOF, CANOPY",,,1,1,,1,,,,,,,,,,,, 
6,2,,22217-140000,,"SPRING WASHER 14",,,8,8,,8,,,,,,,,,,,, 
7,2,,26013-120402,,"BOLT M12X 40",,,6,6,,6,,,,,,,,,,,, 
8,1,,172165-68200,,"CANOPY F CMP",,,1,1,,1,,,,,,,,,,,, 
9,1,,26013-120352,,"BOLT M12X 35",,,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 * 1" ./ l:: 
Fig. 4 CANOPY 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-71100,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
1-1,1,,172168-
71101,,"COVER,FLYWHEEL",1,1,1,1,1,1,N,,,M21254,,M21254,,M21254,,M21254,,M21254,,
M21254 
2,1,,26013-100302,,"BOLT M10X 30",8,8,8,8,8,8,,,,,,,,,,,, 
3,1,,172165-71200,,COUPLING,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,26450-120402,,"BOLT M12X 40",3,3,3,3,3,3,,,,,,,,,,,, 
5,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172170-73100,,"PUMP ASSY,HYD OIL",1,1,1,1,1,1,,,,,,,,,,,, 
6-1,1,,172170-73101,,"PUMP CMP 
1/2,2/2",1,1,1,1,1,1,S,,,M21628,,M21628,,M21628,,M21628,,M21628,,M21628 
7,2,,172168-71200,,"SHAFT ASSY, ROCKER",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172168-71310,,SHAFT,1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172168-71320,,"SEAL CASE",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172168-71330,,BEARING,1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,172164-73170,,"SEAL ASSY",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",, 
12A,4,,172147-73680,,"SEAL, OIL",1,1,1,1,1,1,,,,,,,,,,,, 
12B,4,,172162-73790,,"O-RING 140",1,1,1,1,,,,,,,,,,,,,, 
13,3,,22242-000250,,"CIRCLIP 25S",2,2,2,2,2,2,,,,,,,,,,,, 
14,3,,22252-000620,,"CIRCLIP 62(H)",1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172168-71340,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172168-71550,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,26450-060162,,"BOLT M 6X 16",4,4,4,4,4,4,,,,,,,,,,,, 
19,2,,172168-71220,,"ROTORY SET",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,172168-71230,,"COVER ASSY,GEAR CASE",1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172168-71350,,"PLATE, CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172168-71360,,"GASKET, BONNET",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,172168-71370,,CPUPRING,1,1,1,1,1,1,,,,,,,,,,,, 
24,3,,172168-71560,,BEARING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,172141-73210,,CIRCLIP,1,1,1,1,1,1,,,,,,,,,,,, 
26,3,,172165-73580,,ORIFICE,3,3,3,3,3,3,,,,,,,,,,,, 
27,3,,172142-74650,,"PLUG 1/8",1,1,1,1,1,1,,,,,,,,,,,, 
28,3,,22312-060140,,"PARALLEL PIN 6X14",2,2,2,2,2,2,,,,,,,,,,,, 
29,3,,24315-000080,,"O-RING 1B P-8.0",1,1,1,1,1,1,,,,,,,,,,,, 
30,3,,26450-100302,,"BOLT M10X 30",4,4,4,4,4,4,,,,,,,,,,,, 
31,3,,26450-100502,,"BOLT 10X 50",1,1,1,1,1,1,,,,,,,,,,,, 
32,2,,172168-71240,,"SPRING,CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172168-71380,,RETAINER,1,1,1,1,1,1,,,,,,,,,,,, 
34,3,,172168-71390,,RETAINER,1,1,1,1,1,1,,,,,,,,,,,, 
35,3,,172168-71400,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
36,3,,172168-71410,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
37,3,,172168-71420,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
38,3,,172168-71430,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
39,3,,172168-71440,,SHIM,2,2,2,2,2,2,,,,,,,,,,,, 
40,3,,172168-71450,,SHIM,2,2,2,2,2,2,,,,,,,,,,,, 
41,3,,172168-71460,,SHIM,2,2,2,2,2,2,,,,,,,,,,,, 
42,3,,172165-73640,,"ADJUST SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
43,3,,172165-73670,,"NUT M 6",1,1,1,1,1,1,,,,,,,,,,,, 
44,3,,26450-080302,,"BOLT M 8X 30",2,2,2,2,2,2,,,,,,,,,,,, 
45,2,,172168-71250,,"PISTON ASSY, CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
46,3,,172168-71470,,CYLINDER,1,1,1,1,1,1,,,,,,,,,,,, 
47,3,,172168-71480,,PISTON,1,1,1,1,1,1,,,,,,,,,,,, 
48,3,,172168-71490,,"PARALLEL PIN",2,2,2,2,2,2,,,,,,,,,,,, 
49,3,,172168-71500,,"PARALLEL PIN",1,1,1,1,1,1,,,,,,,,,,,, 
50,3,,172168-71510,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
51,3,,172168-71520,,"CONICAL SPRING",4,4,4,4,4,4,,,,,,,,,,,, 
52,3,,172168-71530,,RETAINER,1,1,1,1,1,1,,,,,,,,,,,, 
53,3,,172165-73790,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
54,3,,172143-74220,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
55,3,,26450-080252,,"BOLT M 8X 25",2,2,2,2,2,2,,,,,,,,,,,, 
56,2,,172168-71280,,"PUMP ASSY,DUPLX.GEAR",1,1,1,1,1,1,,,,,,,,,,,, 
57,3,,172168-71290,,"PUMP, HYD. OIL",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



58,4,,172141-71520,,RING,2,2,2,2,2,2,,,,,,,,,,,, 
59,4,,172141-73230,,GUIDE,2,2,2,2,2,2,,,,,,,,,,,, 
60,4,,172168-71540,,PLATE,1,1,1,1,1,1,,,,,,,,,,,, 
61,4,,172141-71550,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
62,4,,172141-71560,,RING,2,2,2,2,2,2,,,,,,,,,,,, 
63,4,,172141-73220,,PLATE,2,2,2,2,2,2,,,,,,,,,,,, 
64,4,,172141-73240,,"PIN, PARALLEL",4,4,4,4,4,4,,,,,,,,,,,, 
65,4,,26450-100852,,"BOLT M10X85,HEX.SCKT",4,4,4,4,4,4,,,,,,,,,,,, 
66,3,,172168-71300,,"PUMP, HYD. OIL",1,1,1,1,1,1,,,,,,,,,,,, 
67,4,,172141-73240,,"PIN, PARALLEL",2,2,2,2,2,2,,,,,,,,,,,, 
68,4,,172165-73860,,COUPLING,1,1,1,1,1,1,,,,,,,,,,,, 
69,4,,172165-73870,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
70,4,,172165-73880,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
71,4,,26450-080182,,"BOLT M 8X 18",2,2,2,2,2,2,,,,,,,,,,,, 
72,4,,26450-080402,,"BOLT 8X40",4,4,4,4,4,4,,,,,,,,,,,, 
73,2,,172168-
71270,,PLAG,1,1,1,1,1,1,Z,,,M21628,,M21628,,M21628,,M21628,,M21628,,M21628 
74,2,,24311-000140,,"O-RING 1A P-
14.0",1,1,1,1,1,1,Z,,,M21628,,M21628,,M21628,,M21628,,M21628,,M21628 
75,1,,172164-
73110,,VALVE,1,1,1,1,1,1,W,,,M21628,,M21628,,M21628,,M21628,,M21628,,M21628 

silv
erh

orn
.co

.uk



o .. -I' & ~@-¥ 4 2 ;fC,1 .,, PIJP,J> & SHAFT . HYD. OIL Fig. 

pi ~I IJ:l:U.:: "-.: 

1l 13 
lO 13 

7 8 

~\ 
4sl_ I ~ ~ 

8 

4 7 I ~ 

• ~ @<@ 

64 ~~ @ C =~4342 
31 c' w~ 

56 J 
1fi O o 

oO 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172148-72101,,"CYLINDER ASSY,BOOM U",1,1,,,,,,,,,,,,,,,, 
1B,1,,172148-72101-1,,"CYLINDER, BOOM",1,1,,,1,,,,,,,,,,,,, 
1B-1,1,,172148-72501-1,,"CYLINDER, BOOM",1,1,,,1,,S,,,M21254,,M21254,,,,,,M21254 
2A,2,,172148-72111,,"TUBE W/BUSH",1,1,,,,,,,,,,,,,,,, 
2B,2,,172148-72111-1,,"TUBE W/BUSH",1,1,,,1,,,,,,,,,,,,, 
2B-1,2,,172148-72511-1,,"TUBE W/BUSH",1,1,,,1,,S,,,M21254,,M21254,,,,,,M21254 
3,3,,172146-72310,,"BUSH 45 50",1,1,,,1,,,,,,,,,,,,, 
4,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,,,,,,,,,,,,,,,, 
4-1,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,2,,R,,,M21101,,M21101,,,,,, 
5,2,,172148-99340,,"KIT, BOOM CYLINDER",1,1,,,1,,,,,,,,,,,,, 
6,3,,172148-72900,,"SEAL SET, HEAD",1,1,,,1,,,,,,,,,,,,, 
13,3,,172148-72910,,"SEAL SET, PISTON",1,1,,,1,,,,,,,,,,,,, 
17,3,,172142-72260,,"WASHER 80 B",1,1,,,1,,,,,,,,,,,,, 
18,3,,22252-000601,,"CIRCLIP 60",1,1,,,1,,,,,,,,,,,,, 
19,3,,933125-94500,,"RING 60, SPRING",1,1,,,1,,,,,,,,,,,,, 
20,2,,172148-72081,,"PISTON 80 33",1,1,,,1,,,,,,,,,,,,, 
21,2,,172148-72091,,"SPACER 80 33 19",1,1,,,1,,,,,,,,,,,,, 
22,2,,172148-72161,,"ROD W/BUSH, BOOM U",1,1,,,1,,,,,,,,,,,,, 
22-1,2,,172148-72302,,"ROD COMP",1,1,,,1,,S,,,M21254,,M21254,,,,,,M21254 
23,3,,172146-72310,,"BUSH 45 50",1,1,,,1,,,,,,,,,,,,, 
24,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,,,,,,,,,,,,,,,, 
24-1,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,2,,R,,,M21101,,M21101,,,,,, 
25,2,,172148-72180,,"HEAD 80 45",1,1,,,1,,,,,,,,,,,,, 
26,3,,194300-24130,,"BUSH 45X50X30",1,1,,,1,,,,,,,,,,,,, 
28,2,,172148-72210,,"RING 50 CUSHION",1,1,,,1,,,,,,,,,,,,, 
29,2,,172148-72220,,"PLUNGER 50 CUSHION",1,1,,,1,,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,2,,,,,,,,,,,,, 
31,2,,933111-20200,,"U-NUT M33",1,1,,,1,,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",2,2,,,2,,W,,,M21254,,M21254,,,,,,M21254 
33A,1,,172169-72300,,"COVER,SLIDE",1,1,,,1,,W,,,M21254,,M21254,,,,,,M21254 
33B,1,,172169-72300-1,,"COVER,SLIDE",1,1,,,1,,W,,,M21254,,M21254,,,,,,M21254 
34,1,,22217-100000,,"SPRING WASHER 10",1,1,,,1,,W,,,M21254,,M21254,,,,,,M21254 
35,1,,26116-100162,,"BOLT M10X 16 
PLATED",1,1,,,1,,W,,,M21254,,M21254,,,,,,M21254 
36,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,,,1,,W,,,M21254,,M21254,,,,,,M21254 
37,1,,933168-14170,,"SPRING 16",2,2,,,2,,W,,,M21254,,M21254,,,,,,M21254 

silv
erh

orn
.co

.uk



43 -:J-.b. ~ IJ :..,~t(ftr." :.,) 
Fig. BOOM CYLINDER(CABIN) 

33 
18-1 

Jt lli L No. I - \l;t 
Jt lli L No. 2 - I n, >.:> 3 1 ~ ~ .7nl:: 1"" o 

1-1 INC. 2-1-31 

I 18-1 , 
j 
20 

31 

1 
JU:1:1 L No. 1 l;t 

18:lfa' 
PREVIOUS 

Jl lli L No. 2 D' 0 31 ~ ~ h il 1""" 
1 INC. 2-31 

r 
24 

18Jfq 
PREVIOUS 

21 1 29 

28 

\ 

! 2\6 1 ' 13 ) 

L,/ 1817 

I 

mm 
. PREVIOUS 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172148-72252,,"CYLINDER ASY, BOOM Z",,,1,1,,1,,,,,,,,,,,, 
1B,1,,172148-72252-1,,"CYLINDER ASSY,BOOM Z",,,1,1,,1,,,,,,,,,,,, 
2A,2,,172148-72261,,"TUBE W/BUSH",,,1,1,,1,,,,,,,,,,,, 
2B,2,,172148-72261-1,,"TUBE W/BUSH",,,1,1,,1,,,,,,,,,,,, 
3,3,,172146-72310,,"BUSH 45 50",,,1,1,,1,,,,,,,,,,,, 
4,3,,933126-44500,,"SEAL VAY45X55X4,DUST",,,2,2,,,,,,,,,,,,,, 
4-1,3,,172168-81410,,"SEAL 45X55X4, DUST",,,2,2,,2,R,,,,,,,M21102,,M21102,, 
5,2,,172148-99340,,"KIT, BOOM CYLINDER",,,1,1,,1,,,,,,,,,,,, 
6,3,,172148-72900,,"SEAL SET, HEAD",,,1,1,,1,,,,,,,,,,,, 
13,3,,172148-72910,,"SEAL SET, PISTON",,,1,1,,1,,,,,,,,,,,, 
17,3,,172142-72260,,"WASHER 80 B",,,1,1,,1,,,,,,,,,,,, 
18,3,,22252-000601,,"CIRCLIP 60",,,1,1,,1,,,,,,,,,,,, 
19,3,,933125-94500,,"RING 60, SPRING",,,1,1,,1,,,,,,,,,,,, 
20,2,,172148-72081,,"PISTON 80 33",,,1,1,,1,,,,,,,,,,,, 
21,2,,172148-72091,,"SPACER 80 33 19",,,1,1,,1,,,,,,,,,,,, 
22,2,,172148-72302,,"ROD COMP",,,1,1,,1,,,,,,,,,,,, 
23,3,,172146-72310,,"BUSH 45 50",,,1,1,,1,,,,,,,,,,,, 
24,3,,933126-44500,,"SEAL VAY45X55X4,DUST",,,2,2,,,,,,,,,,,,,, 
24-1,3,,172168-81410,,"SEAL 45X55X4, DUST",,,2,2,,2,R,,,,,,,M21102,,M21102,, 
25,2,,172148-72180,,"HEAD 80 45",,,1,1,,1,,,,,,,,,,,, 
26,3,,194300-24130,,"BUSH 45X50X30",,,1,1,,1,,,,,,,,,,,, 
28,2,,172148-72210,,"RING 50 CUSHION",,,1,1,,1,,,,,,,,,,,, 
29,2,,172148-72220,,"PLUNGER 50 CUSHION",,,1,1,,1,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,,2,2,,2,,,,,,,,,,,, 
31,2,,933111-20200,,"U-NUT M33",,,1,1,,1,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",,,2,2,,2,,,,,,,,,,,, 
33A,1,,172169-72300,,"COVER,SLIDE",,,1,1,,1,,,,,,,,,,,, 
33B,1,,172169-72300-1,,"COVER,SLIDE",,,1,1,,1,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",,,2,2,,2,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",,,2,2,,2,,,,,,,,,,,, 
36,1,,933147-03400,,"WASHER, BRAKE ARM",,,2,2,,2,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",,,4,4,,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



• H(tt/to) .. - .b. :.; !J :/ 7 PY ) . 44 fu CYLIN)ER(CANO F19. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172148-72341,,"CYLINDER ASSY,ARM",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,172148-72341-1,,"CYLINDER ASSY,ARM",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172148-72050,,"PISTON 75",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172148-99380,,"KIT, ARM CYLINDER",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172141-72190,,"WASHER 75",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172148-72920,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172148-72930,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,933125-94500,,"RING 60, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
14A,2,,172148-72351,,"TUBE W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
14B,2,,172148-72351-1,,"TUBE W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172148-72371,,"ROD COMP",1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
20,2,,172148-72390,,"HEAD 75 45",1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,194300-24130,,"BUSH 45X50X30",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
24,2,,933111-20200,,"U-NUT M33",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



45 7-k:'.,; ~ "/,Y 
Fig. ARM CYLINDER 

15 . 
16 

~ 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172148-72711,,"CYLINDER,BUCKET(YELL",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,172148-72711-1,,"CYLINDER,BUCKET(GREE",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172142-99420,,"CYLINDER KIT, BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172142-71920,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172148-72940,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,172142-72560,,"WASHER 65, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,933111-26600,,"RING 55, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,172142-72510,,"HEAD 65 40 W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,,,,,,,,, 
17A,2,,172148-72721,,"TUBE,BUCKET (YELLOW)",1,1,1,1,1,1,,,,,,,,,,,, 
17B,2,,172148-72721-1,,"TUBE,BUCKET  (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172168-72240,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
20,2,,172148-72771,,"ROD COMP",1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172168-72240,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
23,2,,172148-72790,,"PISTON 65",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



''T j-.:;,,!) ✓~· . 46 ~~ET CYLINDER Fig. 

rc·o 
l . r----

: ' 

( 
I 

1 
.Jll±l l,No. l(;t ~ 

24
~~h ;t: T" Jl lfl l, No. 2b' '=> 

1 INC. 2~24 

14 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172169-72200,,"CYLINDER ASSY,SWING",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172169-72210,,"TUBE W/BUSH, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172148-99340,,"KIT, BOOM CYLINDER",1,1,1,1,,,Z,,,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",, 
6,3,,172148-72900,,"SEAL SET, HEAD",1,1,1,1,,,,M,,,,,,,,,, 
6-1,2,,172148-72950,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,172148-72910,,"SEAL SET, PISTON",1,1,1,1,,,,M,,,,,,,,,, 
13-1,2,,172148-72960,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
14,4,,24311-000220,,"O-RING 1A P-22.0",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172146-72270,,"LOCK WASHER 85",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,22252-000561,,"CIRCLIP   56",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,933111-26600,,"RING 55, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,172146-72220,,"HEAD 85 40 W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,172146-72241,,"PISTON 85 27 B",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,,,,,,,,, 
25,2,,172146-72251,,"PISTON 85 27 A",1,1,1,1,1,1,,,,,,,,,,,, 
26,2,,172137-72700,,"RING 40A, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
27,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
30,2,,172142-72781,,"ROD W/BUSH, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
31,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
32,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
33,2,,172142-72800,,"PLUNGER 44D, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,172142-72810,,"CIRCLIP 22",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
36,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,1,,,,,,,,,,,,, 
37,1,,172168-72300,,COVER,,,1,1,,1,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",,,2,2,,2,,,,,,,,,,,, 
39,1,,26116-100162,,"BOLT M10X 16 PLATED",,,2,2,,2,,,,,,,,,,,, 
40,1,,933147-03400,,"WASHER, BRAKE ARM",,,2,2,,2,,,,,,,,,,,, 
41,1,,933168-14170,,"SPRING 16",,,4,4,,4,,,,,,,,,,,, 
42,1,,22157-100000,,"WASHER 10",1,1,,,1,,,,,,,,,,,,, 
43,1,,22217-100000,,"SPRING WASHER 10",1,1,,,1,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



35 

f' 

l,; 6 18 17 

19 ( 

L-

rsm 
PREVIOUS 

2 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-72571,,"CYLINDER ASSY, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172142-72581,,"TUBE ASSY, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172168-72410,,"BUSH 40X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172142-72661,,"PISTON 80 27 
C",1,1,1,1,1,1,Z,,,M21675,,M21675,,M21675,,M21675,,M21675,,M21675 
6,2,,172142-72930,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172142-72950,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172142-72260,,"WASHER 80 B",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,933111-26600,,"RING 55, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172142-72241,,"PISTON 80 27 A",1,1,1,1,1,1,,,,,,,,,,,, 
16-1,2,,172175-72480,,"PISTON 
80",1,1,1,1,1,1,N,,,M21675,,M21675,,M21675,,M21675,,M21675,,M21675 
17,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172142-72621,,"ROD, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72410,,"BUSH 40X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
21,2,,172142-72640,,"HEAD 80 40 W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



r 
~I 

15 

6 

( 
I 

V 

'1 
j 

3 

18~ 
,,-------. _PREV I OUS 

J 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172148-73300,,"MOTOR ASSY, DRIVING",2,2,2,2,2,2,,,,,,,,,,,, 
2,2,,172123-70020,,BALL,4,4,4,4,4,4,,,,,,,,,,,, 
4,2,,172147-70490,,SPRING,2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172141-70040,,"NUT, RING",2,2,2,2,2,2,,,,,,,,,,,, 
6,2,,172141-70100,,"PLATE, THRUST",2,2,2,2,2,2,,,,,,,,,,,, 
7,2,,172141-70110,,SCREW,8,8,8,8,8,8,,,,,,,,,,,, 
8,2,,172148-70110,,"BEARING, ANGULAR",2,2,2,2,2,2,,,,,,,,,,,, 
9,2,,172148-70120,,"GEAR(B), PLANETARY",8,8,8,8,8,8,,,,,,,,,,,, 
10,2,,172148-70130,,"CAGE & ROLLER",8,8,8,8,8,8,,,,,,,,,,,, 
11,2,,172148-70140,,COLLAR,8,8,8,8,8,8,,,,,,,,,,,, 
12,2,,172141-70150,,"CAGE & ROLLER",6,6,6,6,6,6,,,,,,,,,,,, 
13,2,,172148-70150,,"WASHER, THRUST",8,8,8,8,8,8,,,,,,,,,,,, 
14,2,,172141-70160,,"INNER LACE",6,6,6,6,6,6,,,,,,,,,,,, 
15,2,,172148-70160,,"GEAR, SUN",2,2,2,2,2,2,,,,,,,,,,,, 
16,2,,172148-70170,,HOLDER,2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172141-70180,,"PLATE(T1.8), THRUST",2,2,2,2,2,2,,1,,,,,,,,,, 
18,2,,172148-70180,,"GEAR(A), PLANETARY",2,2,2,2,2,2,,,,,,,,,,,, 
19,2,,172141-70190,,"PLATE(T2.3), THRUST",2,2,2,2,2,2,,1,,,,,,,,,, 
20,2,,172148-70190,,"GEAR, DRIVE",2,2,2,2,2,2,,,,,,,,,,,, 
21,2,,172141-70200,,"PLATE(T2.8), THRUST",2,2,2,2,2,2,,1,,,,,,,,,, 
22,2,,172141-70210,,COVER,2,2,2,2,2,2,,,,,,,,,,,, 
23,2,,172147-70500,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
24,2,,172141-70230,,WIRE,2,2,2,2,2,2,,,,,,,,,,,, 
25,2,,172122-70350,,BALL,262,262,262,262,262,262,,,,,,,,,,,, 
26,2,,172122-73430,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
27,2,,22242-000350,,"CIRCLIP   35",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,22351-050016,,"SPRING PIN 5X16",6,6,6,6,6,6,,,,,,,,,,,, 
29,2,,23871-020000,,"PLUG PT1/4,SCREW",4,4,4,4,4,4,,,,,,,,,,,, 
30,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,4,4,4,4,,,,,,,,,,,, 
31,2,,172148-70200,,SHAFT,2,2,2,2,2,2,,,,,,,,,,,, 
32,2,,172148-70210,,PLATE,2,2,2,2,2,2,,,,,,,,,,,, 
33,2,,172147-70220,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
34,2,,172147-70510,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
35,2,,172147-70520,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
36,2,,172148-70240,,ORIFICE,4,4,4,4,4,4,,,,,,,,,,,, 
37,2,,172122-70540,,"BOLT, SOCKET",12,12,12,12,12,12,,,,,,,,,,,, 
38,2,,24101-060054,,"BALL BEARING",2,2,2,2,2,2,,,,,,,,,,,, 
39,2,,172148-70260,,"BLOCK SET, RELIEF",2,2,2,2,2,2,,,,,,,,,,,, 
40,3,,172148-70270,,"BODY, VALVE",2,2,2,2,2,2,,,,,,,,,,,, 
41,3,,172148-70280,,"VALVE SET, RELIEF",4,4,4,4,4,4,,,,,,,,,,,, 
42,4,,172148-70290,,"PISTON, FREE",4,4,4,4,4,4,,,,,,,,,,,, 
43,4,,172147-70610,,"WASHER  12",4,4,4,4,4,4,,,,,,,,,,,, 
44,3,,172148-70350,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
45,3,,23871-020000,,"PLUG PT1/4,SCREW",4,4,4,4,4,4,,,,,,,,,,,, 
46,2,,172147-70280,,COLLAR,2,2,2,2,2,2,,,,,,,,,,,, 
47,2,,172147-70290,,SPRING,2,2,2,2,2,2,,,,,,,,,,,, 
48,2,,172147-70300,,"WASHER,LOCK",2,2,2,2,2,2,,,,,,,,,,,, 
49,2,,172148-70301,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
50,2,,172147-70310,,"RING, SNAP",2,2,2,2,2,2,,,,,,,,,,,, 
51,2,,172147-70320,,PIN,6,6,6,6,6,6,,,,,,,,,,,, 
52,2,,172147-70330,,"HOLDER, RETAINER",2,2,2,2,2,2,,,,,,,,,,,, 
53,2,,172147-70340,,"PLATE, RETAINER",2,2,2,2,2,2,,,,,,,,,,,, 
54,2,,172148-70340,,ORIFICE,8,8,8,8,8,8,,,,,,,,,,,, 
55,2,,172147-70360,,SPRING,4,4,4,4,4,4,,,,,,,,,,,, 
56,2,,172147-70370,,"PLATE VALVE",2,2,2,2,2,2,,,,,,,,,,,, 
57,2,,172147-70390,,"BALL BEARING",2,2,2,2,2,2,,,,,,,,,,,, 
58,2,,172122-70410,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
59,2,,172122-70430,,"VALVE, CHECK",4,4,4,4,4,4,,,,,,,,,,,, 
60,2,,172147-70430,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
61,2,,172122-70440,,SPRING,4,4,4,4,4,4,,,,,,,,,,,, 
62,2,,172147-70440,,"SEAT, SPRING",4,4,4,4,4,4,,,,,,,,,,,, 
63,2,,172147-70450,,SPRING,4,4,4,4,4,4,,,,,,,,,,,, 
64,2,,172147-70460,,CAP,4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



65,2,,172141-70480,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
66,2,,172148-70360,,"SEAL KIT",2,2,2,2,2,2,,,,,,,,,,,, 
67,3,,172148-70310,,"SEAL KIT, REDUCTION",2,2,2,2,2,2,,,,,,,,,,,, 
70,3,,172148-70320,,"SEAL KIT, MOTOR",2,2,2,2,2,2,,,,,,,,,,,, 
78,3,,172148-70330,,"SEAL KIT, RELIEF",2,2,2,2,2,2,,,,,,,,,,,, 
87,2,,172148-70400,,"BLOCK ASSY, CYLINDER",2,2,2,2,2,2,,,,,,,,,,,, 
90,2,,172148-70410,,"PLATE SET, BASE",2,2,2,2,2,2,,,,,,,,,,,, 
94,1,,26013-120352,,"BOLT M12X 35",18,18,18,18,18,18,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig 49 jEfi=E-9 . DRIVING MOTOR 

66 
j!l:IJ L,No. 661;t 
j!l:IJ l,No 67 -66 I NC 6

7
· b' 1-:, 78 ~ ½ 7. "" """ . -78 ~ '7 ... ~ 0 

.· ,.-,-0 
l /.. -~- . . /~: 

/- j(/ _) 

59 
61 
60 
62 
63 
64 

25 

·------'", 94 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172169-73310,,"MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172169-73330,,"VALVE ASY, SHOCKLESS",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172168-73340,,"VALVE BODY",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172169-73350,,CARTRIDGE,2,2,2,2,2,2,,,,,,,,,,,, 
5,3,,172168-73360,,"SEAL KIT",1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172168-73370,,BOLT,6,6,6,6,6,6,,,,,,,,,,,, 
7,2,,172168-73400,,"MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172168-73410,,"HOUSING, BEARING",1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172168-73420,,PINION,1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172168-73430,,"BEARING, BALL",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,172168-73440,,"NEEDLE BEARING",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,172168-73450,,"CIRE CLIP(H)",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,172168-73460,,"CIRCLIP, SHAFT",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172141-77400,,"PLUG, BLIND",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172168-73470,,COLLAR,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172168-73480,,"PLATE, VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172168-73490,,"VALVE,EXH.",1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172168-73500,,"RING, BALANCING",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-73510,,SPRING,2,2,2,2,2,2,,,,,,,,,,,, 
20,3,,172168-73520,,"PLATE, WEAR",1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172168-73530,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
22,3,,172168-73540,,DRIVE,1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,172168-73550,,ROLLER,1,1,1,1,1,1,,,,,,,,,,,, 
24,3,,172168-73560,,"DRIVE, VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,172168-73570,,"HOUSING, VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
26,3,,172168-73580,,BALL,2,2,2,2,2,2,,,,,,,,,,,, 
27,3,,172168-73590,,PLAG,2,2,2,2,2,2,,,,,,,,,,,, 
28,3,,172168-73600,,SPRING,2,2,2,2,2,2,,,,,,,,,,,, 
29,3,,172168-73610,,"CIRCLIP, HOLE",1,1,1,1,1,1,,,,,,,,,,,, 
30,3,,172168-73620,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
31,3,,172168-73630,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
32,3,,172137-70490,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172168-73640,,"SEAL SET",1,1,1,1,1,1,,,,,,,,,,,, 
43,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,4,4,,,,,,,,,,,, 
44,1,,26116-160502,,"BOLT M16X 50 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 

Fig. 50 ~@J=E-9 TURNING MOTOR 
4 :ti:: L,No. 21;:t 

tl:lLNo3tJ,-6 
2 INC_3....:,6 b 'a'~.7.f*~" 

2 
_> ,. 

18 

17 

23 

22 

20 

6 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172148-73800,,"JOINT, SEIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172148-73810,,"SHAFT, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172148-73830,,"FLANGE, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172148-73840,,"HUB, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172137-73860,,"SPACER, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172148-73880,,"SEAL KIT, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172142-73800,,"O-RING 55.76X5.7",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172148-73860,,"SEAL STK",7,7,7,7,7,7,,,,,,,,,,,, 
9,3,,172148-73870,,"LING EL, BUCK UP",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,24311-000750,,"O-RING 1A P-75.0",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,24321-000700,,"O-RING 1A G-70.0",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,22242-000451,,"CIRCLIP   45",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,23871-020000,,"PLUG PT1/4,SCREW",7,7,7,7,7,7,,,,,,,,,,,, 
14,2,,26013-100352,,"BOLT M10X 35",3,3,3,3,3,3,,,,,,,,,,,, 
15,1,,26013-100302,,"BOLT M10X 30",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



51 7.-1 ;-(JI,~ 3 -1:., f--
Fig. SWIVEL JOINT 

---13 

~ 

1---2 

3 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172169-74100,,"VALVE ASSY, CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172112-06480,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172112-06490,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172169-72400,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172122-74520,,"SECTION, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172169-72410,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,172169-72490,,"VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172122-74520,,"SECTION, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172168-72620,,"SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172122-73430,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172142-74900,,SPACER,1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172169-72450,,"SECTION KIT, SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172112-06480,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172112-06490,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
23,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
24,3,,172168-72740,,"PLUG ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
25,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
26,3,,172146-74680,,"SECTION ASSY, SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
27,4,,172122-73430,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
29,4,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
30,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,172151-74110,,TIE-ROD,2,2,2,2,2,2,,,,,,,,,,,, 
32,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
36,2,,26716-100002,,"NUT M10",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,172168-45400,,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,,,,,,, 
38,1,,172165-45490,,CUSHION,5,5,5,5,5,5,,,,,,,,,,,, 
39,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,5,5,,,,,,,,,,,, 
40,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,5,5,5,5,,,,,,,,,,,, 
41,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 
42,1,,26716-100002,,"NUT M10",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



52 ::::J:., t- □ -Jl,r,11,-:iUa:U±P. T. O .• :P*0

-~ & " .. JltJ .. -g-) 
Fig. COOTROL VALVE(W/0 HYD. OIL P. T. 0. 

It f.l 
SPEC!F ICATION 
P. T.O. fflH, 
W/0 P. T. 0. 
P. T. 0. t,t 
WITH P. T. 0. 

::i :,, t- o - JI, r( JI, 7.. ASSY 
CONTROL VALVE ASSY 
172169-74100 
Fig. 52 Ref. No. 1 
INC Fig. 52 Ref. No. 2~36 

Fig. 53 Ref. No, \~41 
Fig, 54 Ref. No. \~36 
Fig. 55 Ref. No. 1-34 
Fig, 56 Ref. No. 1~25 

5 
4 

,rs :,,-71 
PUIP 1 

,rs :,, "1'2 
PUIP 2 

19 

23 

~ 

amJJ:1~ 
APPLICATION FIGI.RE 

52~56 

57---61 

:P PORT & VALVE STAND) 

1 
,r- :,, :1'3 
PUIP3 

ll 12 

13 

~ 

35 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172168-72540,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172112-06480,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
3,3,,172112-06490,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
4,3,,172168-72610,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172168-72760,,"SPRING, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
8,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
9,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
10,4,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
11,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
12,4,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
17,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,,,,,,,,, 
18,4,,172116-74150,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
19,4,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,2,2,,,,,,,,,,,, 
20,2,,172168-72580,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
23,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
26,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
27,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
28,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
29,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
30,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
31,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
32,3,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
34,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
35,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
36,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
37,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
38,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
39,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
40,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
41,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



r1r1 
22 

17 

j£fi (R) 
DRIVING(R) 

4 

38 
39 ~ 

:f 7°::,, 3 ✓ 
OPTIONAL 

1 

2 

ij 

34 "'--..1 
41 "' \ 

CONTROL VALVE ASSY 
172169-74100 
Fig. 52 Ref. No. 1 
INC Fig, 52 Ref.No.2~36 P'" 

Fig_ 53 Ref. No. 1~41 :,t7°:,,3/ 
OPTIONAL Fig, 54 Ref.No. 1~36 

Fig, 55 Ref. No. 1~34 
Fig, 56 Ref.No. 1~25 

*fi(R) 
DRJVING(R) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172169-72420,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172169-72460,,"SECTIO ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172169-72430,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72600,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
20,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
21,4,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
22,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
23,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
25,4,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
26,4,,172146-74740,,WASHER,1,1,1,1,1,1,,,,,,,,,,,, 
27,4,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
28,4,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
29,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
30,4,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
31,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
32,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
33,3,,172169-72510,,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
35,3,,172146-74730,,"VALVE ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
36,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 
3 

2 

33 

54 :::1 ::,, 1-- □ -11,1 {Jt,•:iUi:bJ±P. T. 0. ffi: 7-A & i.-f;'J~ ) 
Fig. CONTROL VALVE(W/0 HYO.OIL P. T. 0. :ARM & SWING) 

l 

:::i ~ I- □ - JI, t'< JI, 7 ASSY 
CONTROL VALVE ASSY 
172169-14100 
Fig.52 Ref.No.! 
INC Fig.52 Ref.No.2-36 y 

Fig. 53 Ref. No. 1-41 
Fig. 54 Ref. No. 1-36 
Fig. 55 Ref. No. 1-34 
Fig.56 Ref.No. 1-25 

7-b. 
ARM 

17 

16 

35 

22~ 36 

J 

silv
erh

orn
.co

.uk



1,2,,172169-72440,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172169-72500,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172169-72470,,"SECTIO ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172168-72790,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72730,,"VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172168-72820,,"SECTION ASSY.,SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
22,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
23,4,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
25,4,,172168-72880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
26,4,,172168-72890,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
27,4,,172168-72900,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
28,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
29,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
31,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
32,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



55 :::i '.:/ t-- □ -11,1,11,•:iUaiJ±P. T. 0. 5:7~-! & "~1°,D 
Fig. CONTROL VALVE(W/0 HYD. OIL P. T.O. :BOOM & BUCKET) 

19 

I 
:::i ✓ t- □ - JI, 1'( JI, 7 ASSY 
CONTROL VALVE ASSY 
172169-74100 
Fig. 52 Ref.No. 1 

j-J:.. 
BOOM 

,, 'T ·:;, .. 
BUCKET 

INC Fig.52 Ref.No.2~36 y 
Fig.53 Ref.No. 1~41 
Fig. 54 Ref. No. 1~36 
Fig. 55 Ref.No. 1~34 
Fig.56 Ref.No. 1~25 

28 
34 

J 
,/ 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172168-72830,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172151-74340,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172168-72870,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172168-72840,,"CAP, FILLER",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
9,3,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
11,3,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172168-72670,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
17,3,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
19,3,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
21,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



· 56 :::J ✓"' FI g. c0Nrnrn_°-11,,Q1,:tum& VALVE(W/0 HYD. OILTP~T~.=~§1 & i" ,,,_~~) 

ti:E@I 
TURNING 

1 

::i;., I- □ -J , 
CONTROL VAL~~'\ t 7 ASSY 
1?2169-74 lOO SSY 

~~f 5~ Ref. No. 1 
Fig.52 Ref 
Fig. 53 Re/ No. 2~36 
Fig.54 Ref.No. 1~41 ,,.. 
Fig. 55 Ret° No. 1~36 
Fig. 56 Ref. No. 1~34 . No. 1~25 

:TURNING & BLADE) 
8 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172170-74120,,"VALVE ASSY,CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172112-06480,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172112-06490,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172169-72400,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172122-74520,,"SECTION, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172169-72410,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,172169-72490,,"VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172122-74520,,"SECTION, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172168-72620,,"SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172122-73430,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172142-74900,,SPACER,1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172169-72530,,"SECTION KIT, SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
21,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,,,,,,,,, 
23,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,172146-74680,,"SECTION ASSY, SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
26,4,,172122-73430,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
27,4,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
28,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,172151-74110,,TIE-ROD,2,2,2,2,2,2,,,,,,,,,,,, 
30,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
32,2,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
34,2,,26716-100002,,"NUT M10",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,172168-45400,,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,,,,,,, 
36,1,,172165-45490,,CUSHION,5,5,5,5,5,5,,,,,,,,,,,, 
37,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,5,5,,,,,,,,,,,, 
38,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,5,5,5,5,,,,,,,,,,,, 
39,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 
40,1,,26716-100002,,"NUT M10",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



57 :::J'"./r, □ -JL,1(JL,-:;;f(Pif-~ & /\"Jl,J .. ~:P.T.O.f±ft) 
Fig. CONTROL VALVE(P PORT & VALVE STAND:P. T.O.SPEC.) 

:::i ;., t- □ - 11, ,t JI- -:,· ASSY ;f- ;., 7° 1 
CONTROL VALVE ASSY PUMP 1 
172170-74100 
Fig. 57 Ref. No. 1 
INC Fig.57 Ref.No.2~34 

Fig.58 Ref. No. 1~38 
Fig_ 59 Ref. No. 1~36 
Fig. 60 Ref. No. 1~34 ~ 
F i g_ 61 Ref. No. 1 ~ 25 

14 

;f-;., 73 
PUMP 3 

;f-;.,-j' 2 
PUMP 2 

;., / 3 
MP3 

38 
.--..,--37 
~--36 

=~'----35 

,......_---40 

l1 . 12 

0----34 

33 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172168-72610,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172168-72760,,"SPRING, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
5,3,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
7,3,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
8,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
9,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
14,2,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,,,,,,,,, 
15,3,,172116-74150,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
16,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172168-72580,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
21,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
26,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
27,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
29,3,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
30,3,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
31,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
32,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
34,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
35,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
36,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
37,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
38,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



58 ::J::., f-.. □ -Jl,,1{Jl,,-:;;f(j;Efi & P. T. 0. :P. T. 0. i±~) 
Fig. CONTROL VALVE(DRIVING & P. T.O. :P. T. O.SPEC.) 

'1,r1 -I 21 
22 

23 

r1I1 17 
:i:E:rr (R) 
DRIVING(R) 

14 

6 7 19 

14 

11 

35 

::t7°:.,3:., 
OPTIONAL 

36 ~ 
31 -- ...... 1 

38 " , 

CONTROL VALVE ASSY 
172170-74100 

13 

Fig_ 57 Ref. No. 1 
INC Fig.57 Ref.No.2~34 ... 

ii l 
a 

F i g. 58 Ref. No. 1 ~ 38 ::t 7:., 3 :., 
Fig.59 Ref.No. 1~36 OPTIONAL 
Fig_ 60 Ref. No. 1~34 
Fig. 61 Ref. No. 1~25 

iE: -fi (R) 
DRIVING(R) 

*-fi (L) 
DRIVING(L) 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172169-72420,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172169-72460,,"SECTIO ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172169-72430,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72600,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
20,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
21,4,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
22,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
23,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
25,4,,172116-74220,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
26,4,,172146-74740,,WASHER,1,1,1,1,1,1,,,,,,,,,,,, 
27,4,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
28,4,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
29,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
30,4,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
31,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
32,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
33,3,,172169-72510,,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
35,3,,172146-74730,,"VALVE ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
36,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

33 

59 :J:;;, 1-- □ -JL,J{JL,7·(1-A & 7.f)'J~ :P. T. 0. f±~) 
Fig. CONTROL VALVE(ARM & SWING:P. T.0.SPEC.) 

:J :.., t- □ - JI, 1'< JI, 7- ASSY 
CONTROL VALVE ASSY 
172170-74100 
Fig. 57 Ref. No. 1 
INC Fig.57 Ref.No.2~34 

Fig. 58 Ref. No. 1~38 
Fig. 59 Ref. No. 1~36 
Fig. 60 Ref, No. 1~34 
Fig_ 61 Ref. No. 1~25 

17 

7-b. 
ARII 

16 

35 

22 Lb 36 

J 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172169-72440,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172169-72500,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172169-72470,,"SECTIO ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
5,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
8,4,,172168-72880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
9,4,,172168-72890,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,172168-72900,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
11,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
12,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
14,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172168-72790,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72730,,"VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172168-72820,,"SECTION ASSY.,SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
22,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
23,4,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
25,4,,172168-72880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
26,4,,172168-72890,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
27,4,,172168-72900,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
28,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
29,4,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
31,4,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
32,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



60 :J / r,.. □ -JL,r(JL,:f(J~ -A & "~~,~:P. T. 0. {±fl) 
Fig. CONTROL VALVE(BOOM & BUCKET:P. T. 0. SPEC. ) 

::i '/ t, □ - JI, 1-< JI, 7 ASSY 
CONTROL VALVE ASSY 
172170-74100 
Fig. 57 Ref. No. 1 

7-.b. 
B0011 

INC Fig. 57 Ref. No. 2~34 y 
Fig. 58 Ref. No. 1~38 
Fig_ 59 Ref. No. 1~36 
Fig.60 Ref.No. 1~34 
Fig_ 61 Ref. No. 1~25 

l 

33 

28 
34 

J _,,, 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172168-72830,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172168-72850,,"END, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172151-74340,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172168-72870,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172168-77840,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172151-74060,,"BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,,,,,,,, 
9,3,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
11,3,,933171-80510,,"SEAT, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172168-72670,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172122-74050,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
17,3,,172122-74130,,POPPET,1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
19,3,,172116-72200,,SCREW,2,2,2,2,2,2,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
21,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,933166-80550,,"SCREW, CAP",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



61 ::i :,;t 1-- □ -Jl,,1'(JL,•:i(~@I & 7" Ir~" :P. T. 0. f±t.l) 
Fig. CONTROL VALVE(TURNING & BLADE:P. T.O.SPEC.) 

~Iii] 
TURNING 

1 

::i ~ I- □ -1t,1'C11,7· ASSV 
CONTROL VALVE ASSV 
172170-74100 
Fig, 57 Ref.No. 1 
INC Fig.57 Ref.No.2~34 

Fig.58 Ref.No. 1~38 y 
Fig. 59 Ref. No. 1~36 
Fig. 60 Ref. No. 1~34 
Fig.61 Ref.No. 1~25 

5 
11 

7v- ~­
BLADE 

13 

7 

3 

-:iv-~ 
BLADE 

8 

20 
25 

19 
18 

~Iii] 
TURNING 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172151-74610,,"VALVE ASSY,RMT.CONT.",2,2,2,2,2,2,,,,,,,,,,,, 
2,2,,172151-74860,,"SHIM(COUNT. SET",8,8,8,8,8,8,,,,,,,,,,,, 
3,2,,172151-74870,,SPRING,8,8,8,8,8,8,,,,,,,,,,,, 
4,2,,172151-74880,,RETAINER,8,8,8,8,8,8,,,,,,,,,,,, 
5,2,,172151-74890,,"SP (SYN.",8,8,8,8,8,8,,,,,,,,,,,, 
6,2,,172151-74900,,PISTON,8,8,8,8,8,8,,,,,,,,,,,, 
7,2,,172151-74910,,SEAL,8,8,8,8,8,8,,,,,,,,,,,, 
8,2,,172151-74920,,COLLAR,8,8,8,8,8,8,,,,,,,,,,,, 
9,2,,172151-74930,,BOOT,2,2,2,2,2,2,,,,,,,,,,,, 
10,2,,172151-74940,,PLATE,2,2,2,2,2,2,,,,,,,,,,,, 
11,2,,172151-74950,,UNION,2,2,2,2,2,2,,,,,,,,,,,, 
12,2,,172151-74960,,DISK,2,2,2,2,2,2,,,,,,,,,,,, 
13,2,,172151-74970,,NUT,2,2,2,2,2,2,,,,,,,,,,,, 
14,2,,172151-74980,,PLATE,2,2,2,2,2,2,,,,,,,,,,,, 
15,2,,172151-74990,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
16,2,,24311-000200,,"O-RING 1A P-20.0",8,8,8,8,8,8,,,,,,,,,,,, 
17,2,,24311-000700,,"O-RING 1A P-70.0",2,2,2,2,2,2,,,,,,,,,,,, 
18,2,,26116-060202,,"BOLT M 6X 20",8,8,8,8,8,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



I I =E ::i :.., / { JI,, :t VALVE 62 ~ CONTROL 
. REMOTE ER TO Fig 23 Frg. VREF 

-~- • t- vr(-1±~ .cc5,, ~:i:.r LEVER SPEC. 
~~ 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172165-74200,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172151-74700,,LEVER,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172151-74710,,COVER,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172151-74720,,COVER,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172151-74730,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172151-74740,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172151-74750,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172151-74760,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
10,2,,172151-74760,,WASHER,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172151-74770,,"GASKET, CYL. HEAD",1,1,1,1,,,,,,,,,,,,,, 
12,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
13,2,,24190-100001,,"BALL 5/16, STEEL",1,1,1,1,,,,,,,,,,,,,, 
14,2,,24311-000280,,"O-RING 1A P-28.0",1,1,1,1,,,,,,,,,,,,,, 
15,2,,24321-000600,,"O-RING 1A G-60.0",2,2,2,2,,,,,,,,,,,,,, 
16,2,,26450-060162,,"BOLT M 6X 16",2,2,2,2,,,,,,,,,,,,,, 
17,2,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
18,2,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
19,2,,26647-060202,,"WING BOLT M 6X20",1,1,1,1,,,,,,,,,,,,,, 
20,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
21,1,,26013-100352,,"BOLT M10X 35",4,4,4,4,,,,,,,,,,,,,, 
21-1,1,,26013-100302,,"BOLT M10X 
30",4,4,4,4,,,R,,,M20865,,M20865,,M20865,,M20865,, 

silv
erh

orn
.co

.uk



63 □ -9 IJ ,,11,:i(1Jl,ff:t:,;.,,. fr~) 
Fig. ROTARY VALVE(MULTI CHANGE SPEC.) 

19 ~ 
1 0 --------® 

~16 

~9 
--{-IL8 

~; 
11 □ ~17 

uu 

4 

Q---14 

"--, 1----( 2) 

~-
.'l'-------1 -~ 

// -~(2) u---15 
/ _, 

:--/ r 
-~--/., -~ 

{.. ,• 1, / 
,/ ! ,-

_,,/ / 
/ A- 21 

_/--
""< JI, ::f 1'1'. JI, 7· :t: ·;, t- ( .:t=- "t' .J I:: : 7 □ ;,, I- t; 1'1'. - ) 

MULTI VALVE KIT(CANOPY:FRONT LEVER) 
172168-74650 
]Ji§No. 790).!!HJ L,No. 1AO)i¥jll(f;t: 
lJi §No. 88~~00 < tt c L'" 
Detai I is shown in Fig. 88. 

""7 JI, ::f r{ JI, 7 :t: 7 t- ( :t: "t' I:: ;,, : 7 □ ;,, I- t; 1'1'. - ) 

MULTI VALVE KIT(CABIN:FRONT LEVER) 
172168-74660 
]Ji§No. 790).!!f:l:l 1.,No. 1BO)i¥illla 
]Ji§No. 88~~!!@ ( ttc L'o 
Detai I is shown in Fig. 88. 

5 

""< JI, 'r 1'1'. JI, 7 .:t=- •;, I- ( .:t=- "t' .J I:: : -1:t -1 I'" t; l'f. - ) 

MULTI VALVE KIT(CANOPY:S1DE LEVER) 
172168-74670 
~ §No. 800)Jtll:l L.No. JAO)~lll!a 
~ §No. 881f~!ffl. < t:::c L'. 
Deta i I is shown in Fig_ 88. 

"T JI, 'r 1'1'. JI, 7· .:t=- -;, I- ( .:t=- "t' I:: ;,, : -1:t -f I'" t; t'I'. - ) 

MULTI VALVE KIT(CABIN:SIDE LEVER) 
172168-74680 
~§No. 800) Ji 11:l L No. 160') i'tlll la 
]Ji § No. 88 ~ ~ 00 ( tt c L' • 
Detai I is shown in Fig. 88. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172165-74702,,"VALVE ASSY, LOW-HIGH",1,1,1,1,,,,,,,,,,,,,, 
1-1,1,,172165-74703,,"VALVE ASSY, LOW-
HIGH",1,1,1,1,,,N,,,M20865,,M20865,,M20865,,M20865,, 
1-2,1,,172165-74704,,"VALVE ASSY, LOW-
HIGH",1,1,1,1,,,N,,,M21339,,M21339,,M21339,,M21339,, 
2,2,,172151-74420,,"BOLT M 4X 10",3,3,3,3,,,,,,,,,,,,,, 
3,2,,172165-74710,,SOLENOID,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172165-74720,,"BOLT M5X16,HEX.SCKT.",2,2,2,2,,,,,,,,,,,,,, 
5,2,,172165-74730,,"BOLT M5X8,HEX.SCKT.",2,2,2,2,,,,,,,,,,,,,, 
6,2,,172165-74740,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172165-74760,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172165-74770,,PACKING,2,2,2,2,,,,,,,,,,,,,, 
9,2,,172165-74780,,PLATE,2,2,2,2,,,,,,,,,,,,,, 
10,2,,172165-74790,,COVER,1,1,1,1,,,,,,,,,,,,,, 
11,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,, 
12,2,,23871-010000,,"PLUG 
PT1/8,SCREW",1,1,1,1,,,W,,,M21339,,M21339,,M21339,,M21339,, 
13,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64 □ -I\,{ /"{Jl,::f 
Fig. LOW-HIGH VALVE 

13 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-74710,,"VALVE ASSY,PTO",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
3,2,,172614-74410,,TIE-ROD,2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,26716-100002,,"NUT M10",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172168-74820,,"ROD, TIE",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172168-74810,,"SECTION ASSY.,INLET",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,933171-80420,,"SECTION, OUTLET",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172168-74800,,"SECTION SET, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172312-74230,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
10,3,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
11,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
13,3,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172168-74830,,SPACER,1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172168-74840,,PIN,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172168-74850,,SLEEVE,1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172168-74860,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
19,3,,172151-74290,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
20,3,,172168-74870,,"BALL,STAINLESS STEEL",2,2,2,2,2,2,,,,,,,,,,,, 
21,3,,172168-74880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172312-74220,,SPACER,2,2,2,2,2,2,,,,,,,,,,,, 
23,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 
24,1,,172168-74750,,"BRACKET COMPL.",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,26013-100162,,"BOLT M10X 16",3,3,3,3,3,3,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



65. P. T. 0. 1{Jl,::i( *1.U±fi) 
Fig. P. T.O. VALVE(CONFLUENCE SPEC.) 

P.T.Q_g-~=t: 7 1-(7 □/ t-vr\'.-) 
P. T.O.CONFLUENCE KIT(FROMT LEVER) 
172170-74620 
172170-74621 
lJi § No. 3011.l Ji ill L-No. 34A, 34A-1 <1J i'UIII l;t 
lJi §No. 88~~!!@ ( 1:: c L'o 
Detail is shown in Fi& BL 

P. T. 0. idiff=t: 7 I- (-t;t --t' ti" v /(-) 
P. T.0.CONFLUENCE KIT(SIDE LEVER) 
172170-74630 
172170-74631 
lJi § No. 3011.l _ff. ill L- No. 34B, 34B-1 ©~ill! l;t 
lJi§No. 88'a::~l{I < ttc L'o 
Detai I is shown in Fig_ 88. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,772168-75100,,"RESERVOIR ASSY.",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,772168-75100-1,,"RESERVOIR (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172124-73700,,"BAR,FILTER SUPPORT",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172112-74801,,"STRAINER, SUCTION",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172112-74901,,"ELEMENT W/VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172112-74911,,ELEMENT,1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172112-74971,,"VALVE, BY-PASS",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172165-75340,,COLLAR,1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172112-75770,,"SPRING, STRAINER",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,26716-100002,,"NUT M10",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,23080-010000,,"CLAMP 10",1,1,1,1,1,1,,,,,,,,,,,, 
13A,2,,172122-75331,,"COVER (B), RESERVOIR",1,1,1,1,1,1,,,,,,,,,,,, 
13B,2,,172122-75331-1,,"COVER,TANK (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
14A,2,,172165-75401,,"COVER CMP.,RESERVOIR",1,1,1,1,1,1,,,,,,,,,,,, 
14B,2,,172165-75401-1,,"COVER,",1,1,1,1,1,1,,,,,,,,,,,, 
15A,2,,172165-75450,,PLATE,1,1,1,1,1,1,,,,,,,,,,,, 
15B,2,,172165-75450-1,,"PLATE (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172165-75460,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172165-75480,,ELEMENT,1,1,1,1,1,1,,,,,,,,,,,, 
17-1,2,,172165-
75481,,ELEMENT,1,1,1,1,1,1,N,,,M21424,,M21424,,M21424,,M21424,,M21424,,M21424 
18,2,,172165-75490,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172122-75620,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
21,3,,172122-75630,,GASKET,4,4,4,4,4,4,,,,,,,,,,,, 
22A,2,,172116-75850,,"PLUG, OIL FEED",1,1,1,1,1,1,,,,,,,,,,,, 
22B,2,,172116-75850,,"PLUG, OIL FEED",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,22134-240000,,"WASHER 24",1,1,1,1,1,1,,,,,,,,,,,, 
23-1,1,,24341-000300,,"O-RING 1A S-
30.0",1,1,1,1,1,1,S,,,M21659,,M21659,,M21659,,M21659,,M21659,,M21659 
24,2,,22137-100000,,"WASHER 10,POLISHED",8,8,8,8,8,8,,,,,,,,,,,, 
25,2,,22417-200160,,"COTTER PIN 2.0X16",1,1,1,1,1,1,,,,,,,,,,,, 
26,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,1,1,,,,,,,,,,,, 
27,2,,24321-001350,,"O-RING 1A G-135.0",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,8,8,8,8,,,,,,,,,,,, 
29,2,,26022-050102,,"SCREW M 5X 10",3,3,3,3,3,3,,,,,,,,,,,, 
30,2,,933171-23042,,MAGNET,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,933171-23062,,"PLUG 24, DRAIN",1,1,1,1,1,1,,,,,,,,,,,, 
31-1,2,,172183-75750,,"PLUG 24, 
DRAIN",1,1,1,1,1,1,F,1,,M21659,,M21659,,M21659,,M21659,,M21659,,M21659 
32,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,4,4,,,,,,,,,,,, 
33,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,4,4,,,,,,,,,,,, 
34,1,,26116-140302,,"BOLT M14X 30 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,26116-140452,,"BOLT M14X 45 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
36-1,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,1,1,,M,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 6 f'FlJJiEB 9 :., ':I 
Fig. HYO.OIL TANK 

29--w 

23~ 

31~ 

IBM 
PREVIOUS 

19 

il'iW 
NEI 

15 
16 

28------9 
ff 17 

2 4----@ 
L-/ 

22 
26 

1 

14 

-- _f-27 

J--9 
i-,.J,1......_2 

JUl:l L, No. ll;t 

18 

Ji l:IJ l, No. ( 1) t:,, €> 31 ~ ~.;. il: "9 
0 

1 INC. (1)~31 
1 ,,. 

1---( 1) 

~....,.__-34 

@----33 
, ®--32 
'---1 

837-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-76100,,CONNECTOR,1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172168-76100,,"FLANGE 32.5,ROUND",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172142-76130,,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172168-76160,,"CONNECTOR PF1/2-3/8",1,1,1,1,1,1,,,,,,,,,,,, 
4-1,1,,172168-76190,,"CONNECTOR PF1/2-
3/8",1,1,1,1,1,1,N,,,M21505,,M21505,,M21505,,M21505,,M21505,,M21505 
5,1,,172168-76240,,"CONNECTOR UN7/8PF1/2",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172168-76620,,"ELBOW,90ßADJUSTABLE",2,2,2,2,2,2,,,,,,,,,,,, 
7,2,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,172165-76790,,"CONNECTOR 1/4X1/2",2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,4,4,,,,,,,,,,,, 
11,1,,23391-040000,,"JOINT RGI 1/2",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,24321-000400,,"O-RING 1A G-40.0",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
17,1,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,933166-24140,,CONNECTOR,1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172168-76500,,TUBE,1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
23,1,,172168-78100,,"HOSE 44.5X57.5",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172168-78110,,"HOSE G820YY040",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172168-78120,,"HOSE G816YY044",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,172168-78140,,"HOSE G608BY042",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,172168-78150,,"HOSE G208CV130",2,2,2,2,2,2,,,,,,,,,,,, 
28,1,,172168-78160,,"HOSE G208CV140",1,1,1,1,1,1,,,,,,,,,,,, 
29,1,,23000-022000,,"CLAMP 22",2,2,2,2,2,2,,,,,,,,,,,, 
30,1,,23000-041000,,"CLAMP 41",4,4,4,4,4,4,,,,,,,,,,,, 
31,1,,23000-048000,,"CLAMP 48",4,4,4,4,4,4,,,,,,,,,,,, 
32,1,,23000-070000,,"CLAMP 70",4,4,4,4,4,4,,,,,,,,,,,, 
33,1,,172165-76780,,BODY,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,933152-24120,,"O-RING (B)",4,4,4,4,4,4,,,,,,,,,,,, 
6,1,,933152-24120,,"O-RING (B)",3,3,3,3,3,3,,,,,,,,,,,, 
7,1,,933155-08481,,"CONNECTOR (A)",4,4,4,4,4,4,,,,,,,,,,,, 
8,1,,172168-78500,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172168-78510,,"HOSE G206BC145",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172168-78520,,"HOSE G206BC153",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172168-78530,,"HOSE G206BC145",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172168-78540,,"HOSE G206BC145",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-78550,,"HOSE G206BC135",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172168-78700,,"SUPPORT ASSY, HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172168-78760,,RUBBER,1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",, 
17,1,,172168-78920,,"HOSE P208CC080S",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172168-78960,,"HOSE P206BC080S",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,2,,,,,,,,,,,, 
20,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
21,1,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,172142-76160,,"JOINT 3/4UN-3/8",3,3,3,3,3,3,,,,,,,,,,,, 
23,1,,172165-78150,,GROMMET,1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172168-78590,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172168-78740,,"COVER ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
26,2,,172168-78760,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



68 ;~~~(/\~ ~J~ ,......f-9, J~ -!) 
Fig. HYO.OIL PIPING(VALVE-K>TOR,BOOM) 

"fiE@) 7 f-, - 'F I'\ )I, '"j' 
TURNING BRAKE VALVE 

4 1 

1~ l8 

. . . 4 1 , 
, -- ' 17 @ 

.) -. 

~ 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",2,2,2,2,2,2,,,,,,,,,,,, 
2,2,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172312-76220,,"CONNECTOR 1/4-3/4UN",3,3,3,3,3,3,,,,,,,,,,,, 
4,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,23393-020000,,"JOINT 90RGI1/4",3,3,3,3,3,3,,,,,,,,,,,, 
6,1,,23393-030000,,"JOINT 90RGI 3/8",4,4,4,4,4,4,,,,,,,,,,,, 
7,1,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,933152-24120,,"O-RING (B)",3,3,3,3,3,3,,,,,,,,,,,, 
9,1,,933155-08481,,"CONNECTOR (A)",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,172168-78180,,"HOSE P204BE112S",1,1,1,1,1,1,,,,,,,,,,,, 
10-1,1,,172168-78181,,"HOSE 
P204BB127S",1,1,1,1,1,1,N,,,M49999,,M49999,,M49999,,M49999,,M49999,,M49999 
11,1,,172168-78190,,"HOSE P204BC195S",1,1,1,1,1,1,,,,,,,,,,,, 
11-1,1,,172168-78191,,"HOSE 
P204BC195S",1,1,1,1,1,1,N,,,M49999,,M49999,,M49999,,M49999,,M49999,,M49999 
12,1,,172141-78240,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-78280,,"HOSE P204BE135",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172131-78600,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172168-78900,,"HOSE P206BC070S",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172168-78940,,"HOSE P206BC089S",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172168-78980,,"HOSE P204BC100S",2,2,2,2,2,2,,,,,,,,,,,, 
18,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172168-76140,,"CONNECTOR UN3/4PF1/4",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



~-- , 

(____ . 

' ' 

-~ --____,,,,,, 

~ --
-~JL,:}3 

:W1VEL JOINT 

_, 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172168-76150,,"CONNECTOR UN7/8PF1/2",2,2,2,2,2,2,,,,,,,,,,,, 
2,2,,933152-07400,,"O-RING (A)",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172141-76220,,NIPPLE,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,23391-060000,,"JOINT RGI 3/4",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,1,,,,,,,,,, 
6,1,,172168-76170,,"CONNECTOR 12,ROUND",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,933171-24901,,CONNECTOR,1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172168-78240,,"HOSE G612BY165S",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172168-78260,,"HOSE G608BY112S",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172168-78470,,"HOSE G608BE043",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,23000-022000,,"CLAMP 22",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,23000-035000,,"CLAMP 35",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172168-76160,,"CONNECTOR PF1/2-3/8",1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172165-76220,,NIPPLE,1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172312-17260,,"GROMMET 22X2.3",1,1,1,1,1,1,,1,,,,,,,,,, 
18,1,,172142-76290,,"GROMMET 28X2.3",1,1,1,1,1,1,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



0 :dlJHfii( IH-)) 
Fig. 7 HYO.OIL PIPING(RETURN) 

I 

•• ~ -_4 
- ~, / 

,, 

:J::., I- D - Jl,/{Jl,7 
ONTROL VALVE 

3----f 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172168-76300,,"JOINT, 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172112-77420,,"CONNECTOR PF1/2PT3/4",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
6,2,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
7,2,,933166-24120,,"CONNECTOR PF1/2-10",2,2,2,2,2,2,,,,,,,,,,,, 
8,2,,172168-78370,,"HOSE G208BC127",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172168-78460,,"HOSE G208BC145",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172137-75570,,"ADAPTER PF1/2",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172151-76600,,"ADAPTER PF3/4,BLIND",1,1,1,1,1,1,,,,,,,,,,,, 
11-1,2,,23871-060000,,"PLUG 
PT3/4,SCREW",1,1,1,1,1,1,S,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
12,2,,172165-03230,,"LABEL, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
12-1,2,,172165-03231,,"LABEL, 
P.T.O.",1,1,1,1,1,1,N,,,M21976,,M21976,,M21976,,M21976,,M21976,,M21976 
13,2,,172142-76200,,"JOINT, 
ELBOW",1,1,1,1,1,1,W,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
13-1,2,,172142-76201,,"JOINT, 
ELBOW",1,1,1,1,1,1,N,,,M21694,,M21694,,M21694,,M21694,,M21694,,M21694 
14,2,,172142-76270,,"JOINT 1/2, 
SWIVEL",1,1,1,1,1,1,W,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
14A,3,,172142-77040,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
15,2,,172142-76280,,"JOINT 3/4, 
SWIVEL",1,1,1,1,1,1,W,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
15A,3,,172142-77050,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
16,2,,172168-78450,,"HOSE 
G308BC092",1,1,1,1,1,1,W,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
17,2,,172142-
78850,,HOSE,1,1,1,1,1,1,W,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
18,2,,26013-100252,,"BOLT W/WASHER 
M10X25",2,2,2,2,2,2,W,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 

silv
erh

orn
.co

.uk



YOOK2821-1 
~fi't,b000Y00K2821-1 
1':ilr~Fl .1996.09 
REVISED.Sep., 1996 71 P. T. 0. ;fbff~'i!f(Jv-k:!j!.;mf±~) 

Fig. P. T.O. HYD. OIL PIPING(FRAME:UNIFLOW SPEC.) 

4 9 ® 

~~] 8 
,SJ ·-

--~ 

P. T. O.ll»ft.:t- o/ f-(7 t..,-.6..I:,, ~) 
P. T. □.CONFLUENCE KIT(FRAME END) 
172168-74600 
172168-74601 
~ 13 No. 30ID Jt t:l:l L No. 1. 1-1 (1.) fHIII l;t 
~ §No. 88-a:-~~ < t=.~ t,a 
Detai I is shown in Fig. 88. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172142-76130,,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172168-76130,,"CONNECTOR UN3/4PF3/8",2,2,2,2,2,2,,,,,,,,,,,, 
3,3,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172633-76160,,"ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172168-76180,,"CONNECTOR UN3/4PT1/2",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172312-76180,,"NIPPLE 1/2X3/8",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172124-76350,,"CONNECTOR 1/2",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,23391-040000,,"JOINT RGI 1/2",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,23391-060000,,"JOINT RGI 3/4",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,23393-040000,,"JOINT 90RGI 1/4",1,1,1,1,1,1,,,,,,,,,,,, 
14-1,2,,172168-
76660,,CONNECTOR,1,1,1,1,1,1,S,,,*1993.02,,*1993.02,,*1993.02,,*1993.02,,*1993.0
2,,*1993.02 
15,2,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172130-78220,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172168-78230,,"HOSE P206BB070",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172168-78230,,"HOSE P206BB070",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172168-78330,,"HOSE G608BC058",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,172168-78340,,"HOSE G212BC068",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,172165-
76270,,NIPPLE,1,1,1,1,1,1,W,,,*1993.02,,*1993.02,,*1993.02,,*1993.02,,*1993.02,,
*1993.02 
22,2,,23391-040000,,"JOINT RGI 
1/2",1,1,1,1,1,1,W,,,*1993.02,,*1993.02,,*1993.02,,*1993.02,,*1993.02,,*1993.02 
23,1,,172168-76300,,"JOINT, 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
25,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
28,1,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
29,1,,933166-24120,,"CONNECTOR PF1/2-10",2,2,2,2,2,2,,,,,,,,,,,, 
30,1,,172168-78370,,"HOSE G208BC127",1,1,1,1,1,1,,,,,,,,,,,, 
31,1,,172142-76201,,"JOINT, ELBOW",1,1,1,1,1,1,,,,,,,,,,,, 
32,1,,172142-76270,,"JOINT 1/2, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
32A,2,,172142-77040,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
33,1,,172142-76280,,"JOINT 3/4, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
33A,2,,172142-77050,,,1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST" 
34,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,172168-78450,,"HOSE G308BC092",1,1,1,1,1,1,,,,,,,,,,,, 
36,1,,172142-78850,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2821-1 
~rrlt>000Y00K2821 ~ 1 
Jl:l!li-$/'l:1996.09 
REVISEO:Sep., 1996 72 P. T. 0. ~JEJ±lic~(Jv-k:,ft;mf±~) 

Fig. P. T.O. HYO.OIL PIPING(FRAME:CONFLUENCE SPEC.) 

32 32•-ij 

51813::::J:,, I- □ -)1,(.ffijf~)i±~ 
HYD. OIL CONTROL(NEW)SPEC. 

P,T.O.i;)lff.=t=- 7 1-(-t:t-f l"vrf-) 
P, T.O,CONFLUENCE KIT(SIDE LEVER) 
172170-74630 
172170-74631 

14-1 

~, 
2122 

ll!i § No. 300) Jt /:f:l l, No. 34B, 34B-10) i¥aHI l;t 
ll!i §No. 88~4'i-llff < t~ ~ "'" 
Detai I is shown in Fig. 88. B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,23391-030000,,"JOINT RGI 3/8",2,2,2,2,2,2,,,,,,,,,,,, 
4,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,23394-030000,,"JOINT 45RGI 3/8",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,24315-000180,,"O-RING 1B P-18.0",4,4,4,4,4,4,,,,,,,,,,,, 
9,1,,933160-01370,,"CONNECTOR PF1/2-3/8",4,4,4,4,4,4,,,,,,,,,,,, 
10,1,,172168-78200,,"HOSE P204AB043",2,2,2,2,2,2,,,,,,,,,,,, 
11,1,,172148-78220,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,172148-78230,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,172142-78310,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
14,1,,172142-78320,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
15,1,,172142-78340,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172142-76500,,"PIPE(A), BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,172142-76500-1,,"TUBE A W/BUSH, BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
2A,1,,172148-76500,,"PIPE(L), ARM",1,1,1,1,1,1,,,,,,,,,,,, 
2B,1,,172148-76500-1,,"TUBE,ARM L(GREEN:85)",1,1,1,1,1,1,,,,,,,,,,,, 
3A,1,,172142-76520,,"PIPE(B), BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
3B,1,,172142-76520-1,,"TUBE B W/BUSH, BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
4A,1,,172148-76520,,"PIPE(L), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
4B,1,,172148-76520-1,,"PIPE(L), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
5A,1,,172148-76540,,"PIPE(R), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
5B,1,,172148-76540-1,,"PIPE(R), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
6A,1,,172142-76560,,"PIPE(R), ARM",1,1,1,1,1,1,,,,,,,,,,,, 
6B,1,,172142-76560-1,,"TUBE R W/BUSH, ARM",1,1,1,1,1,1,,,,,,,,,,,, 
7A,1,,172141-76670,,"CLAMP, PIPE(A)",6,6,6,6,6,6,,,,,,,,,,,, 
7B,1,,172141-76670-1,,"CLAMP, TUBE  (GREEN)",6,6,6,6,6,6,,,,,,,,,,,, 
8A,1,,172141-76680,,"CLAMP, PIPE(B)",3,3,3,3,3,3,,,,,,,,,,,, 
8B,1,,172141-76680-1,,"CLAMP, TUBE (GREEN)",3,3,3,3,3,3,,,,,,,,,,,, 
9,1,,22217-080000,,"SPRING WASHER  8",6,6,6,6,6,6,,,,,,,,,,,, 
10,1,,26013-100352,,"BOLT M10X 35",6,6,6,6,6,6,,,,,,,,,,,, 
11,1,,26717-080002,,"NUT 8",6,6,6,6,6,6,,,,,,,,,,,, 
12,1,,172142-78270,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,172142-78281,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172142-78290,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172146-78640,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172168-78771,,"HOSE G206AB085W",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172122-17190,,CLIP,2,2,2,2,2,2,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



74 ;fBJilc~(J- -A) 
Fig. HYD.OIL PIPING(BOOM) 

16 

BUCKET CYL. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172170-74500,,"P.T.O. KIT(ARM END)",1,1,1,1,1,1,,1,,,,,,,,,, 
1A-1,1,,172170-74501,,"P.T.O. KIT(ARM 
END)",1,1,1,1,1,1,S,1,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
1B,1,,172170-74500-1,,"P.T.O.KIT(ARM END)85",1,1,1,1,1,1,,1,,,,,,,,,, 
1B-1,1,,172170-74501-1,,"P.T.O.KIT(ARM 
END)85",1,1,1,1,1,1,S,1,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
2,2,,172142-76270,,"JOINT 1/2, 
SWIVEL",1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
2A,3,,172142-77040,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
2A-1,3,,172142-77040,,"SEAL 
SET",1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
3,2,,172142-76280,,"JOINT 3/4, 
SWIVEL",1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
3A,3,,172142-77050,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
3A-1,3,,172142-77050,,"SEAL 
SET",1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
4,2,,26013-100252,,"BOLT W/WASHER 
M10X25",2,2,2,2,2,2,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
5,2,,172168-78450,,"HOSE 
G308BC092",1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
6,2,,172142-
78850,,HOSE,1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
7,2,,172142-76200,,"JOINT, 
ELBOW",1,1,1,1,1,1,Z,,,M21504,,M21504,,M21504,,M21504,,M21504,,M21504 
8A,2,,172142-76940,,"CLAMP 3/4",2,2,2,2,2,2,,,,,,,,,,,, 
8B,2,,172142-76940-1,,CLAMP,2,2,2,2,2,2,,,,,,,,,,,, 
9A,2,,172142-76950,,"CLAMP 1/2",3,3,3,3,3,3,,,,,,,,,,,, 
9B,2,,172142-76950-1,,CLAMP,3,3,3,3,3,3,,,,,,,,,,,, 
10,2,,172142-77100,,"VALVE, STOP",2,2,2,2,2,2,,,,,,,,,,,, 
10-1,2,,172142-77101,,"STOP 
VALVE",2,2,2,2,2,2,N,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
10-1A,3,,172142-77150,,"SEAL 
SET",2,2,2,2,2,2,W,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
10-1F,3,,22242-000300,,"CIRCLIP   
30",2,2,2,2,2,2,W,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
11,3,,172142-77110,,"BODY, 
VALVE",2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
12,3,,172142-77120,,"RING, BACK 
UP",2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
13,3,,172142-
77130,,VALVE,2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
14,3,,172142-77140,,"RING, BACK 
UP",2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
15,3,,22242-000200,,"CIRCLIP   
20",2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
16,3,,22351-040010,,"SPRING PIN 
4X10",2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
17,3,,24315-000160,,"O-RING 1B P-
16.0",4,4,4,4,4,4,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
18,3,,24315-000200,,"O-RING 1B P-
20.0",2,2,2,2,2,2,Z,,,M21641,,M21641,,M21641,,M21641,,M21641,,M21641 
19,2,,22217-120000,,"WASHER 12,SPRING",2,2,2,2,2,2,,,,,,,,,,,, 
20,2,,23394-060000,,"JOINT 45RGI3/4",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,23871-040000,,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,,,,,,,,,, 
22A,2,,172148-76700,,"TUBE (A), 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
22B,2,,172148-76700-1,,"TUBE A,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,4,4,,,,,,,,,,,, 
24,2,,26013-120402,,"BOLT M12X 40",3,3,3,3,3,3,,,,,,,,,,,, 
25,2,,26116-120552,,"BOLT M12X 55 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
26A,2,,172148-76720,,"TUBE (B), 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
26B,2,,172148-76720-1,,"TUBE B,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



27,2,,172142-78500,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,172142-78510,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
29A,2,,172148-76740,,"TUBE (C), 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
29B,2,,172148-76740-1,,"TUBE C,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,,,,,,, 
30,2,,172142-78860,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,172142-78870,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
32A,2,,172142-78950,,"CLAMP(A), HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
32B,2,,172142-78950-1,,"CLAMP A, HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,172142-78960,,"CLAMP(B), HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,22217-120000,,"WASHER 12,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,26116-120602,,"BOLT M12X 60 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
36A,2,,172148-76760,,"TUBE (D), 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
36B,2,,172148-76760-1,,"TUBE D,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,172125-81110,,STAY,1,1,1,1,1,1,,2,,,,,,,,,, 
38,2,,172142-81700,,STAY(A,1,1,1,1,1,1,,2,,,,,,,,,, 
39,2,,172142-81710,,STAY(B,2,2,2,2,2,2,,2,,,,,,,,,, 
40,2,,172142-81720,,"STAY ASSY",2,2,2,2,2,2,,2,,,,,,,,,, 
41,2,,172142-81740,,"SEAT, SCREW",4,4,4,4,4,4,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2821-1 
~fi~000Y00K2821-1 
J!ffi1jc fl :1996 09 
A EVI SED:Sep., 1996 

75 P. T. 0. ;ft)J±Wc~(J~ -k) 
Fig. P. T.O. HYO.OIL PIPING(BOOM) 

lir •o , ~24 

~ ~-~ 39 ' 
2 6 ,......---' ;p- _ , ,. 3 8 

35 34 
7-.b.:/')/"1" 
ARM CVL. 

31 
,-

~~5 riJf 6 11 18 

13 17 10 

' l 

18% 
PREVIOUS 

$Ir% 
'---'---10- l NEW 

P.T.O . .:t:-,,. 1-(7-1,._.:c.;.., n 
P. T.O. KIT(ARM END) 
172168-74500 
172168-74501 
1'i§No. 75©.Jt!fl LNo. 1, 1-l©IUIH;t 
JJi § No. 88:ff ~!!i < t;: e ~' o 

Detai I is shown in Fig. 88. 

28 27 

2 2A-§ SJA 3 

18% 
PREVIOUS 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172156-76100,,"JOINT PF1/2-19",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172148-76110,,"JOINT, HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172168-76110,,"JOINT ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172168-76150,,"CONNECTOR 
UN7/8PF1/2",1,1,1,1,,,Z,,,M21031,,M21031,,M21031,,M21031,, 
8,1,,172168-76160,,"CONNECTOR PF1/2-3/8",1,1,1,1,,,,,,,,,,,,,, 
8-1,1,,172730-75140,,ADAPTOR,1,1,1,1,1,1,S,,,M21031,,M21031,,M21031,,M21031,, 
9,1,,172141-76220,,NIPPLE,1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172165-76220,,NIPPLE,1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172165-76270,,NIPPLE,1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,23393-020000,,"JOINT 90RGI1/4",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,933152-07400,,"O-RING (A)",1,1,1,1,,,Z,,,M21031,,M21031,,M21031,,M21031,, 
23,1,,172168-78130,,"HOSE G812YY043",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172168-78170,,"HOSE P204CE140",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172148-78190,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,172168-78270,,"HOSE G608BB026",1,1,1,1,,,,,,,,,,,,,, 
26-1,1,,172168-78271,,"HOSE 
G606EY127S",1,1,1,1,1,1,S,,,M21031,,M21031,,M21031,,M21031,, 
27,1,,172168-78400,,"HOSE G803BY050",1,1,1,1,1,1,,,,,,,,,,,, 
28,1,,172168-78890,,"HOSE G804EY050",1,1,1,1,1,1,,,,,,,,,,,, 
29,1,,23000-016000,,"CLAMP 16",1,1,1,1,1,1,,,,,,,,,,,, 
30,1,,23000-035000,,"CLAMP 35",4,4,4,4,4,4,,,,,,,,,,,, 
31,1,,23010-014000,,"CLAMP 14",3,3,3,3,3,3,,,,,,,,,,,, 
32,1,,23010-014000,,"CLAMP 14",1,1,1,1,1,1,,,,,,,,,,,, 
33,1,,23010-014000,,"CLAMP 14",1,1,1,1,1,1,,,,,,,,,,,, 
34,1,,172168-78300,,"HOSE G704YY025",1,1,1,1,1,1,,,,,,,,,,,, 
35,1,,172126-11510,,"BAND 300",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,172168-76650,,CONNECTOR,1,1,1,1,1,1,W,,,M21031,,M21031,,M21031,,M21031,, 
37,1,,23000-022000,,"CLAMP 22",1,1,1,1,1,1,W,,,M21031,,M21031,,M21031,,M21031,, 
38,1,,172116-74150,,O-RING,1,1,1,1,1,1,W,,,M21031,,M21031,,M21031,,M21031,, 
39,1,,172116-74320,,PLUG,1,1,1,1,1,1,W,,,M21031,,M21031,,M21031,,M21031,, 

silv
erh

orn
.co

.uk



1 371' 
26-1® 

26 
IB~ 
PREVIOUS 

76 ::I:,., ~ □ -JltWc~(;ft :rt --a-/\{/\u Wf --~~-:,) 
Fig. CONTROL PIPING(PLWIP.....,LOW-HIGH VALVE-RETURN) 

' 
'-J . 

®, 

'"'" ~ PREVIOUS 26 
B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",5,,5,,,,,,,,,,,,,,, 
5,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,,1,,,,,,,,,,,,,,, 
6,1,,172168-76550,,"JOINT PF1/4-0.9",1,,1,,,,,,,,,,,,,,, 
7,1,,172162-76770,,"JOINT PF1/4",2,,2,,,,,,,,,,,,,,, 
8,1,,23393-020000,,"JOINT 90RGI1/4",1,,1,,,,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
10,1,,24315-000110,,"O-RING 1B P-11.0",7,,7,,,,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
12,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
13,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
14,1,,172126-11510,,"BAND 300",7,,7,,,,,,,,,,,,,,, 
15,1,,172168-46870,,BRACKET,1,,1,,,,,,,,,,,,,,, 
16,1,,172165-78570,,HOSE,2,,2,,,,,,,,,,,,,,, 
17,1,,172165-78580,,HOSE,1,,1,,,,,,,,,,,,,,, 
18,1,,172165-78590,,HOSE,1,,1,,,,,,,,,,,,,,, 
19,1,,172168-79300,,"HOSE G604BC070",1,,1,,,,,,,,,,,,,,, 
20,1,,172168-79310,,"HOSE G604BC070",1,,1,,,,,,,,,,,,,,, 
21,1,,172168-79320,,"HOSE G604BC110S",1,,1,,,,,,,,,,,,,,, 
22,1,,172168-79330,,"HOSE G604BC110S",1,,1,,,,,,,,,,,,,,, 
23,1,,172168-79340,,HOSE,1,,1,,,,,,,,,,,,,,, 
24,1,,172168-79350,,"HOSE G604BC110",1,,1,,,,,,,,,,,,,,, 
25,1,,172168-79360,,HOSE,1,,1,,,,,,,,,,,,,,, 
26,1,,172168-79370,,HOSE,1,,1,,,,,,,,,,,,,,, 
27,1,,26013-100162,,"BOLT M10X 16",2,,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



77 ::i:,., 1-- □ -Jt,WcifCJ □)~v/\~ -, r· 11.r~H±~) 
Fig. CONTROL PIPING(FRONT LEVER.DIRECT SPEC.) 

..t.1.l'5~JI, 
VIE'#EO FROM UPPER 

1)-E::J::,,;,Jl,-:1 
REMOTE CONTROL VALVE 

-1/ r 
/ ) 

::J ::,, I- □ - Jl, /'JI,/ 
CONTROL VALVE 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",,2,,2,2,2,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,2,2,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,8,8,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",,5,,5,5,5,,,,,,,,,,,, 
5,1,,172165-76290,,"CONNECTOR PF1/4-1/4",,1,,1,1,1,,,,,,,,,,,, 
6,1,,172168-76550,,"JOINT PF1/4-0.9",,1,,1,1,1,,,,,,,,,,,, 
7,1,,172162-76770,,"JOINT PF1/4",,2,,2,2,2,,,,,,,,,,,, 
8,1,,23393-020000,,"JOINT 90RGI1/4",,1,,1,1,1,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,8,8,,,,,,,,,,,, 
10,1,,24315-000110,,"O-RING 1B P-11.0",,7,,7,7,7,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,1,1,,,,,,,,,,,, 
12,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,4,4,,,,,,,,,,,, 
13,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,4,4,,,,,,,,,,,, 
14,1,,172126-11510,,"BAND 300",,6,,6,6,6,,,,,,,,,,,, 
15,1,,172122-79930,,CLAMP,,4,,4,4,4,,,,,,,,,,,, 
16,1,,172165-78580,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
17,1,,172165-78630,,HOSE,,2,,2,2,2,,,,,,,,,,,, 
18,1,,172165-78640,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
19,1,,172165-79810,,SPONGE,,2,,2,2,2,,,,,,,,,,,, 
20,1,,172165-79220,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
21,1,,172165-79290,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
22,1,,172165-79300,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
23,1,,172165-79310,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
24,1,,172165-79340,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
25,1,,172165-79350,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
26,1,,172165-79360,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
27,1,,172165-79370,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
28,1,,194202-56460,,BAND,,6,,6,6,6,W,,,,,"FROM 1ST",,,,"FROM 1ST",, 

silv
erh

orn
.co

.uk



78 :J::.., 1-- □ -JL,llcWC,1~·· vi\¥-, If' 1v1H±~) 
Fig. CONTROL PIPING(SIDE LEVER.DIRECT SPEC.) 

J:;IJ 7 jlJl, 
ti" VIEWED FROM UPPER 

o 3 9 '"'\.: -- ~16 CT;- ! T ,,© L12 
22!{ j (~ ''l,__9~ (~ti~) FRONT (~"J) ,\--11 t, ~x9 3 t 't-3 i=~ 12~-@r L H 

12 20-\ L27 \- 13 cWJJ 
1~ 17 ,k \ 25 2 ~ "'-~£(' 

@ \[§I@ 1,~-~\ -~ 

') 'f ::J ),/'i)l,/ 
REMOTE CONTROL VALVE 

@ ,: ~-

' 

---......... , s 

~ 18-..a-J 

{:~ _ _// 
' ' l ______ -

@......---~ b 9-c 9-0 o-9 ~9 

,,/ --~ 18 13~<> 3---'<) ~3~321 

-~---, M-~- @24_\2~\2~ 
19 h ' ' \ 
15 ,, -. ~ ~(Qi @ 
. ., X14/--~ 

1~D)t .-.: \ 19 
15 

14 :::i), 1- 0 -Jl,J~Jl,-;1 
CONTROL VALVE 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172168-74650,,"MULTI VALVE KIT",,,1,,,,,,,,,,,,,,, 
1B,1,,172168-74660,,"MULTI VALVE KIT",1,,,,,,,,,,,,,,,,, 
2A,2,,172151-03550,,"LABEL,PATTERN B",,,1,,,,,,,,,,,,,,, 
2B,2,,172165-03471,,LABEL,1,,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,6,,6,,,,,,,,,,,,,,, 
6,3,,24315-000110,,"O-RING 1B P-11.0",6,,6,,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",2,,2,,,,,,,,,,,,,,, 
8,2,,172126-11510,,"BAND 300",8,,8,,,,,,,,,,,,,,, 
9,2,,172165-78900,,HOSE,1,,1,,,,,,,,,,,,,,, 
10,2,,172165-78910,,HOSE,1,,1,,,,,,,,,,,,,,, 
11,2,,172165-78920,,HOSE,1,,1,,,,,,,,,,,,,,, 
12,2,,172165-78930,,HOSE,1,,1,,,,,,,,,,,,,,, 
13,2,,172165-78940,,HOSE,1,,1,,,,,,,,,,,,,,, 
14,2,,172165-78950,,HOSE,1,,1,,,,,,,,,,,,,,, 
15,2,,172165-78960,,HOSE,1,,1,,,,,,,,,,,,,,, 
16,2,,172165-78970,,HOSE,1,,1,,,,,,,,,,,,,,, 
17,1,,172151-76030,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
18,1,,172151-76040,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
19,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
20,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,,1,,,,,,,,,,,,,,, 
21,2,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,W,,,N21853,,,,N21853,,,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
23,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
24,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
25,1,,172168-46870,,BRACKET,1,,1,,,,,,,,,,,,,,, 
26,1,,172165-78570,,HOSE,2,,2,,,,,,,,,,,,,,, 
27,1,,172165-78580,,HOSE,1,,1,,,,,,,,,,,,,,, 
28,1,,172165-78590,,HOSE,1,,1,,,,,,,,,,,,,,, 
29,1,,26013-100162,,"BOLT M10X 16",2,,2,,,,,,,,,,,,,,, 
30,1,,23393-020000,,"JOINT 90RGI1/4",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



79 :::J / f-- □ -Jy~'if(J□/~1J'1ffI/~-f±~) 
Fig. CONTROL PIPING(FRONT MULTI CHANGE SPEC. ) 

--;r Jt, rt'< Jt, 7" =t: '"' I- ( =t: "" I:: :., : 7 □ :., 1- t., 1-< - ) 
MULTI VALVE KIT(CABIN:FRONT LEVER) 
172168-74660 
]Ji§No. 790l~l:l:l ~No. lBOlif:jffll;t 
]Ji§No. 88€~!!i ( t::.~ L'• 
Deta i I is shown in Fig_ 88. 

=t: 'I' 1::· :.,ft~ 
CABIN SPEC. 

.t_1]7_ll.}l, 
VIEWED F/01 lJ'PER 

=t' T / l::ft~ 
CANOPY SPEC. 

silv
erh

orn
.co

.uk



1A,1,,172168-74670,,"MULTI VALVE KIT",,,,1,,,,,,,,,,,,,, 
1B,1,,172168-74680,,"MULTI VALVE KIT",,1,,,,,,,,,,,,,,,, 
2A,2,,172151-03550,,"LABEL,PATTERN B",,,,1,,,,,,,,,,,,,, 
2B,2,,172165-03471,,LABEL,,1,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,,6,,6,,,,,,,,,,,,,, 
6,3,,24315-000110,,"O-RING 1B P-11.0",,6,,6,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",,2,,2,,,,,,,,,,,,,, 
8,2,,172126-11510,,"BAND 300",,6,,6,,,,,,,,,,,,,, 
9,2,,172165-78940,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,2,,172165-78950,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,2,,172165-78960,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,2,,172165-78970,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,2,,172165-79060,,HOSE,,1,,1,,,,,,,,,,,,,, 
14,2,,172165-79070,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,2,,172165-79080,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,2,,172165-79090,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172151-76030,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
18,1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,,,,,,,,,,,,,, 
19,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
20,1,,172165-76290,,"CONNECTOR PF1/4-1/4",,1,,1,,,,,,,,,,,,,, 
21,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,W,,,,,M21853,,,,M21853,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
23,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,,,,,,,,,,,,,, 
24,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,,,,,,,,,,,,,, 
25,1,,172165-78580,,HOSE,,1,,1,,,,,,,,,,,,,, 
26,1,,172165-78630,,HOSE,,2,,2,,,,,,,,,,,,,, 
27,1,,172165-78640,,HOSE,,1,,1,,,,,,,,,,,,,, 
28,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
29,1,,172122-79930,,CLAMP,,4,,4,,,,,,,,,,,,,, 
30,1,,23393-020000,,"JOINT 90RGI1/4",,1,,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



80 :::i:.., ~ □ -JL,rlcif(t•H .. 1J1,ff1:,,'l .. f±~) 
Fig. CONTROL PIPING(SIDE hllLTI CHANGE SPEC.) 

1) t:::J ),/1Jl,--;;f 
REMOTE CONTROL VALVE 

7 JI, =f- /'( JI, 7" 'F -,, t- ( 'F -i,, I I:: : -i1" --1' f: v rf. - ) 
MULTI VALVE KIT(CANOPY;SIOE LEVER) 
172168-74670 
JJiEINo. 80<DJUlJ L,No. lA<DfHIIH.t 
JJi§No. 88~~!!§ < f;::_~ L'o 
Detai I is shown in Fig. 88. 

7 11, r 1'< 11, 7~ =t- -;, t- ( =t- "I' I:: ::,., : -i1" -1 t: v 1"{ - ) 

MULTI VALVE K1T(CABIN:SIDE LEVER) 
172168-74680 
JJi§No. 80<DJtl:ll L,No. 1BO)i¥1!1l;t 

=t- 1' I:: :,.,ft& 'F 1' / 1:'ft;& JJi§No. 88:#,r*!l@< t;::.~ t,o 
'---CA_B_IN_SPE_C_. _____ CA_N_OP_Y_SPE_C. __ ~ Detai I is shown in Fig.BB. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,2,,172123-76120,,"CONNECTOR PF1/4",8,8,8,8,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",8,8,8,8,,,,,,,,,,,,,, 
3,2,,172168-79100,,"HOSE G604BC030 A",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172168-79110,,"HOSE G604BC070S B",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172168-79120,,"HOSE G604BC070S C",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172168-79130,,"HOSE G604BC030 D",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172168-79140,,"HOSE G604BC070 E",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172168-79150,,"HOSE G604BC095S F",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172168-79160,,"HOSE G604BC095S G",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172168-79170,,"HOSE G604BC030 H",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172123-76120,,"CONNECTOR PF1/4",5,5,5,5,,,,,,,,,,,,,, 
12,1,,172168-76550,,"JOINT PF1/4-0.9",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",2,2,2,2,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",7,7,7,7,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



81 ::J / ~ □ -Jl,re~(;'Jl,ffI/;/.i±~~@) 
Fig. CONTROL PIPING(Mll.TI CHANGE SPEC. C<H10N) 

:::J:,, I- O -)L,/iJL,7 . 

CONTROL VALVE . 

-:, JI, r 1< JI, 7 =t: -;, t- ( =t: -t- / I::: 7 □ :., I- v 1< - ) 
MULTI VALVE KIT(CANOPY:FRONT LEVER) 
172168-74650 
JJ!i § No. 79'1.> .Jt ttl l, No. lA© 1¥8 l;t 
JJ!i§No. 88'!f~!ffl < t:::.c t,a 
Detai I is shown in Fig. 88. 

-:, JI, r ,-,; JI- 7· =t: -;, t- ( =t: -t- E :., : 7 □ :., t- i., 1'< - ) 
MULTI VALVE KIT(CABIN:FRONT LEVER) 
172168-74660 
JJ!i§No. 79©.Jtttl l,No. 1B©i¥jUf;t 
JJ!i §No. 88~~!ffl < f;:_ ~ t,a 
Detai I is shown in Fig. 88. 

-:, Ji, r 11 JI, 7 =t: -;, I- ( =t: 1- / I:: : -if 1 I" v ,1 - ) 
MULTI VALVE KIT(CANOPY:SIDE LEVER) 
172168-74670 
JJ!i§No. 80©.Jlttl l,No. lA©~llll;t 
JJ!i§No.88'!f~!!!( f;:.~t'o 
Detai I Is shown in Fig.88. 
7 JI, 'f- 1'< JJ.. 7· =t: -;, I- ( =t: -t- E :., : -if -f I" v ,.._ - ) 
MULTI VALVE KIT(CABIN:SIDE LEVER) 
172168-74680 
JJ!i§No. 80©.Jlttl l,No. 180)~jUl;t 
JJ!i § No. 88 '!f ~ !ffl < f;:_ ~ t> a 

Detai I is shown in Fig. 88. B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172112-77580,,"JOINT 1/8",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,4,4,,,,,,,,,,,, 
3,1,,172142-77800,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172142-77811,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172312-77820,,"FITTING, GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,3,3,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



fjl@]-"{?IJ;,,~ 
TURNING BEARING 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-76620,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
2A,1,,172170-81100,,"BOOM ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
2A-1,1,,172170-81101,,"BOOM 
W/BUSH",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
2B,1,,172170-81100-1,,"BOOM 
CMP(GREEN:85)",1,1,1,1,,,W,,,M20560,,M20560,,M20560,,M20560,, 
2B-1,1,,172170-81101-1,,"BOOM 
CMP(GREEN:85)",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
3,2,,172146-81300,,"BUSH 45 60",2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,2,2,,,,,,,,,,,,,, 
4-1,2,,172168-81410,,"SEAL 45X55X4, 
DUST",2,2,2,2,2,2,R,,,M21101,,M21101,,M21101,,M21101,, 
5,1,,172142-81550,,"PIN 38X186",1,1,1,1,1,1,,,,,,,,,,,, 
5-1,1,,172142-81551,,"PIN 
38X191",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
6,1,,172122-81581,,"PIN (B), BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
6-1,1,,172122-81582,,"PIN (B), 
BOOM",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
6-2,1,,172164-81590,,"PIN 
45X149",1,1,1,1,1,1,R,,,M21611,,M21611,,M21611,,M21611,,M21611,,M21611 
7,1,,172122-81621,,"PIN (C), BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
7-1,1,,172122-81622,,"PIN (C), 
BOOM",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
8,1,,172165-82550,,"SHIM 45X1.2",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172165-82560,,"SHIM 45X80X1.2",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172165-82570,,"SHIM 45X80X1.6",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172112-87840,,"SHIM 45X1",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,22417-800500,,"COTTER PIN 
8.0X50",2,2,2,2,2,2,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
13,1,,22417-800630,,"COTTER PIN 
8.0X63",1,1,1,1,1,1,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
14,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,933171-29750,,"SHIM SET, PIN 38",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172122-81581,,"PIN (B), BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
16-1,1,,172122-81582,,"PIN (B), 
BOOM",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
16-2,1,,172164-81590,,"PIN 
45X149",1,1,1,1,1,1,R,,,M21611,,M21611,,M21611,,M21611,,M21611,,M21611 
17,1,,172148-82290,,"BRACKET COMP.,BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
17-1,1,,172148-82291,,"BRACKET, 
BOOM",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
18,2,,172148-82320,,"BUSH 70X60",2,2,2,2,2,2,,,,,,,,,,,, 
19,1,,172148-82350,,"PIN 70X356",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172148-82360,,"PLATE,LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172148-82381,,"PIN 38-97",1,1,1,1,1,1,,,,,,,,,,,, 
21-1,1,,172148-82382,,"PIN 38-
94",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
22,1,,172142-82400,,"PLATE, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,172148-82400,,"PIN 45X257",1,1,1,1,1,1,,,,,,,,,,,, 
23-1,1,,172148-82401,,"PIN 
45X261",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
24,1,,172112-87840,,"SHIM 45X1",4,4,4,4,4,4,,,,,,,,,,,, 
25,1,,172141-94260,,"PIN 38-130",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,22217-160000,,"SPRING WASHER 16",2,2,2,2,2,2,,,,,,,,,,,, 
27,1,,22242-000700,,"CIRCLIP   70",1,1,1,1,1,1,,,,,,,,,,,, 
28,1,,22417-800500,,"COTTER PIN 
8.0X50",1,1,1,1,1,1,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
29,1,,22417-800630,,"COTTER PIN 
8.0X63",2,2,2,2,2,2,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
31,1,,26116-160402,,"BOLT M16X 40 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
33,1,,172170-81300,,"BOOM  ASSY",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



33-1,1,,172170-81301,,"BOOM 
COMP.,3RD.",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
34,2,,172146-81300,,"BUSH 45 60",2,2,2,2,2,2,,,,,,,,,,,, 
35,2,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,172164-
81670,,SPACER,3,3,3,3,3,3,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
37,1,,26013-120302,,"BOLT W/WASHER 
M12X30",3,3,3,3,3,3,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
38,1,,22157-120000,,"WASHER 
12",3,3,3,3,3,3,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
39,1,,172146-
82910,,SPACER,1,1,1,1,1,1,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
40,1,,26013-120252,,"BOLT M12X 
25",1,1,1,1,1,1,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
41,1,,172164-
81670,,SPACER,2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
42,1,,26013-120302,,"BOLT W/WASHER 
M12X30",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
43,1,,22157-120000,,"WASHER 
12",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 

silv
erh

orn
.co

.uk



12 

L 

83 -f-A & -j'-A -j' 5'T ·;, i' 
Fig. BOOM & BOCN BRACKET 

5 
18% 
PREVIOUS 

33 

34----..q, 

35r----­

p_ T.O.t±~ 
P. T. 0. SPEC. 

B37-2(JP) 

silv
erh

orn
.co

.uk



1A,1,,172148-81201,,"ARM W/BUSH 1350",1,1,1,1,1,1,,,,,,,,,,,, 
1A-1,1,,172148-81202,,"ARM 
ASSY(1350:YELLOW",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
1B,1,,172148-81201-1,,"ARM 
CMP(1350:GREEN85",1,1,1,1,,,W,,,M20560,,M20560,,M20560,,M20560,, 
1B-1,1,,172148-81202-1,,"ARM 
CMP(1350:GREEN85",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
2,2,,172168-81260,,"BUSH 38X55",2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172122-82290,,"SEAL, DUST",6,6,6,6,,,,,,,,,,,,,, 
3-1,2,,172122-82290,,"SEAL, 
DUST",4,4,4,4,4,4,K,,,M21101,,M21101,,M21101,,M21101,, 
4,2,,172116-82400,,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,,,,,,,, 
5,2,,172168-81400,,"SEAL,DUST 
38X48X4",2,2,2,2,2,2,W,,,M21101,,M21101,,M21101,,M21101,, 
6,1,,22417-800500,,"COTTER PIN 
8.0X50",2,2,2,2,2,2,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
7,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
9A,1,,172142-81300,,"ARM(L), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
9B,1,,172142-81300-1,,"ARM L, 
BUCKET",1,1,1,1,1,1,W,,,M20560,,M20560,,M20560,,M20560,, 
10A,1,,172142-81320,,"ARM(R), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
10B,1,,172142-81320-1,,"ARM R, 
BUCKET",1,1,1,1,1,1,W,,,M20560,,M20560,,M20560,,M20560,, 
11A,1,,172168-84400,,"LINK,BUCKET(YELLOW)",1,1,1,1,1,1,,,,,,,,,,,, 
11A-1,1,,172168-84401,,"LINK ASSY, 
BUCKET",1,1,1,1,1,1,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
11A-2,1,,172168-84402,,"LINK,BUCKET  
(GREEN)",1,1,1,1,1,1,N,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
11B,1,,172168-84400-1,,"LINK, 
BUCKET",1,1,1,1,,,W,,,M20560,,M20560,,M20560,,M20560,, 
11B-1,1,,172168-84401-1,,"BUCKET 
LINK(GREEN:85",1,1,1,1,1,1,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
11B-2,1,,172168-84402-1,,"BUCKET 
LINK(GREEN:85",1,1,1,1,1,1,N,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
12,2,,172122-82290,,"SEAL, DUST",6,6,6,6,6,6,,,,,,,,,,,, 
13,2,,172116-82400,,"PIN BUSH 38X55",2,2,2,2,2,2,,,,,,,,,,,, 
13-1,2,,172164-81880,,"BUSH 38X55, 
PIN",2,2,2,2,2,2,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
14,2,,172168-84410,,"BUSH 38X48X33.5",2,2,2,2,2,2,,,,,,,,,,,, 
14-1,2,,172168-84411,,"BUSH 38-48-
33.5",2,2,2,2,2,2,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
15,1,,172142-99470,,"KIT, ARM PIN",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172122-84501,,"PIN (A), BUCKET ARM",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172116-84590,,"PIN, BUCKET ARM",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,933110-86600,,"NUT M24, NYLON",2,2,2,2,2,2,,,,,,,,,,,, 
20,2,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
21,2,,933171-29760,,WASHER,2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,172122-82301,,"PIN ASSY, ARM",2,2,2,2,2,2,,,,,,,,,,,, 
22-1,1,,172122-82302,,"PIN ASSY, 
ARM",2,2,2,2,2,2,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
22-2,1,,172164-81500,,"PIN 
38X106",1,1,1,1,1,1,R,,,M21611,,M21611,,M21611,,M21611,,M21611,,M21611 
23,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
24,1,,172148-81311,,"ARM W/BUSH, 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
24-1,1,,172148-81312,,"ARM W/BUSH, 
3RD",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
25,2,,172168-81260,,"BUSH 38X55",2,2,2,2,2,2,,,,,,,,,,,, 
26,2,,172122-82290,,"SEAL, DUST",6,6,6,6,,,,,,,,,,,,,, 
26-1,2,,172122-82290,,"SEAL, 
DUST",4,4,4,4,4,4,K,,,M21101,,M21101,,M21101,,M21101,, 
27,2,,172116-82400,,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



28,2,,172168-81400,,"SEAL,DUST 
38X48X4",2,2,2,2,2,2,W,,,M21101,,M21101,,M21101,,M21101,, 
29,1,,26013-120302,,"BOLT W/WASHER 
M12X30",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
30,1,,22157-120000,,"WASHER 
12",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
31,1,,172142-81620,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,172164-
81670,,SPACER,2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 

silv
erh

orn
.co

.uk



84 7-.b. & l'(/;T•y 1-- !J "./? 
Fig. ARM & BUCKET LINK 

IBM 
22 PREVJOUS 

✓-/'-~ 

6 

,~· 'T •y ~ ;., IJ ;., 'f 
BUCKET CYLINDER 

~ 
22 

9 15 

24 
24-1 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,772122-81432,,"BUCKET ASSY 590",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
8,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
9,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
10,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
11,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
12,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
16,1,,172142-99450,,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,,,,,,,,, 
16-1,1,,172164-81950,,"PIN KIT, 
BUCKET",2,2,2,2,2,2,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
17,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
18A,2,,172142-99230,,"SHIM 
38X2.3",1,1,1,1,1,1,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
18B,2,,172142-99330,,"SHIM 
38X3.2",1,1,1,1,1,1,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
18C,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,,,,,,,,, 
19A,2,,26116-100652,,"BOLT M10X 65 
PLATED",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
19B,2,,26716-100002,,"NUT 
M10",4,4,4,4,4,4,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
19C,2,,172164-
81700,,COLLAR,2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
20,2,,22417-800500,,"COTTER PIN 
8.0X50",2,2,2,2,2,2,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
21,2,,172122-86261,,"PIN, BUCKET",2,2,2,2,2,2,,,,,,,,,,,, 
21-1,2,,172164-
81630,,PIN,2,2,2,2,2,2,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
22,1,,772122-81422,,"BUCKET ASSY 340",1,1,1,1,1,1,,1,,,,,,,,,, 
24,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
25,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
26,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
27,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
28,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
29,2,,772122-86123,,"TEETH ASSY",2,2,2,2,2,2,,,,,,,,,,,, 
30,3,,172142-81380,,BOLT,4,4,4,4,4,4,,,,,,,,,,,, 
31,3,,172142-81390,,NUT,4,4,4,4,4,4,,,,,,,,,,,, 
32,3,,172113-86123,,TEETH,2,2,2,2,2,2,,,,,,,,,,,, 
33,3,,172137-86710,,"TEETH SHIM 17 SET",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,772122-81402,,"BUCKET ASSY 490",1,1,1,1,1,1,,1,,,,,,,,,, 
39,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
40,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
41,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
42,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
43,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
44,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
45,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
46,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
47,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
48,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
52,1,,772122-81412,,"BUCKET ASSY (540)",1,1,1,1,1,1,,1,,,,,,,,,, 
54,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
55,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
56,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
57,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
58,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
59,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
60,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
61,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
62,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



63,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
67,1,,772122-81442,,"BUCKET ASSY (640)",1,1,1,1,1,1,,1,,,,,,,,,, 
69,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
70,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
71,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
72,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
73,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
74,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
75,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
76,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
77,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
78,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
82,1,,772142-81600,,"CUTTER(S), 
SIDE",1,1,1,1,1,1,W,2,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
83,2,,172142-86510,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,1,1,W,2,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
84,2,,172142-86520,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,1,1,W,2,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
85,2,,172142-86540,,"BOLT M14X 
30",6,6,6,6,6,6,W,2,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
86,2,,22217-140000,,"SPRING WASHER 
14",6,6,6,6,6,6,W,2,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 

silv
erh

orn
.co

.uk



6 
27 
42 
57 
72 

85 l'\'T-:1 "" 
F. BUCKET 19. 

7 
28 
43 
58 
73 

IBM 
PREVIOUS 

4 
25 
40 
55 
70 

5 
26 
41 
56 
71 

g a) , I- ATTACHMENT 
1 (; 4 0) 7 -'1 'Y 'f- :x ~ I- , ATTACHMENT 

22 ( 4 9 0 )7 $' 'Y 'f- :x I-, ATTACHMENT 
37 ( 4 0)7-$> •y'f-;x ~~.ATTACHMENT 52 ( 5 ) 7 $' 'Y f- ;x ,/ , •. 67 (6 4 D 

8 
29 
44 
59 
74 
I 

3 
24 
39 
54 
69 

7 6 
28 27 
43 42 
58 57 
73 72 

~7':,, 3 ~ 
OPTIONAL 

84 82 
86 

V L 85 

~Jl_ 86 

~ (' C 

,,_ ~ ::t.J.,, ~ ASY 
"tt -, TER ASY SIDE CUT B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172142-99450,,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,,,,,,,,, 
1-1,1,,172164-81950,,"PIN KIT, 
BUCKET",2,2,2,2,2,2,N,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
2,2,,22417-800500,,"COTTER PIN 
8.0X50",2,2,2,2,2,2,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
3,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
4A,2,,172142-99230,,"SHIM 
38X2.3",1,1,1,1,1,1,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
4B,2,,172142-99330,,"SHIM 
38X3.2",1,1,1,1,1,1,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
4C,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,,,,,,,,, 
5A,2,,26116-100652,,"BOLT M10X 65 
PLATED",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
5B,1,,26716-100002,,"NUT 
M10",4,4,4,4,4,4,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
5C,1,,172164-
81700,,COLLAR,2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
6,2,,172122-86261,,"PIN, BUCKET",2,2,2,2,2,2,,,,,,,,,,,, 
6-1,2,,172164-
81630,,PIN,2,2,2,2,2,2,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
7,1,,172142-86300,,"BUCKET ASSY 340S",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172142-86310,,"BUCKET ASSY 340S",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
12,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
13,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
14,2,,772142-86140,,"TEETH ASSY",2,2,2,2,2,2,,,,,,,,,,,, 
15,3,,172151-81600,,POINT,2,2,2,2,2,2,,,,,,,,,,,, 
16,3,,172151-81620,,"PIN ASSY, LOCK",2,2,2,2,2,2,,,,,,,,,,,, 
17,4,,172151-81630,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
18,4,,172151-81640,,"LOCK,RUBBER BIN",2,2,2,2,2,2,,,,,,,,,,,, 
19,3,,172142-86140,,"ADAPTER 16",2,2,2,2,2,2,,,,,,,,,,,, 
20,1,,172142-86100,,BUCKET(490S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
20-1,1,,172142-
86101,,BUCKET(490S)(GREEN),1,1,1,1,1,1,N,,,M21724,,M21724,,M21724,,M21724,,M2172
4,,M21724 
21,2,,172142-86110,,BUCKET(490S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
21-1,2,,172142-
86111,,BUCKET(490S)(GREEN),1,1,1,1,1,1,N,,,M21724,,M21724,,M21724,,M21724,,M2172
4,,M21724 
22,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
25,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
26,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
27,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
28,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
28-1,3,,172151-
81600,,POINT,3,3,3,3,3,3,K,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
29,3,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,,,,,,,, 
29-1,3,,172151-81620,,"PIN ASSY, 
LOCK",3,3,3,3,3,3,K,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
30,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
30-1,4,,172151-
81630,,PIN,3,3,3,3,3,3,K,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
31,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
31-1,4,,172151-81640,,"LOCK,RUBBER 
BIN",3,3,3,3,3,3,K,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
32,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
32-1,3,,172142-86140,,"ADAPTER 
16",3,3,3,3,3,3,K,,,M21724,,M21724,,M21724,,M21724,,M21724,,M21724 
33,1,,172142-86200,,"BUCKET ASSY 540S",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



34,2,,172142-86210,,"BUCKET ASSY 540S",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
36,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
38,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
39,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
40,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
41,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
42,3,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,,,,,,,, 
43,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
44,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
45,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
46,1,,172142-86350,,"BUCKET ASSY 590S",1,1,1,1,1,1,,,,,,,,,,,, 
47,2,,172142-86360,,"BUCKET ASSY 590S",1,1,1,1,1,1,,,,,,,,,,,, 
48,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
49,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
50,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
51,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
52,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
53,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
54,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
55,2,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,,,,,,,, 
56,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
57,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
58,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
59,1,,172142-86400,,BUCKET(640S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
60,2,,172142-86410,,BUCKET(640S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
61,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
62,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
63,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
64,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
65,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
66,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
67,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
68,3,,172151-81620,,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,,,,,,,, 
69,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
70,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
71,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
72,1,,772142-81600,,"CUTTER(S), 
SIDE",1,1,1,1,1,1,W,1,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
73,2,,172142-86510,,"CUTTER (L) 
ASSY,SIDE",1,1,1,1,1,1,W,1,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
74,2,,172142-86520,,"CUTTER (R) 
ASSY,SIDE",1,1,1,1,1,1,W,1,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
75,2,,172142-86540,,"BOLT M14X 
30",6,6,6,6,6,6,W,1,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 
76,2,,22217-140000,,"SPRING WASHER 
14",6,6,6,6,6,6,W,1,,M21806,,M21806,,M21806,,M21806,,M21806,,M21806 

silv
erh

orn
.co

.uk



J
0 

·79,fj;~) 6 '"'T ·:; ~ (S>11 .. TTACHPENT) F
. 8 BUCKET(S-TYPE.A 7 (340S) 

I 9-
20 

c 4 9 o s l 

I 
8 
21 
34 
47 
60 

I I 
12 13 
25 26 
38 39 
51 52 
64 65 

I 
10 
23 
36 
49 
62 

18% 
PREVIOUS---~ 

16 
29 
42 
55 
68 

17 
18 17 
31 30 
44 43 
57 56 

14 
27 
40 
53 
66 

I :l __ 

-~ --~•I./ I 

33 ( 5 4 0 s) 
46 ( 5 9 0 s) 
59 (6 4 0 s) 

I 

15 19 
28 32 
41 45 
54 58 
67 71 

l l 
24 
37 
50 
63 

~ .. 
6-1 3 

9 
22 
35 
48 
61 

I I 
13 12 
26 25 
39 38 
52 51 
65 64 

B37-2(JP) 

silv
erh

orn
.co

.uk



1,1,,172112-87860,,"SHIM 40X1",2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,172148-94102,,"BLADE ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
2-1,1,,172148-94103,,"BLADE 
ASSY",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
3,2,,172168-81270,,"SEAL,DUST 38X50X4",4,4,4,4,4,4,,,,,,,,,,,, 
4,1,,172142-94210,,"PIN 38X135",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172142-94240,,"PIN 40X96(B)",2,2,2,2,2,2,,,,,,,,,,,, 
5-1,1,,172142-94241,,"PIN 
40X106",2,2,2,2,2,2,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
6,1,,172124-94310,,"PLATE, LOCK",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,22417-800560,,"COTTER PIN 8.0X 
56",2,2,2,2,2,2,Z,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
8,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
11,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
14,1,,172148-94302,,"BLADE(965) ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
14-1,1,,172148-94303,,"BLADE(965) 
ASSY",1,1,1,1,1,1,S,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
15,2,,172168-81270,,"SEAL,DUST 38X50X4",4,4,4,4,4,4,,,,,,,,,,,, 
16,1,,172164-
81670,,SPACER,2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
17,1,,26013-120302,,"BOLT W/WASHER 
M12X30",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 
18,1,,22157-120000,,"WASHER 
12",2,2,2,2,2,2,W,,,M21564,,M21564,,M21564,,M21564,,M21564,,M21564 

silv
erh

orn
.co

.uk



18% 
PREVIOUS 

@'tJ"5jtJI, ® 
VIEWED FROM 

2-1 

B37-2(JP) 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K2821 
PcName=B37-2(JP,EX) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=B 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 

silv
erh

orn
.co

.uk



0,Y00K2821 
1,001,,"VEHICLE B37-2" 
2,1,,"LABEL(CABIN:FRONT LEVER SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,2,,"LABEL(CABIN:SIDE LEVER SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,3,,"LABEL(CANOPY:FRONT LEVER SPEC.","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,4,,"LABEL(CANOPY:SIDE LEVER SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,5,,LABEL(CABIN:EX),"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,6,,LABEL(CANOPY:EX),"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,7,,TOOL,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,8,,MUFFLER,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,9,,"AIR CLEANER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-
2 C(R)EX","B37-2 P(R)EX" 
2,10,,ACCELERATOR,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,11,,"ENGINE MOUNT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,12,,"RADIATOR & MOUNT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,13,,"FUEL TANK & FUEL LINE","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,14,,BATTERY,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,15,,"ELECTRIC PART(CABIN,CANOPY:FRO","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,16,,"ELECTRIC PART(CABIN,CANOPY:SID","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,17,,"ELECTRIC PART(CABIN)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,18,,"WORK LAMP","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,19,,"HEATER & DEFROSTER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,20,,RADIO(OPTIONAL),"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,21,,"ROLLER & ADJUST","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,22,,CRAWLER,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,23,,"CONTROL EQUIP.(LEVER & STAND:F","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,24,,"CONTROL EQUIP.(LEVER & STAND:S","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,25,,"CONTROL EQUIPMENT(DRIVE)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-
2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,26,,"CONTROL EQUIPMENT(SWING)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-
2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,27,,"CONTROL EQUIPMENT(BLADE)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-
2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,28,,"CONTROL EQUIP.(CUT OFF LEVER &","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,29,,"CONTROL EQUIP.(CUT OFF LEVER &","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,30,,"CONTROL EQUIPMENT(P.T.O. CONTR","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 

silv
erh

orn
.co

.uk



2,31,,"FRAME & TURNING BEARING","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,32,,"FRAME COVER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,33,,"STEP & INSTRUMENT PANEL(FRONT","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,34,,"STEP & INSTRUMENT PANEL(SIDE L","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,35,,"SEAT & SEAT MOUNT(FRONT LEVER","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,36,,"SEAT & SEAT MOUNT(SIDE LEVER S","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,37,,BONNET,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,38,,"CABIN(BODY & FITTING)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,39,,"CABIN(GLASS & SASH)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,40,,"CABIN DOOR","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-
2 C(R)EX","B37-2 P(R)EX" 
2,41,,CANOPY,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,42,,"HYD.OIL PUMP & SHAFT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,43,,"BOOM CYLINDER(CABIN)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,44,,"BOOM CYLINDER(CANOPY)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,45,,"ARM CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,46,,"BUCKET CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,47,,"SWING CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,48,,"BLADE CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,49,,"DRIVING MOTOR","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,50,,"TURNING MOTOR","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,51,,"SWIVEL JOINT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,52,,"CONTROL V.(W/O HYD.OIL P.T.O.:","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,53,,"CONTROL V.(W/O HYD.OIL P.T.O.:","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,54,,"CONTROL V.(W/O HYD.OIL P.T.O.:","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,55,,"CONTROL V.(W/O HYD.OIL P.T.O.:","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,56,,"CONTROL V.(W/O HYD.OIL P.T.O.:","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,57,,"CONTROL V.(P PORT & V.STAND:P.","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,58,,"CONTROL V.(DRIVING & P.T.O.:P.","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,59,,"CONTROL V.(ARM & SWING:P.T.O.S","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,60,,"CONTROL V.(BOOM & BUCKET:P.T.O","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,61,,"CONTROL V.(TURNING & BLADE:P.T","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 

silv
erh

orn
.co

.uk



2,62,,"REMOTE CONTROL VALVE","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,63,,"ROTARY VALVE(MULTI CHANGE SPEC","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,64,,"LOW-HIGH VALVE","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,65,,"P.T.O.VALVE(CONFLUENCE SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,66,,"HYD.OIL TANK","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,67,,"HYD.OIL PIPING(TANK-PUMP-VALVE","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,68,,"HYD.OIL PIPING(VALVE-MOTOR,BOO","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,69,,"HYD.OIL PIPING(VALVE-SWIVEL,SW","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,70,,"HYD.OIL PIPING(RETURN)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,71,,"P.T.O.HYD.OIL PIPING(FRAME:UNI","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,72,,"P.T.O.HYD.OIL PIPING(FRAME:CON","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,73,,"HYD.OIL PIPING(TRACK FRAME)","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,74,,"HYD.OIL PIPING(BOOM)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,75,,"P.T.O.HYD.OIL PIPING(BOOM)","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,76,,"CONTROL PIPING(PUMP-LOW-HIGH V","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,77,,"CONTROL PIPING(FRONT LEVER:DIR","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,78,,"CONTROL PIPING(SIDE LEVER:DIRE","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,79,,"CONTROL PIPING(FRONT MULTI CHA","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,80,,"CONTROL PIPING(SIDE MULTI CHAN","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,81,,"CONTROL PIPING(MULTI CHANGE SP","B37-2 C(R)F","B37-2 C(R)S","B37-2 
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,82,,GREASING,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,83,,"BOOM & BOOM BRACKET","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,84,,"ARM & BUCKET LINK","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,85,,BUCKET,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" 
2,86,,BUCKET(S-TYPE:ATTACHMENT),"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX" 
2,87,,BLADE,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2 
C(R)EX","B37-2 P(R)EX" silv

erh
orn

.co
.uk


	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	TABLE OF PAINTED COLOR
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-88




